PARTS MANUAL - 1-3.5TON

CONTACT US WITH ANY QUESTIONS | TOLL FREE: (888) 745-0577 | PARTS@VIPERLIFTTRUCKS.COM



THIS PARTS CATELOGUE COVERS IN THE MOST OF 2 TO 3.5 TON FORKLIFT TRUCKS IN NEW S SERIES

B  Indexing Way: The users can look up it to “use the pages” number. Il
I  When ordering the parts or components, please indicate the model and
series number of the your forklift truck, the drawing number of parts or
components you require and their quantity.
I  When youreplace parts or components, please apply the real goods made
by our company VIPER LIFT TRUCKS to ensure the truck’s guality.
I We reserve modification right without notice Designations in the CATALOGUE.
I  Among the models of the forklift truck.
OOO—0000
Lifting height : Code : 200, 300. 350
Height : 2m. 3m. 3.5m
Mast type : Normal mast(I)(K). Normal mast(I[)(M)
2-stage full free mast (Z). 3-stage full free mast (S)
Transmission type : Manual transmission(MT)
Hydraulic transmission (AT)
Engine model:S2. S5. YI. Y2. Y3. R2
Serial number: S
Weight Series : Code : 20, 25, 30. 35
Ton : 2t. 2.5t. 3.0t. 3.5t
FD: Balance weight of diesel forklift
FY: Balance weight of LPG/gasoline forklift
B  Abbreviations in the CATALOGUE ASS’Y  assembly
R. H. right hand
L. H. left hand
H. P, high pressure

L.P. low pressure

The following trucks are provided with
corresponding engine.

FD20,25,30,35-S2/S4S-408 engine
FD20,25,30,35-S5/S4S-474 engine
FD20,25-Y1/4TNE92 engine
FD30,35-Y2/4TNE98 engine
FD30,35-Y3/4TNV94L-BXPHZ engine
FY20,25,30,35-R2/K25 ngine

EX-A: Special parts made for the forklift trucks
exported to US and Canada .
EX-B: Parts made for common forklift trucks markets .


Paul D
Typewritten Text
VIPER LIFT TRUCKS

Paul D
Typewritten Text

Paul D
Typewritten Text

Paul D
Typewritten Text


INDEX

ENGING MOUNLE * + + + =+« =+ s o+ ottt ettt ettt ettt ettt et 1
COOIINE SYSIEIM * + =+ + =+ + o o o ottt i ettt ettt et e 11
FUCLSYSEEIM + + =+ + o+ o o o ot ottt ettt e 17
EXDAUSE SYSTEM = = = = o ¢ ¢ ¢ o o o oo oo oot 25

Drive unit mount (t0r-COM tyPe) = + = + =+ =+ =+ s o s o st e o et ettt 35

Differential ........................................................... 36
Drive unit (t0r-COMtYpPe)  + = = = =+ = o v o v s ottt ettt e 37

Drive unit(cover & inching valve)(tor-con type) « + + « ¢« « s o v v v v vt e e 39

Charging pump (t0r-COMLYPE) « + = =+ + # + = ¢ ¢ o v s ottt et ettt et ettt e e 41
Hydraulic clutch (f0r-COntype) « = =+ = = = ¢ o v vt oottt ettt et ettt 42

Control valve (10r-COMtYPe) =+ =+« o+ o o v o v et ettt ettt et ettt e 43
Inching valve (10r-COMEYPe) + + + =+ + ¢+ o o v o v et ettt ettt ettt ettt e 44
Tor-xon 0il cooling SyStem (10r-COn tyPe) « + + = = =+ =+ = o s o s o et et oottt ee e 45

Drive aXle ............................................................. 46
Drive wheel assembly « « « « « ¢ o o vt e e 48
Wheel brake .......................................................... 51
Transmission control linkage(tor-con type) = = = =+« + + e v v v v vttt e e e e 55

SEEETINE SYSLEM * + # + # + # ¢ o ¢ o o ottt 56

StEEring axle + « + ¢ o v v ottt 57

Steering Wheel « « « v v v o vt e i e 59
Steering Cylinder= « « « « « ¢ ¢ o o e e 60
Accelerator pedal « « + + o e e e e e e 61

Brake & lnchlng control .............................................. 62



INDEX

Brake leVer ............................................................ 63
FIame SYSIEIML  + + = + =+ ¢ o+ o o o o o st e ittt 64
HOOd\ Floor Board & Seat .............................................. 76
Balance weight installation « « « « =+« o+ o o b et i e e 79
Head guard — « « « ¢ o o v o e e e e e e e e e e e 80
Head guard (OPtion) =« =+« o v s o oo et et 82
011 tank ............................................................ 84
Valve control(tWo-throw) « =+« ¢+ o o oot e i it e 85
Valve control(three-throw) « « « « « o o o o v v oottt e e 36
Valve control(fOur-throw) « « « = @ o v v oo m ittt e ]7
Valve control(five-throw) = « « = o o o v v v i i i e ’8
hydraulic SYSIEIM « + + « + + ¢+« o o ottt e 89
EIECHIC SYSIEIM  + + = =+ + ¢ o o o o o o ottt ettt e 102
Electrical schematic dia@ram + « =+« « « « + ¢+ o o o ot ettt e 126
Vehicle harness ......................................................... 138
Head gUard  « « =+ = v o v ot m e e e e e 150
Hydraulic system mast(Normal mast KIM) + + « « = = o o v v v v oo ittt ii ittt e ee e 151
Hydraulic system attachments(Normal mast KM) « « « « « ¢ e e v v v v v vve v e 153
Hydraulic system attachments(Normal mast KM) « « « + « « o o e e v e v v e v v v v v v n e 155
Hydraulic system mast(Full Free 2-Stage Mast KZM) + + + « « « o oo v v v oo v v v v v oo oo v v 157
Hydraulic system attachments(Full Free 2-Stage Mast KZM) + « « « « « c v v e e v v v v v v v v v vt 159
Hydraulic system attachments(Full Free 2-Stage Mast KZM) + « « « ¢« c v v e v v v v oo v v v v vt 161

Hydraulic system mast(Full Free 3-Stage Mast KZM) + « = = = =« e v v v v v v v v v vt vao v 163



INDEX

Hydraulic system attachments(Full Free 3-Stage Mast KZM) = =« « ¢ =« o 0o v e e e e oo e v 166

Hydraulic system attachments(Full Free 3-Stage Mast KZM) « « = = = ¢« v v v 00 v v v v v o e v 169

FOK » + « =+ @ o o o v o o e e e et e et e e e et et e et 172
Lift Bracket NOImal MaSt = = = =+ ¢ ¢ o o o o o o o ot o ot v v v ot ot oo ot e o oo e oot e oo e e e nnaan 173
Lift Bracket Full Free 2-Stage Mast + = =+ + = o+« o v oo ot e it ettt et eete e e 174

Lift Bracket Full Free 3-Stage Mast + « =+« = o v v oo oot ettt et ettt 175

Mast (Normal mast KIM)  « « « o o v o oot oo ettt it ettt ettt e 176
Mast (Full free 2-stage mast KZM) + =+« « o o o oo et oottt et ettt e 178
Mast (Full free 3-stage mast KZM) + =+« « o o ¢ oottt oottt it ettt e 180

Lift Cylinder(Normal Mast KIM) « =+ + =« s o v ot o et i ettt it ettt et et en s 183
Front Lift Cylinder (Full Free 2-Stage Mast KZM) = = = ¢« v v v v v v v v mv v v v v v v v oo ve 187

Front Lift Cylinder (Full Free 3-Stage Mast KZM) = = = =« e v v v v v v v v vt v v evv oo oot 190

Rear Lift Cylinder (Full Free 2-Stage Mast KZM) = =+« e o v o e v v oo vvoeveo oo e v 193

Rear Lift Cylinder (Full Free 3-Stage Mast KZM) =+« ¢ e o v e e v e e evvoeeeoe oo vn 196

Tllt Cyllnder ........................................................... 200



Item

AN W N =

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

Part No

JB/T 8870
A30DAS5-10001
A30DA5-10100
JB/T 8870
A30DAS5-10002
A30H5-10200
A20H5-10200
A30H5-10500
GB/T5783
GB/T93
GB/T97.1
A30H5-10600L
A30H5-10600R
GB/T97.1
GB/T93
GB/T5783
A30A5-10002
A30A5-10003
A30A5-10004
A30A5-10001
GB/T889.1
A30H5-10001
A30A5-10005
GB/T5782

Description

80X 60 Clip

A Hose, intake air
Air cleaner

70X 50 Clip

B Hose, intake air
4TNE98 Engine
4TNE92 Engine
4TNV94L Engine
M10X30 Bolt

10 Washer,lock

10 Washer
Engine mount L.H.

Engine mount R.H.

8 Washer

8 Washer,lock

M8X20 Bolt

Bushing

Rubber

Rubber

Plate

M10 Nut

Washer

Washer
M10X110X30 Bolt

2
<

NN NN N NN DN NN — = = O O = e e e e =W

Engine mount

Remark

3-3.5T
2-2.5T
2-3.5T

FD20,25-Y1/FD20,25,30,35-Y2/FD30,35-Y3

e
1 N \\‘
@ f) §|J"’(§§§\\§\}X\X\\3\\\\\
8—1415,16 ///./ \ //




Engine mount

Item

10
11
12
13
14
15
16

Part No

A30DB5-10001
A30DHS5-10001
A30DJ5-10001
JB/T 8870

JB/T 8870
A30DAS5-10200
GB/T5783
GB/T93
GB/T97.1
A30DC5-10002
A30A5-11000
A30A5-14000
A40A5-10200
A30A5-10100
A30D5-10300
A30KAS5-07020
GB/T5782
A30A5-10005
A30A5-10002
A30A5-10003
A30H5-10001
A30A5-10004
A30A5-10001
GB/T889.1

Description

B Hose, intake air
B Hose, intake air
Hose, intake air

80X 60 Clip

70X 50 Clip
Air cleaner

M8X20 Bolt

8 Washer,lock

8 Washer

A Hose, intake air
4D27G31 Engine
A495BPG-13 Engine
A498BPG-520 Engine
C490BPG-236 Engine
C240PKJ Engine
498-05T3
MI10X110X30 Bolt
Washer

Bushing

Rubber

Washer

Rubber

Plate

MI10 Nut

2
<

NI NS TN NG T NS TR NG T N6 T NG T N S e e T T S TR NG T NG T G e N S S Sy Sy

Remark

FD30/35S-W1
FD30/35S-D2

FD30/35S-W1

FD30/35S-X24

FD30/35S-X24
FD30/35S-X24
FD30/35S-X24
FD30/35S-X24
FD30/35S-W1
FD30/35S-D2

FD30/35S-X24,FD30/35S-W1,FD30/35S-D2




Item

~N O W kA W D=

10
11
12
13
14
15
16
17
18
19

Part No

JB/T 8870
A30DC5-10001
JB/T 8870
A30DAS5-10200
A30E5-10500
A30DC5-10002
A30E5-10300
A20E5-10200
A30E5-10200
A30E5-10400
GB/T5783
GB/T93
GB/T97.1
GB/T5782
A30A5-10005
A30A5-10002
A30A5-10003
A30A5-10004
A30A5-10001
A30H5-10001
GB/T889.1

Description

70X50 Clip
B Hose, intake air
76 X64 Clip
Air cleaner

Engine mount R.H.
A Hose, intake air
NISSAN K25 Engine
NISSAN K21 Engine
NISSAN K25 Engine
Engine mount L.H.
M10X30 Bolt

10 Washer,lock

10 Washer
MI10X110X30 Bolt
Washer
Bushing
Rubber
Rubber
Plate
Washer

MI10 Nut

2
<

| S TR NS T NG RN NG B NS RN NS B NS I NS B e S e S = e e e P R

Engine mount

Remark

3-3.5T
2-2.5T
2-3.5T

FY20,25-R1/FY20,25,30,35-R2




Engine mount

Item

O 0 9 & L A W N =

O T N T e
—_ O O 0 N AN LR WND = O

Part No

A30BA5-10400
GB/T5786
GB/T93
A30BA5-10600
A30DD5-10100
A30BA5-10500
A30DC5-10002
A30DAS5-10200
JB/T8870
A30DD5-10001
GB/T5780
GB/T5783
GB/T93
GB/T5782
A30A5-10005
A30A5-10002
A30A5-10003
A30A5-10004
A30H5-10001
A30A5-10001
GB/T889.1

Description

Engine mount R.H
M10X1.25X20 Bolt
10 Washer,lock
Flywheel shell
DO4EG Engine
Engine mount R.H
A Hose, intake air.
Air cleaner

76 X64 Clip

B Hose, intake air
80X 60 Clip
M12X25 Bolt

12 Washer,lock
MI10X110X30 Bolt
Washer

Bushing

Rubber

Rubber

Washer

Plate

MI10 Nut

Q’ty
1
15

—_
(93]

{SSTREN NS RN NS R NS TR O R (S T S R S e R e R ¥ e

Remark

FD30/35S-S14




Engine mount

FY30/35S-KBl1

=

<

=

[}

[

2

06611411111222222222
= =
E . =

= T, 5§ o8z A

MaﬁkCRm © L o X~ (=3

pxomg v Hkat o

g= = 5§ £ &% £ 5 &X

o v B m = £ 8 = =

2 & o O E 8 o B S Q2 -

o G g — 5§ & 5 g = o0 =

Dlaenaoea%ZWCO].rnrrr Z.
XWn06de0nlxmmmmmpv
N .ISVA 2H.1XOSSbbSt0
12%20H«h1 chblauuua.nl.am
S Y9 I 282 mncoa<E 2SS AEE A

S o s 8 g 8 v N T =

: ‘H H-H E SSEcSs¢

N5 s 32 WWNWWOZOOOOOOJ

- o0 _10_.1._881111119

r735_755_5577._____00

M59EE%EEOEE555555558
H E A/ AAS AL K<< < ECE
= = S ol o8 2 8 ol o oo o o o =
MA o afR Q9O oo MA@ o aaoaM
O 0O <=5 << << <00 << << <O

Emcamsmworocaczcmzoers =9

&




Engine mount

Item

O 0 9 & L A W N =

NN N — = = = = = = = e
WNBOCOO\IO\UI-&UJMHO

Part No

A30DF5-10001
JB/T 8870
A30DA5-10200
GB/T5783
GB/T93
GB/T97.1
A30BA5-10500
A30DC5-10002
A30BA5-10100
A30BA5-10200
A30BA5-10600
GB/T5786
GB/T93
A30BA5-10400
GB/T5783
GB/T93
GB/T5782
A30A5-10005
A30A5-10002
A30A5-10003
A30A5-10004
A30A5-10001
A30H5-10001
GB/T889.1

Description

B Hose, intake air
80X 60 Clip

Air cleaner

M8 X20 Bolt

8 Washer,lock

8 Washer

Engine mount R.H.
A Hose, intake air
S4S-408 Engine
S4S-474 Engine
Flywheel shell
M10X1.25 X20 Bolt
10 Washer,lock
Engine mount L.H.
M12X25 Bolt

12 Washer,lock
MI10X110X30 Bolt
Washer

Bushing

Rubber

Rubber

Plate

Washer

MI10 Nut

2
<

_ = = = = NN N = N

—_
WD D

[NOREE SO TN (TR S IR NS TR (S TR S BN S e Cl e I

Remark

FD20~35-S2
FD20~35-S5

FD30,35-S2/S5




Engine mount

Item

O 0 9 & L A W N =

W NN NN NN NN D = = s s e e e e
S O 0 N N R WD = O 0V 0NN RN = O

Part No

A30DI5-10001
JB/T 8870
A30DA5-10200
A30DC5-10002
A30AAS5-10600
A30AAS5-10200
A30AA5-10300
A30AAS5-10500
GB/T276
GB/T5783
GB/T93
GB/T97.1
A30AA5-10003
JB/T8870
A30AA5-10002
S30F3-80002
S30F3-80004
S30F3-80005
GB/T5782
GB/T97.1
GB/T93
GB/T6170
A30AAS5-10004
S30F3-80003
GB/T5782
A30A5-10005
A30A5-10002
A30A5-10003
A30A5-10004
A30A5-10001

Description

B Hose, intake air
80X 60 Clip
Air cleaner
A Hose, intake air
Heat shield
(3HS50TIC) Engine
SAES The transfer disk
Connection disk
6302-2Z Bearing
M10X30 Bolt
10 Washer,lock
10 Washer
C Hose, intake air
T100X80 Clip
Intake steel pipe
Clamps
Rubber
Pad
M12X75 Bolt
12 Washer
12 Washer,lock
M12 Nut
Inletstent
Sleeve
M10X110X30 Bolt
Washer
Bushing
Rubber
Rubber
Plate

Y »—m»—q
E-S — '*2

_ =
&~ B

[ S I N T NS T S R N T N T e e R R e S S SN Y

Remark

FD30/35S-H3

“10,11,12




Engine mount

Item

31
32

Part No

A30H5-10001
GB/T889.1

Description

‘Washer
M10 Nut

Q’ty

Remark

FD30/35S-H3

“10,11,12




Item

B W

AN W

10
11
12
13
14
15

16
17
18
19
20

21
22

Part No

JB/T 8870
A30DL5-10100
A30DKS5-10100
A30DAS5-10200
A30DKS5-10002
A30DL5-10002
A30BN5-10002
A30BN5-11000
A30DL5-11000
A30DL5-12000
A30BN5-10003
A30BN5-10004
A30DL5-10002
A30DL5-10003
GB/T5783
GB/T93
GB/T97.1
GB/T5783
GB/T97.1
GB/T97.1
A40R5-10100L
A30DL5-10200L
GB/T5783
GB/T93
GB/T97.1
A30BD5-10003
A40R5-10100R
A30DL5-10200R
A30DKS5-10001
GB/T5783

Description

80X 60 Clip

Air cleaner

Air cleaner
64X44 Clip

B Hose, intake air
B Hose, intake air
Intake take-over
KDI1903TCR Engine
D24 Engine

D24 Engine

Fan base

¢ 420 Drain Fan
Fan base

¢ 420 Drain Fan
M6 X20 Bolt

6 Washer,lock

6 Washer

M8 X 30 Bolt

8 Washer,lock

8 Washer

Engine mount L.H
Engine mount L.H
MI12X25 Bolt

12 Washer,lock
12 Washer

6202
EnginemountR.H.
EnginemountR.H.
A Hose, intake air
M8 X20 Bolt

2
<

N = = = —= O O O — = O O B B BB == s = = N = = W

Engine mount

Remark

FD30/35S-KL1
FD30/35S-DS1

FD30/35S-KL1
FD30/35S-DS1

FD30/35S-KL1
FD30/35S-DS1
FD30/35S-DS1
FD30/35S-KL1
FD30/35S-KL1
FD30/35S-DS1
FD30/35S-DS1

FD30/35S-KL1
FD30/35S-KL1
FD30/35S-DS1
FD30/35S-KL1
FD30/35S-DS1

FD30/35S-KL1
FD30/35S-KL1
FD30/35S-DS1

FD30/35S-KL1




Item

23
24
25
26
27
28
29
30
31

Part No

A30DK5-10200
GB/T5782
A30A5-10005
A30A5-10004
A30A5-10003
A30H5-10001
A30BN5-11000
A30DL5-11000
GB/T889.1

Description

Emptyfilterholder
10x110x30 Bolt
‘Washer

Rubber

Bushing

Washer

Rubber

Plate

MI10 Nut

2
<

[ NCRNE NS RN (S TN NS R (S TR (T (S R ST

Engine mount

Remark

FD30/35SKL1/DS1
FD30/35SKL1/DS1
FD30/35S-KL1/DS1
FD30/35SKL1/DS1
FD30/35S-KL1/DS1
FD30/35SKL1/DS1
FD30/35S-KL1/DS1
FD30/35SKL1/DS1

FD30/35S-KL1,FD30/35S-DS1

10




Item

Part No

A30DA5-40001
A30DB5-40001
A30DC5-40001
A30DD5-40001
A30DES5-40001
A30DF5-40001
A30DF5-40003
A30DHS5-40001
JB/T8870
A30DAS5-40002
A30DB5-40002
A30DC5-40002
A30DD5-40002
A30DES5-40002
A30DF5-40002
A30DHS5-40002
A30DJ5-40002
A30DAS5-40100
A30DA5-40200
A30DB5-40100
A30DC5-40100
A30DC5-40200
A30DC5-40400
A30DD5-40100
A30DES-40100
A30DF5-40100
A30DHS5-40100
A30DJ5-40100
A30A5-40003
A30A5-40004

Description

Hose rubber
Hose rubber
Hose rubber
Hose rubber
Hose rubber
Hose rubber
Hose rubber
B Hose rubber
50X32 Clip
Hose rubber
Hose rubber
Hose rubber
Hose rubber
Hose rubber
Hose rubber
Hose rubber
Hose rubber
Radiator
Radiator
Radiator
Radiator
Radiator
Radiator
Radiator
Radiator
Radiator
Radiator
Radiator

I Rubber

IT Rubber

Cooling system

2
<

N O ESY - SN - S - N - G U QN QAN QRSN O QN QNN RN . QN O g

Remark

FD30/35S-Y3/D2
FD30/35S-X24
FY30/35S-R2
FD30/35S-S14
FY30/35S-KB1
FY30/35S-S2/S5
FY30/35S-S2/S5
FD30/35S-W1

FD30,35-Y3
FD30/35S-X24
FY30/35S-R2
FD30/35S-S14
FY30/35S-KB1
FY30/35S-S2/S5
FD30,35-W1
FD30,35-D2
FD30,35-Y3
FD30,35-Y2
FD30/35S-X24
FY30/35S-R2
FY30/35S-R2
FY30/35S-R2
FD30/35S-S14
FY30/35S-KB1
FY30/355-82/S5
FD30/358-W1
FD30/35S-D2

FD30/35S-Y3/D2/X24/S14/W1/S2/S5,FY30/35S-KB1/R2

11




Cooling system

Ttem Part No Description Q’ty Remark FD30/35S-Y3/D2/X24/S14/W1/S2/S5,FY30/35S-KB1/R2
7 [ A30A5-40005 Bolt 2
8 | A30A5-20003 Plate 2
9 | A30A5-20003 M8 Nut 2
10 |GB/T97.1 8 Washer 2
11 [GB/T93 Auxiliary radiator 1
12 |GB/T97.1 Auxiliary radiator bracket 1
13 |GB/T5783 M6X10 Bolt 2
14 |GB/T93 6 Washer,lock 2
15 |GB/T97.1 Fan retainer 2
16 |GB/T5783 M8X 16 Bolt 2
17 |GB/T93 8 Washer,lock 2
18 | A30E5-40110 Fan retainer 1
19 |GB/T5783 M8X 16 Bolt 2
20 | GB/T93 8 Washer,lock 2

12



Cooling system

Item

O 0 9 &N U B W N =

[NSTN SRR SO TR N SRR NS TR (S TR NS TR NS T | I ot Byl e el e B e e Bl S
O N AN A WD = O 0V XN RN = O

Part No

GB/T889. 1
GB/T97. 1
A30A5-40004
A30A5-20003
A30A5-40005
A30DL5-40100
A30E5-40110
JB/T38870
GB/T5783
GB/T93
A30DL5-40001
TG000-10240
TQ000-08025
GJT-16-00
IB/T982
JB/T8870
A15L5-40211
A45L5-40200
A30DL5-40008
A30DL5-40007
A30DL5-40002
JB/T8870
A30DL5-40003
A30DL5-40005
A30DL5-40004
A30A5-40003
JB/T8870
A30DL5-40006

Description

MS8 Nut
8 Washer
II Rubber
Plate
Bolt
Radiator
Fan retainer
50X32 Clip
M8 X 16 Bolt
8 Washer,lock
Hose rubber
$ 10X2400 Hose
8X250 Band
union
14 Packing
16X10 Clip
Auxiliary radiator bracket
Auxiliary radiator
Cold air outlet steel pipe
1I Cold air outlet steel pipe
Hose rubber
T 52X45 Clip
1 Cold air outlet steel pipe
Intake
II Intake
I Rubber
T 65X57 Clip
I Cold air outlet steel pipe

2
<

T S T e B N N T N R N e T I N SR S RV )

Remark

FD30/35S-DS1

12,13,14,15

13




Item

O 0 9 &N U B W N

L T N T N S S S
N —m © O 0o 9 & i B WD~ O

Part No

A30AA5-40200
GB/T5783
GB/T97.1
GB/T93
A30DI5-40003
A30DI5-40001
JB/T8870
A30DI5-40100
TG000-08100
JB/T8870
TG000-16150
JB/T8870
A30A5-40005
A30A5-20003
A30A5-40004
GB/T96
GB/T889.1
A30A5-40003
JB/T8870
A30DI5-40004
A30DI5-40002
A30AAS5-40010

Description

Fan retainer

M8 X 20 Bolt

8 Washer

8 Washer,lock

Uppertrachea

Hose rubber

64X44 Clip
Radiator

& 8X 1000 Hose
16x10 Clip

& 16X1500 Hose
32X20 Clip
Bolt

Plate

II Rubber

8 Largewashers
M8 Nut

I Rubber
50X 32 Clip
Lowertrachea
Hoserubber
Steel pipe

Cooling system

2
<

e > L NS R NS TR (O RN (SRR N TR NS T N S AT (O IR (ST

Remark

FD30/35S-H3

14




Cooling system

Item

O 0 9 O L B W N~

W N NN NN NN NN N == = e = s = e
S O 0 N N R WD = O 0V XN RW N = O

Part No

GB/T889. 1
GB/T97. 1
A30A5-40004
A30A5-20003
A30A5-40005
TG000-08025
A30DK5-40100
JB/T8870
TG000-08025
A30BN5-40110
JB/T8870
JB/T8870
A30DKS5-40003
A30DK5-40002
GB/T5783
GB/T93
JB/T8870
A30HGS5-40001
GJT-492-00
JB/T982
JB/T8870
JB/T8870
A30DKS5-40001
TG000-12180
A30DK5-40004
TG000-12200
A30A5-40003
A30DK5-40005
JB/T8870
A15L5-40211

Description

MS8 Nut
8 Washer
II Rubber
Plate
Bolt
b 8X250 Hose
Radiator
16X 10 Clip
$ 81200 Hose
Fan retainer
& 50 X 32Clip
T 65X 75 Clip
Hose rubber
Coldairoutletsteelpipe
M8 X 16 Bolt
8 Washer,lock
T 75X67 Clip
HingeBolts
HingedLinkHead
14 Packing
25X16 Clip
T 46X38 Clip
Intake
& 12X 1800 Hose
Hose rubber
$12X2000 Hose
I Rubber
Tank takeover
40X25 Clip
Auxiliary radiator bracket

2
<

Lol I NS TR NS TR R S (S TR NS R SO R S R VS B o N (S TR NS TR (S B S S )

Remark

FD30/35S-KL1

18,19,20

15




Cooling system

Item

31

Part No
A451.5-40200

Description

Auxiliary radiator

Q’ty
1

Remark

FD30/35S-KL1

18,19,20

16




Item

O 0 9 & L A W N =

N e T Sy
~N O L b WD = O

Part No

A22B5-30003
A30DA5-30001
A30DA5-30100
GB/T 5783
GB/T 93

GB/T 97.1
A22B5-30002
A30A4-50004
A30A4-50002
A30A5-30400
A30DAS5-30002
A30DAS5-30300
JB/T 982
A30A5-30002
GB/T 823
GB/T 93
A30A5-30100

Description

Rubber boot
Refueling cover
Filler tube ass'y
M8 X20 Bolt
8 Washer,lock
8 Washer
Sealant block
ED 26 Washer
Plug,drain
Diesel Filter
Packing

Plate

8 Cushion
Packing
MS5X12 Screw
5 Washer,lock
Cap

Q’ty

Remark

FD20,25-Y1/FD20,25,30,35-Y2/FD30,35-Y3

17




o FY20,25-R1/FY20,25,30,35-R2
Item Part No Description Qty Remark
1 | A22B5-30003 Rubber boot 1
2 | A30DAS5-30001 Refueling cover 1
3 | A30DAS-30100 Filler tube ass'y 1
4 | GB/T 5783 M8 X20 Bolt 10
5 | GB/T 93 8 Washer,lock 2
6 | GB/T97.1 8 Washer 2
7 | A22B5-30002 Sealant blo 1
8 | A30A4-50004 D 26 Washer 1
9 | A30A4-50002 Plug,drain 1
10 | TG000-08024 b 8X240 Packing 1
11 | JB/T 8870 16 X10 Clip 3
12 | A30E5-30200 Fuel filter 1
13 | A30A5-30400 Diesel Filter 1
14 | TG000-08044 $8X440 Packing 1
15 | A30DAS5-30002 Packing 1
16 | A30DC5-30100 Plate 1
17 | JB/T 982 8 Cushion 8
18 | A30A5-30002 Packing 1
19 | GB/T 823 M5X12 Scrw 5
20 | GB/T 93 5 Washer,lock 5
21 | A30A5-30100 Cap 1

18



Item

O 0 3 O U B W N =

N D NN NN NN NN = e = e = e = e
O© 0 3 O L A LW N = O OV 0 9 & LB A WD~ O

Part No

A30A5-30100
A22B5-30003
A30DAS5-30001
A30DAS5-30100
GB/T 5783
GB/T 97.1
GB/T 93
A22B5-30002
GB/T 823
GB/T 93
A30A5-30002
TG000-08030
TG000-08103
A30A4-50004
A30A4-50002
GB/T 5783
GB/T 93

GB/T 97.1
A30DES-30100
TG000-08037
A30DES5-30200
D30A1-11002
A30DES-30010
TG000-08060
A30DES-30300
A30BJ5-30020
A30DAS5-30300
A30DAS5-30002
JB/T982

Description

Cap
Rubber sheath
Refueling cover
Filler tube ass'y
M8X20 Bolt
8 Washer
8 Washer,lock
Sealant blo
M5X12 Screw
5 Washer,lock
Packing
1$8X300 Packing
1T $8X 1030 Packing
ED 26 Washer
Plug,drain
M6X50 Bolt
6 Washer,lock

6 Washer
FPM

I $ 8X370 Packing
Electronic fuel pump

Tube clip
Joint

IV $8X 600 Fuel line
Fuel rough filtration
Joint
Cover assembly

Cover pad
8 Packing

2
<

00 — = N = o= RN = = = NN N R = = NN = s e e

Remark

CARB
CARB

CARB

FY30/35S-KBl1

19




Item

O 0 3 O U B W N =

—_
o

11
12
13
14
15
16
17
18
19
20
21
22
23
24

Part No

A22B5-30003
A30DAS5-30001
A30DA5-30100
GB/T 5783
GB/T 93

GB/T 97.1
A22B5-30002
A30A4-50004
A30A4-50002
TG000-08080
TG000-08080
JB/T 8870
A50A5-30200
A30A5-30400
TG000-08100
TG000-08120
A30DA5-30002
A30DC5-30100
JB/T 982
A30A5-30002
GB/T 823

GB/T 93
A30A5-30100
A30DD5-30001
A30DD5-30002

Description

Rubber boot
Refueling cover
Filler tube ass'y
M8 X20 Bolt

8 Washer,lock

8 Washer
Sealant blo

ED 26 Washer
Plug,drain
b 8 X800 Packing
b 8X 600 Packing

16 X10 Clip
Diesel Filter

Diesel Filter

& 8X1000 Packing
b 8X1200 Packing
Packing

Plate

8 Cushion

Packing

M5 X 12 Screw

5 Washer,lock

Cap
Mounting board

Separator

Q’ty
1

=

Y A T T e o o B e O o N e S N N

Remark

FD30/35S-S14

FD30/35S-S14
FD30/35S-S14

FD30,35-S2/S5,FD30/35S-S14

20




Item

O 0 9 & L A W N =

ol e e e e e
0 N AN LWL N = O

Part No

A22B5-30003
A30DA5-30001
A30DA5-30100
GB/T 5783
GB/T 93

GB/T 97.1
A22B5-30002
A30A4-50004
A30A4-50002
A30D5-30100
A30A5-30400
A30DAS5-30002
A30DAS5-30300
JB/T 982
A30A5-30002
GB/T 823
GB/T 93
A30A5-30100

Description

Rubber boot
Refueling cover
Filler tube ass'y
M8X20 Bolt
8 Washer,lock

8 Washer
Sealant block

26 Washer
lug,drain
Separator
Diesel Filter
Packing
Plate
8 Cushion
Packing
M5X12 Screw
5 Washer,lock
Cap

Q’ty

— A N = 00 = e e

Remark

FD30/35S-W1

21




Item

O 0 3 O U B W N =

N NN NN NN N = s = s e e
N O U WD = O O 0N RN = O

Part No

A30A5-30100
A22B5-30003
A30DA5-30001
A30DAS5-30100
GB/T 5783
GB/T 97.1
GB/T 93
A22B5-30002
GB/T 823
GB/T 93
A30A5-30002
JB/T982
A30DA5-30300
A30DAS5-30002
A30A5-30400
A30A4-50004
A30A4-50002
TG000-08100
JB/T8870
GB/T 5783
GB/T 93

GB/T 97.1

TG000-08020
TG000-08040
A30AAS5-30001

Description

Cap
Rubber sheath
Refueling cover
Filler tube ass'y
M8 X20 Bolt
8 Washer
8 Washer,lock
Sealant block
M5X12 Screw
5 Washer,lock
Packing
8 Packing
Cover assembl
Cover pad
Diesel Filter
26 Washer
Plug,drain
& 8X 1000 Packing
20X 12 Clip
MI10X25 Bolt
10 Washer,lock
10 Washer
Separator
IV $8X200 Fuel line
IV $8X400 Fuel line
Oil pump support
Output pump

T S T S T I S I U U T I U S S S O T NG

Remark

FD30/35S-H3

22




Item

O 0 9 & L A W N =

NN N = = s = e = e e e
N = O O 0 N LR W NN = O

Part No

A22B5-30003
A30DA5-30001
A30DA5-30100
GB/T 5783
GB/T 93

GB/T 97.1
A22B5-30002
A30A4-50004
A30A4-50002
A30A5-30400
A30DAS5-30002
A30DAS5-30300
JB/T 982
A30A5-30002
GB/T 823

GB/T 93
A30A5-30100
A30BN5-30100
TG000-08080
TG000-08180
JB/T8870
TG000-08120

Description

Rubber boot
Refueling cover
Filler tube ass'y
M8 X20 Bolt
8 Washer,lock
8 Washer
Sealant block
26 Washer
Plug,drain
Diesel Filter
Packing
Plate
8 Cushion
Packing
M5X12 Screw
5 Washer,lock
Cap

& 8X 800 Packing
$8X1000 Packing
10X16 Clip
$8X1200 Packing

Q’ty
1
1
1

wa—r—»—r—a—l.lkps

e N e e Y T & T

Remark

FD30/35S-KL1

S o A

=]

23




Item

O 0 3 O U B W N =

T S T S I O GO
—_ O O 00 9 N U B W NN = O

Part No

A30A5-30100
A22B5-30003
A30DAS5-30001
GB/T 5783
GB/T 93

GB/T 97.1
A30DAS5-30100
A22B5-30002
A30A4-50004
A30A4-50002
A30DL5-30003
GB/T 823
A30A5-30400
JB/T 982

JB/T 982
A30DAS5-30300
A30DA5-30002
A30A5-30400
A30DL5-30001
A30DL5-30100
A30DL5-30002

Description

Cap
Rubber sheath
Refueling cover
M8 X20 Bolt
8 Washer,lock
8 Washer
Filler tube ass'y
Sealant blo

26 Washer
Plug,drain

C Fuel line
MSX12 Screw
5 Washer,lock
Packing

8 Cushion
Plate

Packing
Diesel Filter

A Fuel line
Separator

B Fuel line

Q’ty
1

—_
=

— = = = = e 00 = W e e e e = NN

Remark

FD30/35S-DS1

24




Exhaust system

Item

W N =

Part No

GB/T6170
GB/T93
A30DA5-20100
A30DC5-20100
A30DA5-20200
A30A5-20002
A30A5-20003
A30A5-20001
GB/T97.1

GB/T 889.1
GB/T5783
GB/T93
GB/T97.1
A30A5-20306
A30A5-20201
A30A5-20202
GB/T5783
GB/T93
GB/T97.1

Description

M8 Nut

8 Washer,lock
Pipe

Pipe

Muftler

Bolt

Plate

Rubber

8 Washer

M8 Nut
M10X20 Bolt
10 Washer,lock
10 Washer

Engine mount R.H.

U-Bolt
U-Stopper
M8 Nut

8 Washer,lock
8 Washer

2
<

N 0N = = =D = = NN RN D === NN

Remark

FD20~35-Y1/Y2/Y3
FY20~35-R1/R2

FD20~35-Y1/Y2/Y3
FY20~35-R1/R2

25




Item

O 0 9 & L A W N =

— = = e =
AW NN~ O

Part No

GB/T5783
GB/T93
A30DB5-20200
A30A5-20200
A30DB5-20200
A30A5-20002
A30A5-20003
A30A5-20001
GB/T97.1

GB/T 889.1
GB/T5783
GB/T93
GB/T97.1
A30A5-20306

Description

8 X25 Bolt
8 Washer,lock
Pipe

Muftler

Bolt

Plate

Rubber

8 Washer

M8 Nu
M10X20 Bolt
10 Washer,lock
10 Washer

Engine mount R.H.

Exhaust system

2
<

—_ == NN RN N = = = NN

Remark

FD30/355-X24

26




Exhaust system

Item

O 0 9 & L A W N =

—_— = e
LW o= O

Part No

A30DD5-20100
A30DD5-20100
A30DD5-20200
A30A5-20002
A30A5-20001
GB/T96
A30A5-20003
GB/T 889.1
GB/T 6170
GB/T93
GB/T5783
GB/T6171
GB/T93

Description

Pipe

Mulftler
Exhaust tailpipe
Bolt

Rubber

8 Washers
Plate

MS8 Nut
M8 Nut
8 Washer,lock
M8X35 Bolt
MI10X1.25 Nut
10 Washer,lock

2
<

[\STN S e c I RIS TN (S I S R S

Remark

FD30/35S-S14

27




Exhaust system

o FY30/35S-KB1
Item Part No Description Qty Remark
1 | A30DES5-20100 Pipe 1
2 | GB/T5783 M8 X35 Bolt 4
3 | GB/T5783 M8 Nut 4
4 | GB/T97.1 8 Washer 8
5 | GB/T93 8 Washer,lock 8
6 | GB/T93 8 Washer,lock 8
7 | GB/T5783 M8 X20 Bolt 4
8 | A30DES5-20001 DOC right foot 1
9 | A30DES5-20300 Muffler 1
10 | A30DE5-20002 DOC left foot 1
11 | GB/T5783 M10X40 Bolt 2
12 | GB/T5783 MI10 Nut 2
13 | GB/T93 10 Washer,lock 3
14 | GB/T97.1 10 Washer 3
15 | A30A5-20306 Engine mount R.H. 1
16 | GB/T5783 MI10X20 Bolt 1
17 | A30DE-20200 Exhaust tailpipe 1
18 | GB/T889.1 M8 Nut 4
19 | GB/T97.1 8 Washer 4
20 | A30A5-20001 Rubber 8
21 | A30A5-20003 Plate 4
22 | GB/T5783 Bolt 4
23 | GB/T16674. 1 M6X 12 Bolt 2
24 | A30DES5-20003 DOC bezel 1

28



Exhaust system

Item

O 0 9 & L A W N =

— = = e = e = e
0 N L B WD = O

Part No

GB/T6171
GB/T93
A30DF5-20100
A30DB5-20200
A30A5-20002
A30A5-20003
A30A5-20001
GB/T97.1

GB/T 889.1
GB/T5783
GB/T93
GB/T97.1
A30A5-20306
A30A5-20201
A30A5-20202
GB/T5783
GB/T93
GB/T97.1

Description

M10X1.25 Nut
10 Washer,lock
Pipe

Mulftler

Bolt

Plate

Rubber

8 Washer
M8 Nut
M10X20 Bolt
10 Washer,lock
10 Washer

Engine mount R.H.

U-Bolt
U-Stopper
M8 Nut

8 Washer,lock
8 Washer

2
<

N DN = = =N == NN RN == NN

Remark

FD20,25,30,35-S2/S5

29




Exhaust system

Item

O 0 9 & L A W N =

L 0
W NN = O

Part No

GB/T6171
GB/T93
A30DH5-20100
A30A5-20200
A30DA5-20200
A30A5-20002
A30A5-20003
A30A5-20001
GB/T97.1

GB/T 889.1
GB/T5783
GB/T97.1
A30A5-20306

Description

M10X1.25 Nut
10 Washer,lock
Pipe

Pipe card
Muffler

Bolt

Plate

Rubber

8 Washer

M8 Nut
M10X20 Bolt
10 Washer

Engine mount R.H.

2
<

— = N = NN RN NN = = =B

Remark

FD30/35S-W1

30




Exhaust system

Item

O 0 9 & L A W N =

—_— = e
LW o= O

Part No

A50A5-20200
A30DI5-20100
A30A5-20200
A30DA5-20200
A30A5-20002
A30A5-20003
A30A5-20001
GB/T97.1
GB/T 889.1
GB/T5783
GB/T93
GB/T97.1
A30A5-20306

Description

Pipe card
Pipe

Pipe card
Mulftler

Bolt

Plate

Rubber

8 Washer

M8 Nut
M10X20 Bolt
10 Washer,lock
10 Washer

Engine mount R.H.

2
<

—_— N = = NN R NN = = e

Remark

FD30/35S-H3

31




Exhaust system

Item

O 0 9 & L A W N =

—_ = = =
AW O = O

Part No

GB/T5783
GB/T93
A30DJ5-20100
A30A5-20200
A30DA5-20200
A30A5-20002
A30A5-20003
A30A5-20001
GB/T97.1
GB/T 889.1
GB/T5783
GB/T93
GB/T97.1
A30A5-20306

Description

M8X35 Bolt
8 Washer,lock
Pipe

Pipe card
Mulftler

Bolt

Plate

Rubber

8 Washer
M8 Nut
M10X20 Bolt
10 Washer,lock
10 Washer

Engine mount R.H.

2
<

_—N = = NN RN N = = e e e

Remark

FD30/35S-D2

32




Exhaust system

Item

O 0 9 & L A W N =

e e o e S S S e S
O 009 O L A WD = O

Part No

A30A5-20002
A30A5-20003
A30A5-20001
DB/T96.1

GB/T 889.1
A30DKS5-20200
A30BC5-20300
A30BN5-20100
GB/T6170
GB/T97.1
GB/T93
GB/T5783
A30BN5-20001
A30BN5-20500
GB/T5783
A30BN5-20500
T20G5-20002
JB/T8870
A30DKS5-20200

Description

Bolt

Plate
Rubber

8 Washers
M8 Nut
Mulftler

Pipe card

I Exhaust pipe

M8 Nut

8 Washer

8 Washer,lock

M8X35 Bolt

Exhaust pipe mat

Catalyst bracket

M8 X20 Bolt
DOC Catalytic converter
& 50 Casing
150X 130 Clip
Pipe

2
<

— N = = N = NN X0 N = = = NN R DN

Remark

FD30/35S-KL1

f
%—12,11,10,9

33




Exhaust system

Item

O 0 9 & L A W N =

[ S e e e e
S O X N NN AW N = O

Part No

A30DL5-20300
A30BC5-20300
A30DL5-20400
A30DL5-20500
A30A5-20002
A30A5-20003
A30A5-20001
GB/T97.1

GB/T 889.1
GB/T5783
GB/T93
GB/T97.1
A30DL5-20001
A30DL5-20100
GB/T5783
GB/T93
A30DL5-20002
A30DL5-20003
GB/T6170
A30DL5-20200

Description

Take
Pipe card
DPF Assembly
DOC Assembly
Bolt
Plate
Rubber
8 Washer
M8 Nut
M10X30 Bolt
10 Washer,lock
10 Washer
DPFmounting brack
Pipe
M8 X35 Bolt
8 Washer,lock
mounting bracket
Mounting seat
MI10 Nut
High-drainingassembly

2
<

— N = N RN~ NN N RO AR = =N =

Remark

FD30/35S-DS1

34




Drive unit mount(tor-con type)

Item Part No Description Q’ty Remark
1 | A30D5-00100 Drive unit 1
- | A30D5-00200 Drive unit 1
2 | GB/T5785 M12X1.25X40 Bolt 12
3 | GB/T93 12 Washer,lock 12
4 | A30A5-02001 Packing 1
5 | GB/T119.1 B10X20 Pin,parallel 1
6 | GB/T5783 M8 X20 Bolt 6
7 | GB/T93 8 Washer,lock 6
8 | GB/T5783 M10X35 Bolt 9
9 | GB/T93 10 Washer,lock 9

35



Differential

Item

~N O L bW N =

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

Part No

A30A5-02701
GB/T5786
GB/T93
A30A5-02702
A30A5-02703
A30A5-02704
A30A5-02705
A30A5-02706
A30A5-02707
A30A5-02708
A30A5-02709
A30A5-02710
A30A5-02711
A30A5-02712
A30A5-02713
A30A5-02714
A30A5-02715
A30A5-02716
GB/T119.1
GB/T6171
GB/T1235
A30A5-02717
A30A5-02718
A30A5-02719
GB/T272
A30A5-02720
A30A5-02721
GB/T297
A30A5-02722

Description

Case, cross L. H
M10X1.25X25 Bolt
10  Washer,lock
Cover,bearing

Gear, side

Spacer

Washer

Washer

Washer

Shaft, pinion

Shaft, pinion

Gear, Pinion

Case, cross R. H
Gear, ring

Bolt

Washer, lock

Bolt

Plate, lock

d6X30 Pin parallel
MI10X1.25 Nut
75X3.1 O-ring

Shim

Shim

Shim
213 Bearing

Shaft, final pinion gear
Gear, spiral vevel
7507 Bearing
Washer, thrust

/@)
—_ = R = = NN = NN 0o =
<

[N} —_ —
o D Xig *IO

L N R L LSS S SR S

Remark

36




Drive unit(tor-con type)

Item

O 00 9 O W bW N =

[ I N N N T NS S N T N T N I N T N R N T N e S e =S
[==JEN-Re RN e Y VS S R = =N I o) W U, R S US B O R S i ]

Part No

A30D5-00101
A30B5-02002
Q/Z285-4
A30D5-00110
A30B5-02200
A30B5-02003
GB/T894.1
A30B5-02004
GB/T1235
Q/7285-2
GB/T1235
A30B5-02005
GB/T5785
GB/T5785
GB/T5785
GB/T5785
GB/T93
GB/T119.1
GB/T1235
A30B5-02006
A30B5-02007
A30B5-02008
A30B5-02009
A30B5-02300
A30B5-02010
GB/T276
A30B5-02011
GB/T893.1
GB/T276
A30B5-02012

Description

Case, tor-con
Cap
172" Plug
Tor-xon ass’y
ass’y
Gasket
35 Snap ring
Strainer
35X3.1 O-ring
1/4" Plug
28X3.5 O-ring
Gasket
M10X1.25X75 Bolt
M10X1.25X55 Bolt
M10X1.25X50 Bolt
M10X1.25X30 Bolt
10 Washer, lock
12X20 Pin
15X2.4 O-ring
Case, mission
Cap,bearing
Bolt
Plate,lock
Clutch,hydraulic
Shaft,idler
206 Bearing
Gear,idler
24 Snap ring
207 Bearing
Gear,output

2
<

S B N T NG SO G Gt U OO Y G UG G i NG YN V' Y Y QS G VG G G NG Y U G G G I O

Remark

37



Paul D
Typewritten Text

Paul D
Typewritten Text

Paul D
Typewritten Text


Drive unit(tor-con type)

Item

31
32

33
34
35
36
37
38
39
40

41
42
43
44
45

Part No

A30B5-02013
A30B5-02014
A30B5-02015
A30B5-02016
A30B5-02017
Z-7508
Z7-7208
A30B5-02018
GB/T1235
A30B5-02019
A30B5-02020
A30B5-02021
A30B5-02022
A30B5-02023
GB/T5783
GB/T93
A30B5-02024
A30B5-02025
A30B5-02026

Description

Plate,bearing support
Shim

Shim

Shim
Shaft,output
7508 Bearing
7208 Bearing
Retainer,oil seal
80x3.1 O-ring
Seal,oil

Nut
Shim
Shim

Shim

M8 X 20 Bolt

8 Washer,lock
Collar

Pipe, oil fill

Gasket

Q’ty
1

B O U NS B

—_ ==
W

Remark

38




Drive unit (cover & inching valve)

Item

O 0 3 O U B W N =

L T N T N T S S
N —m © O 0 9 N i A WD~ O

23
24
25
26
27
28
29

Part No

A30B5-02027
A30B5-02028
GB/T879
A30B5-02029
GB/T1235
GB/T1099
A30B5-02030
A30B5-02031
A30B5-02032
DZ05G-J208
DZ05G-1209
A30B5-02034
A30B5-02035
A30B5-02036
GB/T879
A30B5-02037
A30B5-02038
A30B5-02039
A30B5-02040
Q/ZB285-1
Q/ZB285-2
A30B5-02400
A30B5-02041
A30B5-02042
GB/T5783
GB/T5783
GB/T5783
GB/T93
A30B5-02043
GB/T1235

0]

Description

Cover, case
Arm, shift
6X32 Pin, lock
Shaft, shift arm
20X2.4 O-ring
5X19 key, woodruff
Bolt
Shim
Plug
Switch
Switch
Washer
Nipple
Filter, oil
4X 25 Pin, lock
Piston
Spring
Cup
Packing, copper
1/8 " Plug
1/4 " Plug
Control valve ass’y
Electric-controller hydraulic valve
Gasket
M8X35 Bolt
M8 XS5 Bolt
M8 X50 Bolt
8 Washer,lock
Gasket
9X1.91 O-ring

2
<

N = AN NN — = o~ BN ONRE = ke kNN R = kg R = s e s e

Remark

39




Drive unit (cover & inching valve)

Item Part No Description Q’ty Remark
30 | GB/T93 10 Washer,lock 8
31 | GB/T5782 MI10X1.25X55 Bolt 2
32 | GB/T93 8 Washer,lock 3
33 | A30B5-02500 Inching valve ass’y 1
34 | A30B5-02044 Shim 1
35 | GB/T5783 M8 X25 Bolt 4
36 | GB/T5783 M8 X50 Bolt 2
37 | GB/93 8  Washer,lock 5
38 | GB/T5783 M8 X 12 Bolt 2
39 | A30B5-02045 Bolt, joint 1
40 | A30B5-02046 Cover, tor-con 1
41 | A30B5-02047 1/8 " Plug 1
42 | A30B5-02048 Packing, copper 4
43 | A30B5-02049 Bolt, joint 1
44 | GB/T5785 MI10X1.25X40 Bolt 6

40



Item

© ® 9 AN L AW N~

—_— = =
N = O

—_
w

Part No

A30B5-02200
A30B5-02201
A30B5-02202
A30B5-02203
A30B5-02204
A30B5-02205
A30B5-02206
GB/T119.1

A30B5-02207
A30B5-02208
A30B5-02209
GB/T5783

GB/T5783

GB/T5783

A30B5-02210

Description
Charging Pump ass’y
Case, Pump
Bushing
7ZG1/8 " Plug
Seal, oil
O-ring
Support, starter
6X16 Pin
Gear, drive
Bushing
Gear, driven
M8X45 Bolt
M8X25 Bolt
M8X35 Bolt
Washer

Charging pump(tor-con type)

2
<

[NCYRR DTN S NG G U G NG Y S I G G U i

Remark

41




Item

NS - R R N S

T S T e e S N
—_ O O 0 N N L A WD~ O

Part No

A30B5-02300
A30B5-02301
A30B5-02302
A30B5-02303
A30B5-02304
A30B5-02305
A30B5-02306
A30B5-02307
A30B5-02308
A30B5-02309
A30B5-02310
GB/T307
A30B5-02311
A30B5-02312
A30B5-02313
A30B5-02314
GB/T1235
A30B5-02315
GB/T276
A30B5-02316
GB/T89%4.1
GB/T78

Description

Clutch, hydraulic
Shift, input
Gear, reverse
Gear, forward
Plate, end
spring, return
Seat, spring
A Ring, thrust
B Ring, thrust
Piston
Plug
1/8 " Ball, steel
Plate, friction
Plate, separator
A Ring , seal
B Ring , seal
33.7X3.5 O-ring
Snap, ring
206 Bearing
Bearing, needle
40 Snap, ring
M8 X8 Bolt

Hydraulic clutch(tor-con type)

2
<

NN N NN N N DR 0 0 = = N NN NN e e e

Remark

42




Control valve (tor-con type)

Item

© ® 9 AN L AW N~

e e e e
(S R N S e =

Part No

A30B5-02400
A30B5-02401
A30B5-02402
A30B5-02403
A30B5-02404
GB/T308

A30B5-02405
A30B5-02406
A30B5-02407
A30B5-02408
GB/T879

A30B5-02409
A30B5-02410
A30B5-02411
A30B5-02412
GB/T879

Description

Control valve ass’y

Body, valve
Slide valve
Plate,end
Spring

13/32 " Ball
Piston

Spring

Spring

Plug

4X35 Pin, lock
Spool

Spring

Spring

Plug

4X40 Pin, lock

Remark

43




Item

© ® 9 AN L AW N~

N
(ST S I )

Part No

A30B5-02500
GB/T893. 1
A30B5-02501
A30B5-02502
A30B5-02503
GB/T3452. 1
A30B5-02504
GB/T893. 1
A30B5-02505
A30B5-02506
A30B5-02507
A30B5-02509
A30B5-02508
Q/ZB285-77

Description

Inching valve ass’y
Snap ring
Body, valve
Spool
Slide valve
23.6X2.65 O-ring
Seal, oil
28 Snap ring
d 1.2XD9.2X30 Spring
$3XD22.9X87.4 Spring
Spacer
$d30X 16X 7 Seal,oil
Plug,choke
Z1/8 " Plug

Inching valve(tor-con type)

2
<

S el e e e e e

Remark

44




Hydraulic system

Item Part No Description Qty Remark
1 | JB/T8870 20X 12 Clip 4
2 | TG000-10190 $10X1900 Hose 1
3 | TG000-10220 $10X2200 Hose 1
4 | TQ000-08025 8X250 Band 2
5 | GJT-16-00 union 2
6 | GB/T982 14X2.7 Packing 2

45



Item

10
11
12
13
14

15
16
17
18
19
20
21
22

Part No

A30A5-02112
A20A5-02112
A30A5-03004
A30A5-02111
GB/T9877.1
A30A5-02119
A30A5-02120
GB/T307
GB/T119.1
A30A5-02101
A20A5-02101
A2515-00101
A30A5-02102
A20A5-02102
A2515-00102
GB/T307.1
A30A5-02105
GB/T810
GB/T858
A30A5-02106
A20A5-02106
A30A5-02107
A30A5-02104
A30A5-02113
A30A5-02114
A30A5-02115
A30A5-02116
GB/T6171
A30A5-02108
A20A5-02108

Description

Housing, axle
Housing, axle

Housing, axle

100X 72X 16 Retainer,oil seal
Sd100X 125X 12 Seal, oil

111X72.5X1 Retainer
125X 119X7.5 Washer
30214 Bearing
D10X30 Pin

Drum, brake

Drum, brake

Drum, brake

Hub, front

Hub, front

Hub, front

Seal, oil ass’y
Packing

M60X2 Nut

60 Washer

Shaft, drive

Shaft, drive

Packing

Bolt

Breather, air

Plug

M14X1.5X30 Bolt
M14X1.5X38 Bolt
M20X1.5 Nut

Bolt

Bolt

Drive axle

Q’ty Remark
1 3t
1 2-2.5t
1 3-3.5t
2
2
2
2
2
1
2 3-3.5t
2 2-2.5t
2 2-2.5t
2 3-3.5t
2 2-2.5t
2 2-2.5t
2
2
4
2
2 3-3.5t
2 2-2.5t
2
24
1
3
12
4
12
3-3.5t
2-2.5t

46




Item

23

24

25

26
27

28

29

30

31

32

33

34
35

Part No

A30A5-02109
A20A5-02109
A30A5-02800
A20A5-02800
A30A5-03001
A2515-00103
A30A5-03002
A30A5-03003
A2515-00104
D30C1-10504L
D20C1-10001L
D30C1-10504R
D20C1-10001R
D30C1-10004L
D20C1-10002L
D30C1-10004R
D20C1-10002R
GB/T5783
GB/T93
GB/T97.1
GB/T889.1

Description

Nut

Nut

Wheel brake
Wheel brake
Nut

Nut

Nut

Bolt

Bolt

Fender
Fender
Fender
Fender
Fender
Fender
Fender
Fender
M10X35 Bolt
10 Washer,lock
10 Washer
MI10 Nut

Drive axle

Q’ty Remark

12
12
1
1
12
12
12
12

—
[\

AN N QN QN = = = = e = = =

3-3.5t
2-2.5t
3-3.5t
2-2.5t
3-3.5t
2-2.5t

3-3.5t
2-2.5t
3-3.5t
2-2.5t
3-3.5t
2-2.5t
3-3.5t
2-2.5t
3-3.5t
2-2.5t

47




Driving wheel assembly

krttttttttttt
S ;A A8 "R A AR ARG 8
BN RN R M
R R S I RS T RS I B o R R
2
NVZZZZUUUZ?.Z?.

o]

>
= @ TW,
S o >
=g o~ & 4
& £ 2 & x 8
sEOx < O A = )
Q- — [y dem
7] B =
8 4 g8 &~ 8 = a2 g @
) .llﬂrsu W.SRm
MR%laN & 8 = 3

[}

Es X 2P ez 58 2§
@) ® 2 © S 2 = 2
=23 < 2 3aA & 2
e 2 2 — — A — o
S S o o o oo
zZ o S S O © O o
— = A N O S = = = =
£ S23xx =353553533
S n v A & T v v v v v
M S BEEBEED S
S S s =mim xS oo S S
MMM AMAJAAA A N
< < 0O 00U« << <
MA_1_2345678
=

48



Double driving wheel assembly

T
‘N
A
[\l
=
<
=)
[}
[
2
DS IS TR N S Y S N
o
o
5
A @
g = zF
-
pcm\R
£ ©
5 WWHMe
§ £ i3 2o
5 ‘»w £ .5
R EEa B 2 E <
| B ="
ﬂﬂm.m.mmmp
%%.LRRLSP
c o o - = o = 3
z S o ol o o
A 0 Ao A Ao
R =2 === =R
ES S 3838398
S RS R R R s
= S 28 28 <
vy N =N N N N O
A A A A a9
< < 0O < < < < <
PmuAB123456
&

49



Double driving wheel assembly

T
0
«@
N
=
<
=)
[}
[
2
TN N S NN T A
o
I~
> o0
= o F 8
s 53 ;
o !
2 eEf )
= > > n
C.sm.l_A
g = UmmS
2 EEZEEZT
= 3 = T o ©
wmwmmﬂ.m
N 2 2 oA
S o —- = a o
o S S o o o S
zZ S = S = S ©
—- o a - 9o — O
2o S o S o S
a__9____
P5525555
< < << < <
S oS = oS O o o
QM e o 0 0
< < 0 < € < <
g
g <M~ o <0
&

50



Item

O 0 9 N U B W N =

[N T NS T N T e R e S
N —m © O 0 9 N L AW D = O

23
24

25
26

Part No

A20A5-02800(L)
A20A5-02800(R)

A20A5-02913
A20A5-02914
A20A5-02911
A30A5-02931
A20A5-02929
A20A5-02922
A20A5-02921
A20A5-02923
A20A5-02924
A20A5-02927
A20A5-02928
A20A5-02915
A20A5-02917
A20A5-02920
A20A5-02926
A20A5-02918
A20A5-02925
A20A5-02916
A20A5-02930
A30A5-02932
A30A5-02919
A20A5-02933
A20A5-02934
GB/T5783
GB/T93
A20A5-02900
A20A5-02901
A20A5-02905

Description

Wheel brake ass’y L.H.
Wheel brake ass’y R.H.
Back plate ass’y
Clearance adjuster
Brake shoe
Washer spring
Lever L.H. brake
Spring return
Plate, shoe guide
Stopper, pole lever
Spring return
Strut L.H.
Spring
Lever L.H. pole
Cup, shoe hold down
Spring
Cup, shoe hold down
Spring
Cup, shoe hold down
Pin, shoe hold down
Pin, lever
Snap, ring, pin axle
Plug, rubber
Cable L.H.
Cable L.H.
M8 X 16 Bolt
8 Washer, lock
Wheel cylinder ass’y
Cylinder
Cover dugst

(2-2.5t) Wheel brake(2-2.5t)

2
<

[N YO R i NG 0 B NG Y 5O U G ) s N SO NG G S G T S GG U G U O T O G N0 T S U iy

Remark

Left & right types

Left & right threads

Left & right types

Left & right types

Left & right types
Left & right types

51




(2-2.5t) Wheel brake(2-2.5t)

Ttem Part No Description Q’ty Remark
27 | A20A5-02906 Rod, piston 3
28 | A20A5-02902 Piston 2
29 | A20A5-02903 Cup, piston 2
30 | A20A5-02904 Spring 1
31 | A30A5-02907 Seat, tube 1
32 | A30A5-02909 Screw, bleeder 1
33 | A30A5-02910 Cap, screw 1
34 | A20A5-02908 Shroud 1

52




(3-3.5t) Wheel brake(3-3.5t)

Item Part No Description Q’ty Remark
A | A30A5-02800(L) Wheel brake ass’y L.H. 1
- | A30A5-02800(R) Wheel brake ass’y R.H. 1
B | A30A5-02900 Wheel cylinder ass’y 1| Left & right types
1 | A30A5-02901 Cylinder 1| Left & right types
2 | A30A5-02902 Piston 2
3 | A30A5-02903 Cup, piston 2
4 | A30A5-02904 Spring 1
5 | A30A5-02905 Cover, dust 2
6 | A30A5-02906 Rod, piston 2
7 | A30A5-02907 Seat, tube 1
8 | A30A5-02908 Shroud 1
9 | A30A5-02909 Screw, bleeder 1
10 | A30A5-02910 Cap, screw 1
11 | A30A5-02911 Pin,shoe & lining ass'y 1
12 | A30A5-02912 Pin,shoe & lining ass’y 1
13 | A30A5-02913 Back plate ass’y 1 Left & right types
14 | A30A5-02914 Clearance adjuster 1| Left & right threads
15 | A30A5-02915 Spring&Fitting ass’y 1
16 | A30A5-02916 Pin, shoe hold down 2
17 | A30A5-02917 Cup, shoe hold down 4
18 | A30A5-02918 Spring, shoe hold down 2
19 | A30A5-02919 Plug, rubber 1
20 | A30A5-02920 Spring return 1
21 | A30A5-02921 Guide, plate 1
22 | A30A5-02922 Return spring brake shoe 2
23 | A30A5-02923 Guide, cable 1
24 | A30A5-02924 Spring 1 | Left & righttypes
25 | A30A5-02925 Lever 1 | Left & right types
26 | A30A5-02926 Pin 1
27 | A30A5-02927 Strut L. H. 1 | Lefi & right types

53




(3-3.5t) Wheel brake(3-3.5t)

Item Part No Description Q’ty Remark
28 | A30A5-02928 Spring 1
29 | A30A5-02929 Lever L.H. brake 1 | Left & right types
30 | A30A5-02930 Pin 1
31 | A30A5-02931 Washer, spring 1
32 | A30A5-02932 Snap, ring, pin axle 1
33 | A30A5-02933 Cable L. H 1
- | A30A5-02934 Cable R. H 1
34 | GB/T93 8 Washer,lock 2
35 | GB/T5783 M8X1.25X20 Bolt 2

54




Transmission control linkage(tor-con type)

Item Part No Description Q’ty Remark
1 | A30B5-01100 Handle 1
2 | GB/T6170 M10 Nut 1
3 | A30B5-01200 Lever 1
4 | A30B5-01800 Bracket (left) 1
5 | GB/T5783 M8 X 30 Bolt 4
6 | GB/T93 9
7 | GB/T97. 1 8 Washer 11
8 | GB/T5783 M8 X25 Bolt 2
9 | A30B5-01300 Shaft 2

10 | A30B5-01400 Link 1
11 | GB/T882 8X 18 Pin 2
12 | GB/T91 2.5X20 Pins 2
13 | A30B5-01700 Bracket (lower) 1
14 | A30B5-01500 Rocker ass’y 1
15 | A30B5-00003 Link 1
16 | GB/T6170 M8 Nut (left) 1
17 | A30B5-01005 Bearing 1
18 | GB/T6170 M8 Nut 4
19 | A30B5-01600 Link 1
20 | GB/T5783 M8X40 Bolt 1
21 | A30B5-01004 Bearing 1
13

55



Steering system

Ttem Part No Description Q’ty Remark

1 | GB/T6173 MI14X1.5 Nut 1
2 | GB/T97.1 14 Washer 1
3 | GB/T 893.1 37 Snap ring 1
4 | A30DA6-00101 Steering axle 1
5 | GB/T 894.1 20 Snap ring 1
6 | GB/T276-1994 61904 Bearing 1
7 | A30DA6-00110 Steering Column 1
8 | A30DA6-00102 Bushing 1
9 | GB/T 893.1 32 Snap ring 1
10 | A30DA6-00300 Wheel Steering ass'y 1
11 | A30DA6-00201 Cover 1
12 | A30A6-00006 Adjustable pad 1
13 | A30A4-40000 Redirector 1
- | A25A4-40000 Redirector 1
14 | A30A6-00004 Washer 2
15 | A30A6-00005 Bolt 2
16 | GB/T 93 10 Washer,lock 4
17 | GB/T 5783 M10X30 Bolt 4
18 | GB/T 818 M6X12 Screw 5
19 | GB/T97.1 6 Washer 5
20 | A30DA6-00202 Cover 1
21 | A15G6-00206 Locking handle 1
22 | A15G6-00205 Bolt 1
23 | A15G6-00202 II Clamping sleeve 1
24 | A15G6-00201 I Clamping sleeve 1

56



Item

O 0 9 O W»n B W DN

N T T T N T S T T N T N T N T g U G U
© 0 9 A LA WO~ O VUL AW N~ O

Part No

A30A6-10200
A20A6-10200
A30A6-10201
A30A6-10400
A30A6-10001
A30A6-10002
A30A6-10500(R)
GB/T301
GB/T290
A30A6-10202
GB/T119.1
A30A6-10203
GB/T9877.1
A30A6-10204
GB/T6170
A30A6-10205
GB/T297
GB/T297
A30A6-10206
GB/T97. 1
GB/T92
A30A6-10207
A30A6-10208
A30A6-10209
GB/T6171
GB/T97. 1
A30A6-10210
ZBT33001.1
A30A6-10500(L)
GB/T5783

Description

Axle ass’y

Axle ass’y

Link

Power cylinder ass’y
Rubber

Bracket

Knuckle R. H. ass’y
8208 Bearing
943/32 Bearing
Pin, king

10X20 Pin

Shim
B85X110X12D U-ring
Shim

M12 Nut

Cap

30211 Bearing
30207 Bearing
M30X2 Nut

63X55 Pin

Cap

Hub

Pin

MI10X1.25 Nut
10 Washer
Bushing

M6 Fitting,grease
Knuckle L.H.ass’y
M14X 45 Bolt

2
<

EE ik L N NS TR (ST (SR NS RN (O R (O RNl AT S RN (S I (O TR S B NS TREN NI 0O SR SN O IR (ST S SO R SO R NS R S R

Steering axle

Remark

3-3.5t
2-2.5t

o7




Steering axle

Item Part No Description Qty Remark
30 | GB/T93 14 Washer, lock 4
31 | A30A6-10211 O-ring 2
32 | A30A6-10212 Seal, oil 2
33 | A30A6-10213 Bushing 4
34 | A30A6-10214 Bolt 2
35 | ZBT33001.2 90° Fitting,grease 2
36 | GB/T5783 M8 X 18 Bolt 4
37 | GB/T93 8 Washer, lock 4
38 | A30A6-10216 2
39 | A30A6-10217 Pin 4
40 | A30A6-10218 ES Bearing 4
41 | A30A6-10219 Shim 4
42 | GB/T97.1 16 Washer 8
43 | GB/T5783 M16X40 Bolt 4
44 | GB/T889.1 M16 Nut 4

58




Steering wheel

Item Part No Description Qty Remark
1 | A30A6-10301 Rim outside 2 3-3.5t
- | A20A6-10301 Rim outside 2 2-2.5t
2 | A30A6-10302 Rim inside 2 3-3.5t
- | A20A6-10302 Rim inside 2 2-2.5t
3 | GB/T2982 6.50X10-10PR Tire 2 3-3.5t
- | GB/T2982 6. 00-9-10PR Tire 2 2-2.5t
4 | A30A6-10006 Bolt 16
5 | A30A6-10004 Nut 16
6 | A30A6-10005 Bolt 16
7 | GB/T6170 MI12 Nut 16
8 | GB/T93 12 Washer, lock 16

59



Steering cylinder

Ttem Part No Description Q’ty Remark

A | A30A6-10400 Power cylinder ass’y 1

1 | A30A6-10600 Piston rod ass’y 1

2 | A30A6-10401 Cap 2

3 | A30A6-10402 50X 72 Seal, dust 2 3
4 | A30A6-10406 50X65X9 Yx-ring 2 4
5 | GB/T3452.1 63X3.55 O-ring 2

6 | GB/T3452.1 60X3.55 O-ring 1

7 | A30A6-10403 Seal, slipper 1

8 | A30A6-10404 Body, power steering 1

9 | A30A6-10405 5030 Bearing 2

60




Item

O 0 9 & L A W N =

S T N T SO
— S OV 0 N o WL AW~ O

22
23

Part No

A30A7-30100
A30C7-30204
GB/T97. 1
GB/T91
A30A7-30002
GB/T6170
GB/T5783
GB/T6170
GB/T93
A30C7-30310
A30C7-30307
A30C7-30306
GB/T97. 1
GB/T91
Y30A7-30410
GB/T5783
GB/T6170
GB/T5783
GB/T93
GB/T97.1
A30D7-30200
A30E7-30100
A30BA7-30100
A30D7-30200
GB/T882
A30H7-30001

Description

Accelerator pedal ass’y

Sheave

6 Washer
2X16 Pin
Bolt

MI12 Nut
M6X20 Bolt
M6 Nut

6 Washer,lock
Link, ass’y
1015 Bushing
Spring

10 Washer
2X24 Pin
Bracket

M8 X 30 Bolt
M8 Nut
M8X20 Bolt
8 Washer,lock
8  Washer
Soft shaft

Soft shaft

Soft shaft

Soft shaft
B6X16 Pin
Bracket

Accelerator pedal

Remark

2
<

FD20~35-Y1/Y2/Y3
FY20~35-R1/R2
FD20~35-S2/S5

FD30G-W1

UG NO Y0 SO S I O B NN O TN NG YRS N e B N Y Y NO Y S G S NG T NS T O T S N S NG S S e

FD30,35-Y3

61




Brake & inching control

Item

O 0 9 & L A W N =

N N = = = e = e = e
—_ O O 0 N AN LR WD = O

Part No

A30DA7-11000
A45G7-10800
A30A7-10001
GB/T 5783
GB/T 93

GB/T 97.1

JB/T 8870
TG000-10050
GB/T 97.1
GB/T 93

GB/T 5783
A30DA7-10100
A30DA7-10300
A22A7-10300
A30DA7-10200
A30A7-10100
GB/T 5783
GB/T 6170
GB/T 882
GB/T 97.1
GB/T 91

Description

Pedal,Brake
Fitting

37 Clip

M8 X 20 Bolt

8 Washer, lock
8 Washer
1610 Clip

$ 10X 500 Hose
10 Washer

10 Washer, lock
M10X25 Bolt
Pipe ass'y

Cable assembly,inching

Plate,brake
Pipeass'y
Brake cylinder
MI10X30 Bolt
M10 Nut
8X26 Pin, clevis
8 Washer
3.2X22 Pin

2
<

[ U T S T S U G U R < B S NO') U G I o G I

Remark

62




Item Part No Description Qty Remark
1 | A30DA7-20100 Hand brake ass'y 1
2 | GB/T 5783 M10X25 Bolt 2
3 | GB/T93 10 Washer, lock 2
4 | GB/T97.1 10 Washer 2

63



Frame system

Item

O 00 39 O W bW N =

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

Part No

GB/T 97.1

GB/T 93

GB/T 5783
D30DA1-10700L
GB/T 96

GB/T 93

GB/T 5783
D30DA1-10002L
D30DA1-10100
D30DC1-10100
D30DF1-10100
D30DE1-10100
D30DE1-10500
D30DH1-10100
D30DL1-10100
D30DA1-10004
GB/T 889.1
M30A3-00001
GB/T 5785
GB/T93

GB/T 97.1
D30DA1-10600
GB/T 5786
D30DA1-10002R
D30DA1-10700R
D22A1-10005
D30A1-11002
GB/T 97.1
GB/T5783
D30A1-11008

Description

8 Washer

8 Washer,lock
M8X20 Bolt
Corner plate(L)
10 Washer

10 Washer,lock
M10X20 Bolt
Fender(L)
Frame

Frame

Frame

Frame

Frame

Frame

Frame

Bolt

MI10 Nut

Cap
M16X1.5X75 Bolt
16 Washer,lock
16 Washer
Plate
M16X1.5X40 Bolt
Fender(R)
Corner plate(R)
Bearing

Clip

10 Washer
M10X 16 Bolt
Clip

O = N = = N = 0 0 b N DR R R s e e = =N

© =

Remark

LPG

FD30/35S-Y2/Y3/S2/S5

FY30/355-R2

FD30G-W1/DS1

12

21,22,6,23

27,28,29

64




Frame system

Item|  Part No Description Q'ty|  Remark FD30/35S-Y2/Y3/S2/S5
25 | D30DA1-10800 Pipe trap diagram 1 FY30/35S-R2
26 | D30PI1-10002 Plate 4 FD30G-W1/DSI1
27 | GB/T5783 M6X20 Bolt 4
28 | GB/T 93 6 Washer,lock 4
29 | GB/T 97.1 6 Washer 4
30 | D30DNI1-10001 support 1 21,22,6,23
31 | D30DN1-10002 support 1

65



Frame system

Item

O 00 39 O W bW N =

[FTN N TN NS T NG RN NG T N6 T NG T NS T NG R N T N i o S N e )
[N RN B e Y R S S R = =R TN o) W U, R S US B S R S i ]

Part No

GB/T 97.1

GB/T 93

GB/T 5783
D30DA1-10700L
GB/T 96

GB/T 93

GB/T 5783
D30DA1-10002L
D30DA1-10004
GB/T 889.1
M30A3-00001
GB/T 5785
GB/T93
GB/T97.1
D30DA1-10600
GB/T 5786
D30DA1-10002R
D30DA1-10700R
D22A1-10005
D30A1-11002
GB/T 97.1
GB/T5783
D30A1-11008
D30DA1-10800
D30PI1-10002
GB/T5783

GB/T 93

GB/T 97.1
D30DB1-10100
D30C1-10005

Description

8 Washer
8 Washer,lock
M8 X20 Bolt
Corner plate(L)
10 Washer
10 Washer,lock
M10X20 Bolt
Fender(L)
Bolt
MI10 Nut
Cap
M16X1.5X75 Bolt
16 Washer,lock
16 Washer
Plate
MI16X1.5X40 Bolt
Fender(R)
Corner plate(R)
Bearing
Clip
10 Washer
M10X 16 Bolt
Clip
Pipe trap diagram
Plate
M6 X20 Bolt
6 Washer,lock
6 Washer
Frame
ECU Plate

Q’ty
8
10
8

5o =

O© — N — = A = 00 00 A N B D = N

—
(e

— - & A B~ B~ O

Remark

FD30/35S-X24

20,21,6,22

66




Frame system

FD30/35S-X24

Item Part No Description Q’ty Remark
31 | GB/T 96 8 Washer 2
32| GB/T 5783 M8X16 Bolt 2
33 | D30DB1-10001 support 1
34 | D30DN1-10002 support |

67



Frame system

Item Part No Description Q’ty Remark FD30/35S-S14
1 | GB/T97.1 8 Washer 7
2 | GB/T93 8 Washer,lock 7
3 | GB/T 5783 M8 X20 Bolt 7
4 | D30DA1-10700L Corner plate(L) 1
5 | GB/T 96 10 Washer 6
6 | GB/T93 10 Washer,lock 20
7 | GB/T 5783 M10X20 Bolt 2
8 | D30DA1-10002L Fender(L) 1
9 | D30DD1-10100 Frame 1
10 | D30DA1-10004 Bolt 4
11 | GB/T 889.1 MI0 Nut 4
12 | M30A3-00001 Cap 2
13 | GB/T 5785 M16X1.5X75 Bolt 4
14 | GB/T93 16 Washer,lock 8
15 | GB/T 97.1 16 Washer 8
16 | D30DA1-10600 Plate 1
17 | GB/T 5786 M16X1.5X40 Bolt 4
18 | D30DA1-10002R Fender(R) 1
19 | D30DA1-10700R Corner plate(R) 1

20 | D22A1-10005 Bearing 2
21 | D30A1-11002 Clip 1
22 | GB/T97.1 10 Washer 17
23 | GB/T5783 M10X 16 Bolt 10
24 | D30A1-11008 Clip 9
25 | D30DD1-10001 Cover 1
26 | GB/T5783 M6X10 Bolt 2
27 | GB/T 93 6 Washer,lock 6
28 | D30HG1-10800 Frame mount 2
29 | D30DD1-10300 Pipe trap diagram 1
30 | D30PI1-10002 Plate 4

68



Frame system

Item Part No Description Q’ty Remark FD30/35S-S14
31 | GB/T5783 M6X20 Bolt 4
32 | GB/T97.1 6 Washer 4
33 | D30DD1-10002 DOC Plate 1
34 | GB/T5783 M10X30 Bolt 8

69



Frame system

Item

O 00 39 O W bW N =

[SETN N NN NS T NG RN NG T N6 TR NS T NS T NG R N T N o e S S e e )
[N -Te RN e Y R VS S e = =R TN o) W U, R S VS B S R S i ]

Part No

GB/T 97.1

GB/T 93

GB/T 5783
D30DA1-10700L
GB/T 96

GB/T 93

GB/T 5783
D30DA1-10002L
D30DI1-10100
D30DA1-10004
GB/T 889.1
M30A3-00001
GB/T 5785
GB/T93

GB/T 97.1
D30DA1-10600
GB/T 5786
D30DA1-10002R
D30DA1-10700R
D22A1-10005
D30A1-11002
GB/T 97.1
GB/T5783
D30A1-11008
GB/T 97.1

GB/T 93
GB/T5783
D30DA1-10800
D30PI1-10002
GB/T5783

Description

8 Washer
8 Washer,lock
M8 X20 Bolt
Corner plate(L)
10 Washer
10 Washer,lock
M10X20 Bolt
Fender(L)
Frame
Bolt
MI10 Nut
Cap
M16X1.5X75 Bolt
16 Washer,lock
16 Washer
Plate
M16X1.5X40 Bolt
Fender(R)
Corner plate(R)
Bearing
Clip
10 Washer
M10X 16 Bolt
Clip
6 Washer
6 Washer,lock
M6 X 16 Bolt
Pipe trap diagram
Plate
M6 X 20 Bolt

O = N = = B~ = 00 0 A~ N B B = = DN

—
S

A~ A = W 9 23 O

Remark

FD30G-H3

70




Frame system

FD30G-H3

21,22,6,23

13 14 15

wy
® <
'
=
<
=)
5]
[=2
>
D
o
=}
.2
=]
R=3
=
2 g
= N
DH.
g 5
o 2 &
0 g &
Q= 2 2
—
e S 3 3
—_ o =
Z o S o
— o
+
Mm.lll
PIJJ
a A A
oS O O
N o o
A A A
m123
M333

71



Frame system

Item

O 00 39 O W bW N =

[SETN N NN NS T NG RN NG T N6 TR NS T NS T NG R N T N o e S S e e )
[N -Te RN e Y R VS S e = =R TN o) W U, R S VS B S R S i ]

Part No

GB/T 97.1

GB/T 93

GB/T 5783
D30DA1-10700L
GB/T 96

GB/T 93

GB/T 5783
D30DA1-10002L
D30DJ1-10100
D30DA1-10004
GB/T 889.1
M30A3-00001
GB/T 5785
GB/T93

GB/T 97.1
D30DA1-10600
GB/T 5786
D30DA1-10002R
D30DA1-10700R
D22A1-10005
D30A1-11002
GB/T 97.1
GB/T5783
D30A1-11008
GB/T5783

GB/T 93

GB/T 97.1
D30PP1-10003
D30DA1-10800
D30PI1-10002

Description

8 Washer
8 Washer,lock
M8 X20 Bolt
Corner plate(L)
10 Washer
10 Washer,lock
M10X20 Bolt
Fender(L)
Frame
Bolt
MI10 Nut
Cap
M16X1.5X75 Bolt
16 Washer,lock
16 Washer
Plate
M16X1.5X40 Bolt
Fender(R)
Corner plate(R)
Bearing
Clip
10 Washer
M10X 16 Bolt
Clip
M6 X 12 Bolt
6 Washer,lock
6 Washer
Water shield
Pipe trap diagram
Plate

O = N = = B~ = 00 0 A~ N B B = = DN

—
S

A = = a o N O

Remark

FD30G-D2

72




Frame system

FD30G-D2

25,26,27

21,22,6,23

18

17 14 15

13 14 15 12

=

<

=)

[}

~

>

ot - =

o

=}

.2

=

R

5 ©

mBR

L o 7

A & £ 8
X g 8
e =
/Opm..
= 2 @
—

o ==

Z. ==
n = =

T R

<

- = =

~ QA
= S o
M o
© QA

E - & o

M333

73



Frame system

Item Part No Description Q’ty Remark FD30G-KL1
1 | GB/T97.1 8 Washer 8
2 | GB/T93 8 Washer,lock 8
3 | GB/T 5783 M8 X20 Bolt 8
4 | D30DA1-10700L Corner plate(L) 1
5 | GB/T 96 10 Washer 6
6 | GB/T93 10 Washer,lock 12
7 | GB/T 5783 M10X20 Bolt 2
8 | D30DAI1-10002L Fender(L) 1
9 | D30DA1-10004 Bolt 4
10 | GB/T 889.1 M10 Nut 4
11 | M30A3-00001 Cap 2
12 | GB/T 5785 M16X1.5X75 Bolt 4
13 | GB/T93 16 Washer,lock 8
14 | GB/T97.1 16 Washer 8
15 | D30DA1-10600 Plate 1
16 | GB/T 5786 M16X1.5X40 Bolt 4
17 | D30DA1-10002R Fender(R) 1
18 | D30DA1-10700R Corner plate(R) 1
19 | D22A1-10005 Bearing 2

20 | D30A1-11002 Clip 1
21 | GB/T97.1 10 Washer 9
22 | GB/T5783 MI10X 16 Bolt 10
23 | D30A1-11008 Clip 9
24 | D30DK1-10100 Frame 1
25 | GB/T97.1 6 Washer 10
26 | GB/T 93 6 Washer,lock 10
27 | GB/T5783 M6 X 16 Bolt 2
28 | GB/T6170 M6 Nut 5
29 | D30DA1-10800 Pipe trap diagram 1
30 | D22A1-10004 Plate 4

74



Frame system

32,26,25

(ol
27
65
& <
R =
N 2
o~
—
v,
O
(e
)
F
=
<
g
[}
o~
2
Pt o~ — o~
o
=
1)
3=
=2 = 8
3] e =
2 -
8 8 g4
g X o 2 2
S L 0 o o
=212 3z 3
~ =
o o S S S
S S S S
NO S = =
= T
+ o0 0~
s g RiE zla
—— \n =
Al A A A
S = S oo
O M o o o
A0 AAQAA
m12345
= MO on O o0 o
=

75



Hood. Floor Board & Seat

Item

O 0 9 AN L B W N

e e e
[ R S

17

Part No

D30DA1-20300
D30DA1-20600
D30DD1-20100
D30DD1-20200
D30DI1-20100
D30DI1-20200
D30DJ1-20100
D30DJ1-20200
D30A1-20003
D30DA1-20400
D30DA1-20010
D30DA1-20001
D30DA1-20002
GB/T 16674.1
D30A1-20710
D30DA1-20004
GB/T5783
GB/T93
GB/T97.1
GB/T6170
D30DA1-20003
D30DA1-20500
D30C1-20500
D30DE1-20100
D30BN1-20100
D30DA1-20005
D30DD1-20001
D30DE1-20001
D30DI1-20001
D30DA1-20030

Description

Floor board
Floor board
Floor board
Floor board
Floor board
Floor board

Floor board
Floor board

M8 X 16 Screw
Floor board
Mat-floor
Pedal(L.H)
Pedal(R.H)

M8 X8 Bolt
Hook

Frame

M8 X25 Bolt

8 Washer,lock

8 Washer

MS8 Nut
3M Gasket

Box

Box

Box

Box

Battery box plate
Battery box plate
Battery box plate
Battery box plate
Shock absorber

Q’ty

(o I N e T T T e S S e Y S U R SR Sy

= =

—_

O Y == IV S e )Y

Remark

FY30/35SFD30G-S14/KL1

FY30/35SFD30G-S14/KL1
FD30G-H3
FD30G-H3
FD30G-D2
FD30G-D2

FD30/35S-S14
FY30/35S
FD30G-KL1/DS1

Fmoms 30G-S14KL1/DS
FY30/35S
FD30G-H3

76




Hood. Floor Board & Seat

Item Part No Description Q’ty Remark
18 | GB/T5783 M8X20 Bolt 10
19 | GB/T96 8 Washer 10
20 | D30DA1-20040 Hinge 2
21 | D30A1-20007 1 Gasket 2
22 | D30DA1-20200 Radiator cover 2 [omsass
- | D30DC1-20100 Radiator cover 2 [FY20-35-RIR2FY30/35S
- | D30DL1-20100 Radiator cover 2 FD30G-DS1
23 | D30A1-20009 Screw 2
24 | D30DA1-20050 Bracket 1
25 | GB/T889.1 M8 Nut 2
26 | D30A1-20005 Bushing 2
27 | D30A1-20004 Bolt 2
28 | D30DA1-20100 Bonnet ass’y 2
29 | GB/T5783 M8 X 40 Bolt 2
30 | D30A1-20011 Packing 1
31 | D30C1-20009 M6X16 Screw 1
32 | GB/T93 6 Washer,lock 1
33 | GB/T97.1 6 Bolt 2
34 | D30PI1-20003 Tool box 2
35 | D30C1-20014 Tilting cylinder cover 2 2-3t
- | D30C1-20015 Tilting cylinder cover 2 3.5t
36 | JB/T8870 Clip 2 2-3t
- | JB/T8870 Clip 2 3.5t-4t
37 | D30DK1-20001 Bracket 1 FD30G-KL1
38 | A30A1-00100 BF2 Seat 1
- | A30A1-00500 BF2 Seat 1
- | A30A1-00400 Seat 1
- | A30A1-00300 BF2 Seat 1 OPS
- | A30A1-00600 BF2 Seat 1 OPS
- | A30A1-00800 BF5 Seat 1 OPS

77



Hood. Floor Board & Seat

@23

\\'J/'(nm 2 ///ﬂdvv,

(RN
=)
\\ /

4

25

38

18,11,19

30,29,19,13

=
<
5 @
~ m M
S 00O
>
el B N EE
o
=}
.2
3=t
B
—
1)
% -~
2 28 %3
SSSN
v N N oo
FFFM
m m M
o O ©
o 1 8 818
Z S o
— o o o _
EZ2S23IC o
8 L 44 =
NelieN
< << EEBRE
S OO == o=
@ o e @ |y a
< </< 00O
m —
m___”%4
&

78



Item

Part No

D30A1-50002
D30DA1-50001
D35DA1-50001
D30DA1-50002
D30DA1-50003
QC/T 623

GB/T 5782
GB/T 5782
GB/T93
D15G1-50009
GB/T 5783
GB/T93
D30A1-50003
GB/T 5783
GB/T93
D30DA1-50100

Description

Cover cap

Balance

Balance

Pin

Rubber sheath

25X4 Lock pin

M24 X220 Bolt

M24 X260 Bolt

24 Washer,lock

Washer

M8 X20 Bolt

8 Washer,lock
Bracket

M6X 10 Bolt

6 Washer,lock

Balance net

Balance weight installation

2
<

— RN NN NN NN NN == =N

Remark

79




Head guard

Item

w N =

Part No

D30D1-30004R
D30D1-31002R
D30DA1-30100
D30DC1-30100
D30DA1-30003R
D30C1-30001
GB/T 97.1

GB/T 93

GB/T 5783
D30A1-30800
D30A1-30002
D30DA1-30003L
GB/T 5783
D15G1-30001
D30A1-30005
A30EGS5-10300
GB/T 5783

GB/T 93

GB/T 96

GB/T 97.1

GB/T 93

GB/T 5783
D30DA1-30002L
D30A1-20001
D30DA1-30001
D30DC1-30001
D30DA1-30002R
D30D1-30004L
D30D1-31002L
D35G1-30001

Description

Back cover(R)
Protective plate(R)
Overhead guard
Overhead guard
LED Guard(R)
M6 Nut

6 Washer

6 Washer,lock
M6X20 Bolt
Back-mirror
Guard

LED Guard(L)
M6 X 16 Bolt
Grommet

II Grommet
Rubber

MI10X25 Bolt

10 Washer,lock
10 Washer

8 Washer

8 Washer,lock

M8 X20 Bolt
Baffle plate(L)
Overlay
Bracket
Bracket

Baffle plate(R)

Back cover(L)

Protective plate(L)

M8 Nut

2
<

N R NS N R S e N N e N S R N L " S T o B R B e

Remark

FD20~35-Y1/Y2/Y3

FY20~35-R1/R2
FD20~35-S2/S5

FD20~35-Y1/Y2/Y3

FY20~35-R1/R2
FD20~35-S2/S5

80




Head guard

Item

29
30
31
32
33
34
35

Part No

D30C1-30500
D30D1-31020
D30D1-32001
D30EY1-30101
GB/T 5783
GB/T 93

GB/T 97.1

Description

Handle

Bracket

Bracket
Bracket plate
M6X20 Bolt
6 Washer,lock
6 Washer

Q’ty

(S U U I U

Remark

FY20~35-R1/R2
FD20~35-S2/S5
FY20~35-R1/R2
FD20~35-S2/S5
FY20~35-R1/R2
FD20~35-S2/S5
FY20~35-R1/R2
FD20~35-S2/S5

81




Head guard (option)

Item

O 0 9 & L A W N =

— e
o= O

13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29

Part No

D30C1-30001
D30DA1-30002L
D30A1-30005
D30DA1-30001
D15G1-30001
D30DB1-30001
D30D1-40023
A30C2-30200
D30D1-40021
D30DA1-30003R
D30A1-30002
D30DB1-30100
D30DB1-30300
D35G1-30001
D30DA1-30003L
D30A1-30800
D30D1-30004R
D30D1-31002R
D30DB1-30010
D30D1-41250
D30D1-32001
D30D1-31020
GB/T 97.1

GB/T 93

GB/T 5783
D30D1-31002L
D30DB1-30003
D30D1-30004L
D30D1-41240
D30D1-41262

Description

M6 Nut
Baffle plate(L)
IT Grommet
Bracket
Grommet
Front glass
Three strip
Wiper
Baffle plate
LED Guard(R)
Bracket
Overhead guard
Overhead guard
M8 Nut
LED Guard(L)
Back-mirror
Back cover(R)
Protective plate(R)
Shock,absorber
Gas spring bearing ass’y
Bolt
Bracket
6 Washer
6 Washer,lock
M6X20 Bolt
Protective plate(L)
Backstop glass
Back cover(L)
Hinge hardware ass’y
1 Plate

»—»—u»—»—»—»—m»—m»—am»—a»—»—a»—»—p»—[\)»—tooe
<

= NN
N = =

N S R e

Remark

39,23,22
% -
d

41,42,43

82




Head guard (option)

Item

30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52

Part No

D30DB1-30002
D30D1-41211
D30D1-41210
GB/T 70.2
D30D1-41209
D30D1-40019
GB/T 6170
D30D1-41230
D30DB1-30004
GB/T 5783
D30A1-20001
GB/T 5783
GB/T 93
GB/T96
A30EGS5-10300
GB/T 5783
GB/T 93

GB/T 97.1
D30DA1-30002R
GB/T 70.1
GB/T 5783
D30C1-30002
D30C1-30500

Description

Glass
Handle fixed seat
Handle fixed plate
M6X40 Screw
Rubber mat
Sealing strip
M6 Nut
Handle
Baftle plate
M6X10 Guard
Cover
M10X25 Bolt
10 Washer,lock
10 Washer
Engine cushioning
M8X20 Bolt
8 Washer,lock
8 Washer
Baffle plate(R)
M4X16 Screw
M6 X 16 Bolt
Cover
Handle

Q’ty

—_— N DN = =

= R NN NN DR R R DD W= =N

Remark

39,23,22
% -
d

41,42,43

83




Item

O 0 9 & L A W N =

—_ = e =
W o= O

Part No

A30DA4-50100
GB/T 5783
JB/T 982
A30DAS5-30002
A30DA4-50200
A30A4-50300
A30A4-50500
JB/T 8870
TG000-10010
A30A4-50004
A30A4-50002
A30DA4-50300
A30DI4-50100

Description

Coverplate ass’y
M8 X20 Bolt

8 Cushion

Oil tank cover plate
Oiling cap ass’y
Strainer

Breather

25X16 Clip

$ 10300 Oil resistance hose
26 Sealing ring
Plug, drain

Strainer

Coverplate ass’y

2
<

— = e e = N e = = = 00 00—

Remark

FD30G-H3

84




Valve control(two-throw)

Item Part No Description Q’ty Remark
1 | GB/T5783 M8 X25 Bolt 4
2 | GB/T93 8 Washer ,lock 4
3 | GB/T97.1 8 Washer 4
4 | GB/T5786 M10X1.25X35 Bolt 3
5 | A30A5-20003 Plate 3
6 | A30A7-40001 Coller 3
7 | A30A7-40002 Rubber 6
8 | A30A7-40003 Knob, lift 1
9 | A30A7-40004 Knob, tilt 1
10 | A15H7-40001 Dust Cover 2
11 | A30DA7-40110 Level, lift 1
12 | A30DA7-40120 Level, tilt 1
13 | GB/T91 ¢ 1.6X20 Pin, cotter 4
14 | A30C7-40001 Pin 4
15 | GB/T97.1 6 Washer 4
16 | A30DA7-40003 Joint 2
17 | A30C7-40110 Shaft, valve 1
18 | A30C7-40004 Bearing 4
19 | GB/T5783 M6X 10 Bolt 1
20 | GB/T93 6 Washer ,lock 1
21 | A30DA7-40001 I Bracket,valve lever 1
22 | A30DA7-40002 I Bracket,valve lever 1
23 | A30A4-30000*2 Control ass’y 1

- | A30DA4-30000*2 Control ass’y 1

85



Valve control(three-throw)

Item Part No Description Qty Remark
1 | GB/T5783 M8X25 Bolt 4
2 | GB/T93 8 Washer ,lock 4
3 | GB/T97.1 8 Washer 4
4 | GB/T5786 M10X1.25X35 Bolt 3
5 | A30A5-20003 Plate 3
6 | A30A7-40001 Coller 3
7 | A30A7-40002 Rubber 6
8 | A30A7-40003 Knob, lift 1
9 | A30A7-40004 Knob, tilt 1
10 | A30A7-40005 Knob, sidesway 1
11 | AI5SH7-40001 Dust Cover 3
12 | A30DA7-40110 Level, lift 1
13 | A30DA7-40120 Level, tilt 1
14 | A30DA7-40130 Lever, third 1
15 | GB/T91 ¢ 1.6X20 Pin, cotter 6
16 | A30C7-40001 Pin 6
17 | GB/T97.1 6 Washer 6
18 | A30DA7-40003 Joint 3
19 | A30C7-40120 Shaft, valve 1
20 | A30C7-40004 Bearing 6
21 | A30C7-40003 Coller 1
22 | GB/T5783 M6X 10 Bolt 1
23 | GB/T93 6 Washer ,lock 1
24 | A30DA7-40001 1 Bracket,valve lever 1
25 | A30DA7-40002 I Bracket,valve lever 1
26 | A30A4-30000*2 Control ass’y 1

- | A30DA4-30000%*2 Control ass’y 1

86




Item

O 0 9 & L A W N =

NN N NN NN N = e s e e e e e
N N LA WD = O 0O 0 N R WD = O

Part No

GB/T5783
GB/T93
GB/T97.1
GB/T5786
A30A5-20003
A30A7-40001
A30A7-40002
A30A7-40003
A30A7-40004
A30A7-40005
A30A7-40006
A15H7-40001
A30DA7-40110
A30DA7-40120
A30DA7-40130
A30DA7-40140
GB/T91
A30C7-40001
GB/T97.1
A30DA7-40003
A30C7-40120
A30C7-40004
GB/T5783
GB/T93
A30DA7-40001
A30DA7-40002
A30A4-30000%2
A30DA4-30000*2

Description

M8 X 25 Bolt

8 Washer ,lock

8 Washer
M10X1.25X35 Bolt
Plate

Coller

Rubber

Knob, lift

Knob, tilt

Knob, sidesway
Knob, clamp

Dust Cover

Level, lift

Level, tilt

Lever, third

Lever, fourth

& 1.6X20 Pin, cotter
Pin

6 Washer

Joint

Shaft, valve

Bearing

M6 X 10 Bolt

6 Washer ,lock

1 Bracket,valve lever
II Bracket,valve lever
Control ass’y

Control ass’y

Valve control(four-throw)

2
<

e e e T N o o R o o R e e N =) TV IR VS I US TR SO NG N

Remark

87




Valve control(five-throw)

Item

O 0 9 & L A W N =

NN NN N NN NN NN P = s e e e e
O© 0 3 O i A W N = O O 0 NN bR WD = O

Part No

GB/T5783
GB/T93
GB/T97.1
GB/T5786
A30A5-20003
A30A7-40001
A30A7-40002
A30A7-40003
A30A7-40004
A30A7-40005
A30A7-40006
A30A7-40007
A15H7-40001
A30DA7-40110
A30DA7-40120
A30DA7-40130
A30DA7-40140
A30DA7-40150
GB/T91
A30C7-40001
GB/T97.1
A30DA7-40003
A30C7-40130
A30C7-40004
GB/T5783
GB/T93
A30DA7-40001
A30DA7-40002
A30A4-30000%2
A30DA4-30000*2

Description

M8X25 Bolt

8 Washer ,lock

8 Washer
M10X1.25X35 Bolt

Plate
Coller
Rubber
Knob, lift
Knob, tilt
Knob, sidesway
Knob, clamp
Knob, rotate
Dust Cover
Level, lift
Level, tilt
Lever, third
Lever, fourth
Lever, fifth
¢ 1.6X20 Pin, cotter
Pin
6 Washer
Joint
Shaft, valve
Bearing
M6X10 Bolt
6 Washer ,lock
I Bracket,valve lever
II Bracket,valve lever

Control ass’y

Control ass’y

2
<

e e e ) T R S S« ) S 'S T 'S B U B ORI NG N

—_ =
(== )

10

Remark

88




Hydraulic system

Item Part No Description Q’ty Remark FD20~35-Y1/Y2/Y3
1 | TGIBII-08050%) 811X 500 Hose H.P 1 FY20~35-R1/R2
2 | TGIBII-08040*) 8I1X400 Hose H.P 2 FD30/35S-X24
3 | A30DA4-00100 Steel pipe ass’y 1 FD30G-H3
4 | TGIBII-08030*] 811’ X300 Hose H.P 1
5 | GJT-681-00 Connector 4
6 | GJT-18-00 Nipple 2
7 | GJT-11-00 Elbow 0
- | GJT-11-00 Elbow 1
- | GIT-11-00 Elbow 2
- | GJT-11-00 Elbow 3
8 | GJT-12-00 Elbow 0
- | GJT-12-00 Elbow 1
- | GIT-12-00 Elbow 2
- | GJT-12-00 Elbow 3
9 | A30DA4-00001 Hose 1

10 | GJT-20-00 Elbow 1

11 | JB/T 8870 50X32 Clip 4

12 | TGIBII-13122*G 1311X 1220 Hose H. P 1

13 | A30DA4-00002 Hose 1
- | A30DB4-00001 Hose 1 FD30/35S-X24
- | A30DJ4-00001 Hose 1 FD30G-H3

14 | GIT-08-00 Nipple 1

15 | GJT-09-00 Elblow 1

16 | A30D4-20000 Gearpump 1 [FD20~35-Y1/Y2/Y3
- | A30E4-20000 Gearpump | [oasRIRFDIGH
- | A30A4-20000 Gearpump 1 | FD30/35S-X24

17 | GJT-17-00 Joint 2
- | GIT-10-00 Through joint 2

18 | TGIBI-08240*G 81X2400 Hose H. P 1
- | TGUBL-08250-H2500h50*G 81X2500 Hose H. P 1

89



hydraulic system

Item Part No Description Q’ty|  Remark FD20~35-Y1/Y2/Y3
19 | TGIBI-08250*G 81X 2500 Hose H. P. 1 FY20~35-R1/R2
- | TGUBLOSIG0HG000G| 81X 2600 Hose H. P 1 FD30/35S-X24
20 | TG000-13150 ¢ 13X 1500 Hose L.P. 1 FD30G-H3

21 | GIT-19-00 Elbow |
22 | A30A4-30000 Control ass’y 1

- | A30DA4-30000 Control ass’y 1
23 | TGLBIF08080-H35*G 8I X800 Hose H.P 1
24 | GJT-682-00 Connector 3
25 | JB/T 8870 25X16 Clip 2
26 | GIT-683-00 Connector 1

90



Part No

TGIBII-08050*]
TGICII-08050%*]
TGIBII-08040%*]
TGICII-08040%*]
A30DA4-00100
A30DD4-00100
TGIBII-08030%*]
TGICII-08030*]
GIT-681-00
GIT-758-00
GIT-18-00
GIT-11-00
GIT-11-00
GIT-11-00
GIT-11-00
GIT-706-00
GIT-706-00
GIT-706-00
GIT-706-00
GIT-12-00
GIT-12-00
GIT-12-00
GIT-12-00
GIT-707-00
GIT-707-00
GIT-707-00
GIT-707-00
A30DA4-00001
GIT-20-00
GIT-230-00

Description

811X 500 Hose H.P
811X 500 Hose H.P
811X400 Hose H.P
8II1X400 Hose H.P
Steel pipe ass’y
Steel pipe ass’y
8IIX300 Hose H.P
8IIX300 Hose H.P
Connector
Connector

Nipple

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Hose

Elbow

Elbow

Hydraulic system

2
<

—_ =N = O W= O WD O W= O R R == == NN =

Remark

EX-B
EX-A
EX-B
EX-A
EX-B
EX-A
EX-B
EX-A
EX-B
EX-A

FD30/35S-S14

BIRER .
ERER -

91




Hydraulic system

Item

11
12
13
14
15
16
17
18

19

21

22

23

24

25

26

Part No

JB/T 8870
TGIBII-1347%G
TGICIL-13147*G
A30DD4-00001
GIT-178-00
GIT-719-00
A30BA4-00100
A30BA4-20000
GIT-221-00
GIT-17-00
GIT-10-00
GIT-705-00
GIT-708-00
TGIBI-08240*G
TGUBI-08250-H2500h50*G
TGICI-08240*G
TGUCI-08250-H2500h50*G
TGIBI-08250*G
TGUBI-08260-H2600h50*G
TGICI-08250*G
TGUBI-08260-H2600h50*G
A30DD4-00002
TG000-13150
GIT-19-00
GIT-232-00
A30A4-30000
A30DA4-30000
TGLBI-08080-H35*G
TGLBCI08080-H35*G
GIT-682-00

Description

50X32 Clip
1311X 1470 Hose H.P
1311X 1470 Hose H.P
I Hose
Elblow
Elblow
Steel pipe ass’y
Gearpump
Elblow
Joint
Through joint
Connector
Nipple
81X2400 Hose H.
81X2500 Hose H.
81X2400 Hose H.
81X2500 Hose H.
81X2500 Hose H.
81X2500 Hose H.
81X2500 Hose H.
81X2500 Hose H.
[T Hose
& 13X 1500 Hose L.P
Elbow
Elbow

Control ass’y

= T T v v v v T

Control ass’y
81X800 Hose H.P
81X800 Hose H.P

Connector

2
<

O S RO b UG VA U VG U S e TN YO TR NS TN NG 1 NG Y S N i I G I G S S

Remark

EX-B
EX-A

EX-B
EX-A

EX-B
EX-B
EX-A
EX-A
EX-B
EX-B
EX-A
EX-A
EX-B
EX-B
EX-A
EX-A

EX-B
EX-A

EX-B
EX-A
EX-B

FD30/35S-S14

BIRER .
ERER -

92




Hydraulic system

Item

27
28
29
30
31

Part No

GJT-759-00
JB/T 8870
GJT-683-00
GB/T70.1
GB/T93
GB/T97.1

Description

Connector

25X16 Clip
Connector
M10X1.25X30 Screw
10 Washer ,lock

10 Washer

Remark

EX-A

FD30/35S-S14

BIRER .
EREA -

93




10
11

Part No

TGIBII-08050*]
TGICII-08050%*]
TGIBII-08040%*]
TGICII-08040%*]
A30DA4-00100
A30DD4-00100
TGIBII-08030%*]
TGICII-08030*]
GIT-681-00
GIT-758-00
GIT-18-00
A30DK4-00003
GIT-11-00
GIT-11-00
GIT-11-00
GIT-11-00
GIT-706-00
GIT-706-00
GIT-706-00
GIT-706-00
GIT-12-00
GIT-12-00
GIT-12-00
GIT-12-00
GIT-707-00
GIT-707-00
GIT-707-00
GIT-707-00
A30DK4-00100
A30DK4-00002

Description

811X 500 Hose H.P
811X 500 Hose H.P
811 X400 Hose H.P
8II1X400 Hose H.P
Steel pipe ass’y
Steel pipe ass’y
8IIX300 Hose H.P
811 X300 Hose H.P
Connector
Connector
Nipple

Hose

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Steel pipe

I Hose

Hydraulic system

2
<

—_ W N = O W N = O WD R, O WN =, = N DR === =N N =

Remark

EX-B
EX-A
EX-B
EX-A
EX-B
EX-A
EX-B
EX-A
EX-B
EX-A

FD30G-KL1




Hydraulic system

Item

12
13
14
15
16
17
18
19
20
21

22

24
25
26
27

28

Part No
GJT-20-00
GJT-230-00
JB/T 8870
TGIBII-13147*G
TGICII-13147*G
A30DD4-00001
A30BN4-00004
GJT-09-00
GJT-322-00
A30BA4-00100
A30BN4-20000
A30BN4-00003
GJT-17-00
GJT-10-00
GJT-705-00
GJT-708-00
TGIBI-08240*G
TGUBI-08250-H2500h50*G
TGICI-08240*G
TGUCI-08250-H2500h50*G
TGIBI-08250*G
TGUBI-08260-H2600h50*G
TGICI-08250*G
TGUBI-08260-H2600h50*G
GJT-08-00
TGO000-13150
A30DK4-00001
GJT-19-00
GJT-232-00
A30A4-30000

Description

Elbow

Elbow
50%32 Clip

1311X1470 Hose H. P
1311X1470 Hose H. P

[ Hose
Elblow
Elblow
Elblow
Steel pipe ass’y
Gearpump
Elblow
Joint
Through joint
Connector
Nipple
81X2400 Hose H.
81X2500 Hose H.
81X2400 Hose H.
81X2500 Hose H.
81X2500 Hose H.
81X2500 Hose H.
81X2500 Hose H.
81X2500 Hose H.
Through joint
$ 131500 Hose L.P.
Hose
Elbow
Elbow
Control ass’y

v T v v v W v T

Q’ty
1

Ju—

S S R S G B U S I U U I | G I T ST S TR NG T NG 1 S G R U VI G W Y

Remark
EX-B
EX-A

EX-B
EX-A

EX-B
EX-A

EX-B
EX-B
EX-A
EX-A
EX-B
EX-B
EX-A
EX-A
EX-B
EX-B
EX-A
EX-A

EX-B
EX-A

FD30G-KL1

95




Hydraulic system

Item

29

30
31
32
33
34

Part No

A30DA4-30000
TGLBI-08080-H35*G
TGLBCIH08080-H35*G
GJT-682-00
GJT-759-00
JB/T 8870
GJT-683-00
GB/T93
GB/T70.1

Description

Control ass’y

81X 800 Hose H.P
81X 800 Hose H.P
Connector
Connector

25X 16 Clip
Connector

10 Washer ,lock
M10X1.25X30 Screw

2
<

O 00 = N W W = = =

Remark

EX-B
EX-A
EX-B
EX-A

FD30G-KL1

96




10
11

Part No

TGIBII-08050*]
TGICII-08050%*]
TGIBII-08040%*]
TGICII-08040%*]
A30DA4-00100
A30DD4-00100
TGIBII-08030%*]
TGICII-08030*]
GIT-681-00
GIT-758-00
GIT-18-00
A30DK4-00003
GIT-11-00
GIT-11-00
GIT-11-00
GIT-11-00
GIT-706-00
GIT-706-00
GIT-706-00
GIT-706-00
GIT-12-00
GIT-12-00
GIT-12-00
GIT-12-00
GIT-707-00
GIT-707-00
GIT-707-00
GIT-707-00
A30DK4-00100
A30DK4-00002

Description

811 X500 Hose H.P
811X 500 Hose H.P
811 X400 Hose H.P
8II1X400 Hose H.P
Steel pipe ass’y
Steel pipe ass’y
8IIX300 Hose H.P
8IIX300 Hose H.P
Connector
Connector

Nipple

Hose

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Elbow

Steel pipe

I Hose

Hydraulic system

2
<

—_ W N = O W N = O WD R, O WN =, = N DR === =N N =

Remark FD30G-DS1
EX-B
EX-A
EX-B
EX-A
EX-B
EX-A
EX-B
EX-A
EX-B
EX-A

97




Hydraulic system

Item Part No Description Qty Remark FD30G-DS1
12 | GJT-20-00 Elbow 1 EX-B
- | GJT-230-00 Elbow 1 EX-A
13 | JB/T 8870 5032 Clip 4
14 | TGIBII-13122*G 1311X1220 Hose H.P 1 EX-B
- | TGICII-13122*G 1311X1220 Hose H.P 1 EX-A
15 | A30DA4-00002 I Hose 1
16 | GJT-08-00 Through joint 1
17 | GJT-09-00 Elblow 1 EX-B
- | GJT-322-00 Elblow 1 EX-A - .
18 | A30D4-20000 Gearpump 1 " hen ~\<:’: &
19 | GJT-17-00 Joint 2 EX-B o
- | GJT-10-00 Through joint 2 EX-B
- | GIT-705-00 Connector 2 EX-A
- | GIT-708-00 Nipple 2 EX-A
20 | TGIBI-08240*G 81X2400 Hose H. P 1 EX-B
- | TGUBI-08250-H2500h50*G 81X 2500 Hose H. P 1 EX-B
- | TGICI-08240*G 81X2400 Hose H. P 1 EX-A
- | TGUCI08250-H2500h50*G 81X 2500 Hose H. P 1 EX-A
21 | TGIBI-08250*G 81X2500 Hose H. P. 1 EX-B
- | TGUBI-08260-H2600h50*G 81X2500 Hose H. P 1 EX-B
- | TGICI-08250*G 81X2500 Hose H. P. 1 EX-A
= | TGUBI-08260-H2600h50*G 81X2600 Hose H. P 1 EX-A
22 | TG000-13150 & 13X1500 Hose L.P. 1
23 | GJT-19-00 Elbow 1 EX-B
- | GJT-232-00 Elbow 1 EX-A
24 | A30A4-30000 Control ass’y 1
- | A30DA4-30000 Control ass’y 1
25 | TGLBI-08080-H35*G 81 X800 Hose H.P 1 EX-B
- | TGLBCILOSOSOH3S*G 81X 800 Hose H.P 1 EX-A
26 | GJT-682-00 Connector 3 EX-B

98



Hydraulic system

Item
27
28

Part No
GJT-759-00
JB/T 8870
GJT-683-00

Description

Connector
25X16 Clip

Connector

Q’ty

Remark

EX-A

FD30G-DS1

=)

Ry
i °ﬁ§i\iﬁ )]
«‘c}:’f&j 7d

~ ‘il’f\;;;jﬁg

99




hydraulic system

Item

~N O W kA W D=

10
11
12
13
14
15
16

17

18

19

20

Part No

TGIBII-08050*]
TGIBII-08040*]
A30DA4-00100
TGIBII-08030*)
GJT-681-00
GJT-18-00
GJT-11-00
GJT-11-00
GJT-11-00
GJT-11-00
GJT-12-00
GJT-12-00
GJT-12-00
GJT-12-00
A30DA4-00001
GJT-20-00

JB/T 8870
TGIBII-13147*G
A30DD4-00001
GJT-178-00
A30BA4-00100
A30F4-20000
A30BA4-20000
GJT-17-00
GJT-10-00
TGIBI-08240*G
TGUBI-08250-H2500n50*G
TGIBI-08250*G
TGUBI-08260-H2600n50*G
GJT-221-00

Description

811 X500 Hose H.P
8I1X400 Hose H.P

Steel pipe ass’y

8I1X300 Hose H.P
Connector

Nipple

Nipple

Nipple

Nipple

Nipple

Nipple

Nipple

Nipple

Nipple

Hose

Elbow
50X32 Clip

1311X 1470 Hose H.P
1 Hose

Oil outlet joint

Pipe ass’y

Gearpump

Gearpump

Joint

Through joint
81X2400 Hose H. P
81X2500 Hose H. P
81X2500 Hose H. P.

81X2600 Hose H. P
Oil inlet joint

2
<

e e I NS T e S S S S SO S U T O IR« B U T (O R s S N B S e S

Remark

FD20~35-S2
FD20~35-S5

FD20~35-S2/S5

100




hydraulic system

Item Part No Description Q’ty Remark FD20~35-S2/S5
21 | A30DD4-00002 IT Hose 1
22 | TG000-13150 ¢ 13X1500 Hose L.P. 1
23 | GJT-19-00 Elbow 1
24 | A30A4-30000 Control ass’y 1

- | A30DA4-30000 Control ass’y 1
25 | TGLBI-08080-H35*G 81X 800 Hose H.P 1
26 | GIT-682-00 Connector 3
27 | JB/T 8870 25X16 Clip 2
28 | GJT-683-00 Connector 1
29 | GB/T5783 MI10X1.25X30 Screw 8
30 | GB/T93 10 Washer ,lock 8
31 | GB/T97.1 10 Washer 8




Electrical system(4TNE9S)

Item Part No Description Q’ty Remark E ; FD30,35-Y3
1 | A30C2-20002 Battery 1
2 | A30DA2-80400 Cable 1 =
3 | A4512-80900 Cable 1 E=
4 | T20G2-20100 Fuse box 1
5 | A30DA2-50200 Fuel sensor 1 G |
6 | A15G2-40200 Front combination lamp 2 _‘:p
7 | A30DA2-80300 Taillight tieline 1 _
8 | A30DA2-80200 Head guard harness 1 _i T@F"
9 | A30DA2-70100 Combination 1 Tl od
10 | A30DA2-60100 Integral switch 1 H i H }
11 | DT09G-DL124ED Horn 1 4
12 | GB/T 5783 M8 X 20 Bolt 1 -
13 | GB/T97.1 8 Washer 1 i
14 | GB/T 93 8 Washer,lock 1 ]
15 | A30DA2-10100 Panel 1
16 | GB/T 823 M5X12 Screw 4 i
17 | A35K2-40200 Three color tail lights 2 i
18 | A30C2-60500 Back buzzer 1 ! -
19 | GB/T 5783 M6X 20 Bolt 1 ] fae’ ||}
20 | GB/T96.1 6 Washer 2 § 1]
21 | GB/T 93 6 Washer,lock 1 i i
22 | GB/T 6170 M6 Nut 1 o
23 | DT04G-LTD152 Caution light 1
24 | T20G2-60500 Brake switch 1
25 | A30DA2-80100 Vehicle wiring harness 1
26 | 1807 Banding belt 15
27 | T20A2-50500 Oil temp sending unit 1
28 | DZ03G-R1/2SY Water temp sending unit 1
29 | A30DA2-60200 Key switch 1
30 | A30DA2-10200 Control box preheating time 1

102



Electrical system(4TNE9S)

—F—]
NI
1
on
n
w
n«ﬂ @
< o 2]
on
D T @
S 0 i
g=
LT _ ;
_““ 11 1 1 1
O O O === S H
i U e tel ! el el ! lelle et
B [ofoto
i ] [ Jolotol =
| et =
<
<
g
(]
~
2
o
g 3 »
= = 72
£ g ¢
g & =
[3 < m
A £ 8
=
&
2> m
oS O
oIS S
188
t Y
S o
~ o O
oS O
on o
< <
- B
2

103



Electrical system(4TNE94)

Item

O 00 39 O W bW N =

[ I N N N T NS e N T N S N I N T NS I N T N R e S e e =S
S O 0 9N AN L REWND RO L0 0NN RN = O

Part No

A30C2-20002
A30DA2-80400
A4512-80900
T20G2-20100
A30DA2-50200
A15G2-40200
A30DA2-80300
A30DA2-80200
A30DA2-70100
A30DA2-60100

DT09G-DL124ED

GB/T 5783
GB/T97.1

GB/T 93
T20B2-10100
GB/T 823
A35K2-40200
A30C2-60500
GB/T 5783
GB/T 96.1
GB/T 93

GB/T 6170
DT04G-LTD152
T20G2-60500
A30DA2-80500
180
T20A2-50500
DZ03G-R1/28Y
A30DA2-60200
A30C2-90100

Description

Battery

Cable

Cable

Fuse box

Fuel sensor

Front combination lamp
Rear lamp patchcord
Head guard harness
Combination

Integral switch

Horn

M8 X 20 Bolt

8 Washer

8 Washer,lock

Panel

M5X12 Screw

Rear combination lamp
Back buzzer

M6X20 Bolt

6 Bolt

6 Washer,lock

M6 Nut

Caution light

Brake switch

Vehicle harness
Strapping

Oil temp sending unit
Water temp sending unit
Key switch

USB charger hole

Q’ty

e S e e N T S e I O N B e e

[ R

Remark

FD30,35-Y2

@]
1|

!

104




Electric system(Yanmar 4TNV94)

Item

31
32
33

Part No
A30C2-40200
A70S2-00900
A30DA2-80600

Description

Head lamp ass y

>

Emergency power switch

Cable

Q’'ty
1
1
1

Remark

E B
e= >

FD30,35-Y2

!

=
®F
=1l Ta

Sillll
b
® [
'S8
@ U
®] ¢
& !

| &
2]

105




Item

O 00 39 O W bW N =

[ I N N N T NS e N T N S N I N T NS I N T N R e S e e =S
S O 0 9N AN L REWND RO L0 0NN RN = O

Part No

A30C2-20002
T2012-80200
A4512-80900
T20G2-20100
A30DA2-50200
A15G2-40200
A30DA2-80300
A30DA2-80200
A30DA2-70200
A30DA2-60100

DT09G-DL124ED

GB/T 5783
GB/T97.1

GB/T 93
T20B2-10100
GB/T 823
A35K2-40200
A30C2-60500
GB/T 5783
GB/T 96.1

GB/T 93

GB/T 6170
DT04G-LTD152
T20G2-60500
A30DB2-80100
1807
DZ03G-R1/2SY
DZ03G-Z3/8
A30DA2-60200
A30C2-90100

236

Description

Battery
Cable
Cable
Fuse box
Fuel sensor
Front combination lamp
Rear lamp patchcord
Head guard harness
Combination
Integral switch
Horn
M8 X 20 Bolt
8 Washer
8 Washer,lock
Panel
M5X12 Screw
Rear combination lamp
Back buzzer
M6X20 Bolt
6 Bolt
6 Washer,lock
M6 Nut
Caution light
Brake switch
Vehicle harness
Strapping
Oil temp sending unit
Water temp sending unit
Key switch
USB charger hole

Electric system( )

Q’ty

e S e e N T S e I O N B e e

[ R

Remark

FD30/35S-X24

—==

R N _;@

106




Electric system( )

Item Part No Description Q’ty Remark i—m . FD30/35S-X24
31 | A30C2-40200 Head lamp ass’y 1 |
32 | DT09G-JK 147 1 |

S =8 AN ’
Q|
Q|
¢ . =
u
)
b >
®
® |
Q|
Q|
& i
= Q| a9 |
:I [ E[ T TEM i il h

bbb

i1

i

107



DO4EG  Electric system( Mitsubishi DO4EG)
. , FD30/35S-S14

Item Part No Description Q’ty

1 | A30C2-20002 Battery 1

2 | T2012-80200 Cable 1 )

3 | A4512-80900 Cable 1 K

4 | T20G2-20100 Fuse box 1 :

5 | A30DA2-50200 Fuel sensor 1 I

6 | A15G2-40200 Front combination lamp 2 =y

7 | A30DA2-80300 Rear lamp patchcord 1 ' —\

8 | A30DA2-80200 Head guard harness 1 C':ﬂ;r- e

9 | A30DA2-70200 Combination 1 %: E e
10 | A30DA2-60100 Integral switch 1 @ﬁ Tﬁ R ®]®® [®§
11 | DT09G-DL124ED Horn 1 @| a4 9
12 | GB/T 5783 M8X20 Bolt 1 é y

13 | GB/T97.1 8 Washer 1 |—~_'_""|

14 | GB/T 93 8 Washer,lock 1 R : }“I

15 | A30DA2-10100 Panel 1 g IK

16 | GB/T 823 M5X12 Screw 4 |1

17 | A35K2-40200 Rear combination lamp 2 Q1!

18 | A30C2-60500 Back buzzer 1 ®| 1

19 | GB/T 5783 M6X20 Bolt 1 | @] "T

20 | GB/T 96.1 6 Bolt 2 LARIC. S

21 | GB/T93 6 Washer,lock 1 L% g_; i — e %%

22 | GB/T 6170 M6 Nut 1

23 | DT04G-LTDI52 Caution light | | 144
24 | T20G2-60500 Brake switch 1 m _mﬁ%&
25 | A30DD2-80100 Vehicle harness 1

26 | 1807 Strapping 15 .' n ] j

27| DZOSGRIZSY - O temp sendng ek 1 il dailins

28 | AJ0DA260200 | Key switch ! e IR

29 | A30C2-90100 USB charger hole 1 L

30 | A30C2-40200 Head lamp ass’y 1

108



DO4EG  Electric system( Mitsubishi DO4EG)

L , FD30/35S-S14
Item Part No Description Q’ty Remark
31 | A30AB2-60100 Accelerator 1
32 | A30BN2-10200 OPS Control box 1 -
33 | F30B2-60101 Blocking 2 | &
34 | F30B2-60102 Frame 2 | _
T
:ﬁ —\
2| T ddg 4
Q@ — P
ol ole o)
@(_ T:“ E o
& i
hiE
|_:: : ’}ml
@ ]
®|
Q1! r‘}"
T &1 4
o of
11 _ | d = .
, Ik
@l i oot e
Lol ﬂ i LTI TTE TP LTIy ERL

109



Electric system( )

Item Part No Description Q’ty Remark FY307338

1| A30C2-20002 Battery 1 QL

2 | A30BJ2-10200 Central control box 1 ‘ (L—Q
3 | GB/T 823 M5X12 Screw 4

4 | A15G2-40200 Front combination lamp 2 o T = ) 2

5 | DT04G-LTDI152 Caution light 1 § TR j &

6 | A30DA2-80200 Head guard harness 2 °

7 | A30DA2-80400 Cable 1 o g

§ | A4512-80900 Cable 1 & i

9 | T20G2-20100 Fuse 1 g ﬁ

10 | A30DE2-80200 Vehicle harness 1 5 ]
11 | 1807 Strapping 15 g o T
12 | T20G2-60500 Brake switch 1 g W
13 | A30DC2-60100 Fuel switch 1 3

14 | A30C2-60500 Back buzzer 1 — Cl
15 | GB/T 5783 M6X20 Bolt 1

16 | GB/T96.1 6 Bolt 2

17 | GB/T 93 6 Washer,lock 1

18 | GB/T 6170 M6 Nut 1

19 | DT09G-DL124ED Horn 1
20 | GB/T 5783 M8 X20 Bolt 1
21 | GB/T97.1 8 Washer 1 %3
22 | GB/T 93 8 Washer,lock 1 a0
23 | A30DA2-60100 Integral switch 1 ‘ “
24 | A30DA2-70100 Combination 1
25 | GB/T 5783 M6X35 Bolt 4
26 | GB/T 96.1 6 Washer 4
27 | A30A6-00008 Bushing 4
28 | DZ03G-R1/2SY Oil temp sending unit 1
29 | A30DA2-50200 Fuel sensor 1
30 | GB/T 823 M5X12 Screw 5

110



Electric system( )

- , FY30/35S

Item Part No Description Qty Remark

31 | A30DA2-60200 Key switch 1 &I

32 | A30BN2-10200 USB Charging port 1 (r

A30BJ2-602 Delphi 16-hole pli .

33 30BJ2-60200 elp) . ole plug 1 :15016868P ~

34 | A30BJ2-60300 Delphi 16-hole plug 1 :15016832P ] . 2

35 | A30BN2-60100 Accelerator 1 l i | |§ T T !
36 | A30DA2-80300 Head guard harness 1 ®] _®]_®_ |_®_ i g

:
=3 Il «1
gail il

01010 |
010
o| [ofo]

000000

HECIEES
10|

111



C240  Electric system( )

Item

O 00 39 O W bW N =

[ I N N N T NS e N T N S N I N T NS I N T N R e S e e =S
S O 0 9N AN L REWND RO L0 0NN RN = O

Part No

A30C2-20002
T20B2-10100
GB/T 823
A15G2-40200
DT04G-LTD152
A30DA2-80200
A30DA2-80400
A4512-80900
T20G2-20100
A30DH2-80100
18074
T20G2-60500
A30C2-60500
GB/T 5783
GB/T 96.1
GB/T 93

GB/T 6170
DT09G-DL124ED
GB/T 5783
GB/T97.1

GB/T 93
A30DA2-60100
A30DA2-70200
GB/T 5783
GB/T 96.1
A30A6-00008
T20A2-50500
A30DA2-50200
GB/T 823
A30DA2-60200

Description

Battery
Central control box

M5X12 Screw

Front combination lamp

Caution light
Head guard harness
Cable

Cable

Fuse box
Vehicle harness
Strapping
Brake switch
Back buzzer
M6 X 20 Bolt
6 Washer

6 Washer logk
M6 Nut

Horn

M8X20 Bolt
8 Washer

8 Washer,lock
Integral switch
Combination
M6X35 Bolt
6 Washer

Bushing

Oil temp sending unit
Fuel sensor
MS5X12 Screw
Key switch

Q’ty

—_— = = = N = N R =

—_
(%}

e A T S S SN e e N e e e e e

Remark

08

g

FD30G-W1

L

[O1O10

ESRES

> _[0fO]

112




C240  Electric system( )

Item Part No Description Q’ty Remark i'é) f FD30G-W1
31 | A30C2-90100 USB charger hole 1
32 | DZ03G-Z3/8 Water temp sending unit 1 ig—
33 | A30DA2-80300 Rear lamp patchcord 1 '

L

[O1O10
[O10

ESRES
> _[0fO]

66666?

c |
Lol _[ofo!
O]

113



Electrical system()

Item Part No Description Q’ty Remark . . FD30G-H3
1 | A30C2-20002 Battery 1 @
2 | Y35A2-10100 Centrol control box 1 E rl
3 | GB/T 823 M5X12 Screw 4 5 %_ I :
4 | A15G2-40200 Front combination lamp 2 il q g
5 | DT04G-LTD152 Caution light 1 i g 1T
6 | A30DA2-80200 Head guard harness 1 : ®I'®l®' l®' QE
7 | T2012-80200 Cable 1
8 | A4512-80900 Cable 1 j [,
9 | T20G2-20100 Fuse box 1
10 | A30DI2-80100 Vehicle wiring harness 1
11| 1807 Banding belt 15 ¢ B
12 | T20G2-60500 Brake switch 1 g
13 | A30C2-60500 Back buzzer 1 Cled l
14 | GB/T 5783 M6X20 Bolt 1 '
15 | GB/T 96.1 6 Washer 2 ﬂ
16 | GB/T 93 6 Washer,lock 1 L n Y
17 | GB/T 6170 M6 Nut 1 N
18 | DT09G-DL124ED Horn 1 -
19 | GB/T 5783 M8 X 20 Bolt 1
20 | GB/T97.1 8 Washer 1
21 | GB/T 93 8 Washer,lock 1 SEGCRCOEE,
22 | A30DA2-60100 Integral switch 1 PR
23 | A30DA2-70200 Combination 1 i RE
24 | GB/T 5783 M6 X 35 Bolt 4 o1
25 | GB/T 96.1 6 Bolt 4 %“’ e
26 | A30A6-00008 Bushing 4 %_ . .
27 | T20A2-50500 Oil temp sending unit 1 L 1 R (R
28 | A30DA2-50200 Fuel sensor 1 ® : ma g I }
29 | GB/T 823 M5X 12 Screw 5 - S
30 | A30DA2-60200 Key switch 1

114



Electrical system()

Item Part No Description Q’ty Remark FD30G-H3

31 | A30C2-90100 USB charger hole 1

e

®T®®i
P

80AH/12V

=11
18538}

®

Y

X5
5 4= BXR— FK KK KRR RRERRKR
R HE SRR RS H A

CINEIE 0] o
O] 0[O} O] |o
O] O
[Q]O) O]OfO-
[O[O] 1o
S[5[5] o

] 5 5

L

I ——

|jscza
555

"

s

[

115



Electrical system()

Ttem Part No Description Q’ty Remark FD30G-D2 gq.-
1 | A30C2-20002 Battery 1 .
2 | T2012-80200 Cable 1 '
3 | A4512-80900 Cable 1 N F" . ———0 :
4 | T20G2-20100 Fuse box 1 iﬁ
5 | A30DA2-50200 Fuel sensor 1 ’ |
6 | A15G2-40200 Front combination lamp 2 ! i
7 | A30DA2-80300 Taillight tieline 1 "
8 | A30DA2-80200 Head guard harness 1 : j}—l—‘
9 | A30DA2-70200 Combination 1 __ ]
10 | A30DA2-60100 Integral switch 1 = f
11 | DT09G-DL124ED Horn 1 A
12 | GB/T 5783 M8 X 20 Bolt 1
13 | GB/T97.1 8 Washer 1 [
14 | GB/T93 8 Washer,lock 1 ! '
15 | A30KA2-10100 Panel 1
16 | GB/T 823 M5X12 Screw 4 ]
17 | A35K2-40200 Three color tail lights 2 !
18 | A30C2-60500 Back buzzer 1
19 | GB/T 5783 M6 X 20 Bolt 1
20 | GB/T96.1 6 Washer 2
21 | GB/T93 6 Washer,lock 1 STl feler Fo ]
22 | GB/T 6170 M6 Nut 1 Sl okt -
23 | DT04G-LTD152 Caution light 1 EEREREEH il WIS
24 | T20G2-60500 Brake switch 1 =
25 | A30DJ2-80100 Vehicle wiring harness 1 EH
26 | 1807 Banding belt 15
27 | DZ03G-R1/2S8Y Oil temp sending unit 1 ' g—
28 | A30DA2-60200 Key switch 1 g. -
29 | A30C2-90100 USB charger hole 1 i ® )
30 | A30C2-40200 Head lamp ass’y 1 e

116



Electrical system()
FD30G-D2 g‘”

Item

31

Part No
A30PP2-60100

Description

Accelerator

Q’ty
1

Remark

]
olol lolo] [ofol Eo
O [0[0] O |0
o O] o o
olofo] OOf=0-
S[9]9] [{{ko
OO0

EEREEEEEEEEE EE SRR R

117




Electrical system()

Item

O 00 39 O W bW N =

[ I NS N N T NS N N T N T N T N i NS R N T N e S e e =S
S O 0 N AN kAW R O 00 0NN RN = O

Part No

A30BN2-20100
A30DK2-10100
A30BN2-10200
GB/T 823
DT04G-12WD2
DT04G-12ZQX
DT04G-12XHS
DT04G-LTD152
A30DA2-80200
A30DA2-80300
A30BN2-80200
A30BN2-80300
A30C2-80900
A30DK2-80100
1807
T20G2-60500
A30C2-60500
GBIT 5783
GB/T 96.1
GB/T 93
A30DA2-60200
A30C2-90100
DT09G-DL124ED
GB/T 5783
GB/T97.1

GB/T 93
A30DA2-60100
A30DK2-70200
T20A2-50500
A30DA2-50200

Description
Battery
Panel

Panel

M5X12 Screw
Front lamp

Front lamp
tail lights
Caution light
Head guard harness
Taillight tieline
Cable
Cable

Fuse

Vehicle wiring harness

Banding belt
Brake switch
Back buzzer
6X20 Bolt
6 Washer
6 Washer,lock
Key switch
USB charger hole

Horn
M8 X20 Bolt
8 Washer
8 Washer lock
Integral switch
Combination
Oil temp sending unit

Fuel sensor

Q’ty
1
1
1

—_
»—»—A>—a>—d»—>—A>—tr—dNNo

—
(O]

[ L T T e e I S S SO N5 R e

Remark

908

SEZA-2

SEZA-1
T

[O1010)

010] |00

FD30G-KL1

(s
| T
N 4 g
Py o S

| 0 FI-
j" il

“F'ﬁﬁ.

UL




98  Electrical system(4TNE98)
FD30G-KL1

Item Part No Description Q'ty Remark Fl. 3 /rd--
31 | GB/T 823 MS5X12 Screw 5 '

32 | A30BN2-60100 Accelerator 1
’—|lt-l—||- q‘—(l- @

120AH/12V

(60%)

908

— fergatna
j 158245 8
- 1. 1=
5
2
&
I
o8
A
jb
X
3
o] _[o]o] [o]o] Fo
ST TOTo] ToTo] o
O] O] -O-
ool olololo
&3] T
S[3[6}o

119



D24  Electrical system()

Item Part No Description Q’ty Remark g ! FD30G-DS1
1 | A30BN2-20100 Battery 1 .
2 | A30DL2-10100 Panel 1 %— r
3 | GB/T823 M5X 12 Screw 4 = R
4 | A15G2-40200 Front combination lamp 2 ?I " %
5 | DT04G-LTD152 Caution light 1 E: |
6 | A30DA2-80200 Head guard harness 2 (E' :
7 | A30DL2-80200 Cable 1 o .
8 | A30DL2-80300 Cable 1 |
9 | T20G2-20100 Fuse box 1
10 | A30DL2-80100 Vehicle wiring harness 1 %
11 | 1807 Banding belt 15 &
12 | T20G2-60500 Brake switch 1 g€
13 | A30C2-60500 Back buzzer 1 R
14 | GB/T 5783 M6X20 Bolt 1 ll
15 | GB/T 96.1 6 Washer 2 W
16 | GB/T 93 6 Washer,lock 1 j‘__
17 | GB/T 6170 M6 Nut 1 bl
18 | DT09G-DL124ED Horn 1 ;
19 | GB/T 5783 M8X20 Bolt 1 i ]
20 | GB/T97.1 8 Washer 1 & )
21 | GB/T93 8 Washer,lock 1 S BB EE o — _f
22 | A30DA2-60100 Integral switch 1 CHECHECHEE
23 | A30DL2-70100 Combination 1 RERERGULE
24 | GB/T 5783 M6 %35 Bolt 4
25 | GB/T 96.1 6 Washer 4
26 | A30A6-00008 Bushing 4
27 | DZ03G-R1/2SY Oil temp sending unit 1
28 | A30DA2-50200 Fuel sensor 1
29 | GB/T 823 M5X12 Screw 5
30 | A30DA2-60200 Key switch 1

120




D24  Electrical system()

Item Part No Description Q’ty Remark g f FD30G-DS1
31 | A30C2-90100 USB charger hole 1 "
32 | A30AB2-60100 Accelerator 1 %—

80AH/12V

||LJ

tj

O1O01O]

[ofo]cC )
[Oo10| |010)

| [ofo!

668660

121



Item

O 00 39 O W bW N =

[ I N N N T NS e N T N S N I N T NS I N T N R e S e e =S
S O 0 9N AN L REWND RO L0 0NN RN = O

Part No

A30C2-20002
A30DA2-80400
A4512-80900
T20G2-20100
A30DA2-50200
A15G2-40200
A30DA2-80300
A30DA2-80200
A30DA2-70100
A30DA2-60100

DT09G-DL124ED

GB/T 5783
GB/T97.1

GB/T 93
T20B2-10100
GB/T 823
A35K2-40200
A30C2-60500
GB/T 5783
GB/T 96.1
GB/T 93

GB/T 6170
DT04G-LTD152
T20G2-60500
A30DC2-80500
1807
T20A2-50500
DZ03G-R1/2SY
A30DA2-60200
A30C2-90100

K25

Description
Battery
Cable

Cable
Fuse box
Fuel sensor
Front combination lamp
Rear lamp patchcord
Head guard harness
Combination
Integral switch
Horn
M8 X20 Bolt
8 Washer
8 Washer,lock
Panel
M5X12 Screw
Rear combination lamp
Back buzzer
M6X20 Bolt
6 Bolt
6 Washer,lock
M6 Nut
Caution light
Brake switch
Vehicle harness
Strapping
Oil temp sending unit
Water temp sending unit
Key switch
USB charger hole

Electric system( Nissan K25)

Q’ty

e S e e N T S e I O N B e e

[ R

Remark

______________,
i
i

I ==

o
|

FY20,25,30,35-R2

7
]
B

122




Electric system( Nissan K25)

FY20,25,30,35-R2

Item Part No Description Q’ty Remark E :

31| A30C2-40200 Head lamp ass’y 1 B
32 | A70S2-00900 Emergency power switch 1 2R T
33 | A30DA2-80600 Cable 1 |

34 | A30DC2-60100 Fuel selector switch 1 '

35 | T20G2-80304 Five core relay 1 A !

7
]
B

T T Tt e N N CICE [
"

o) I ) N ) = M . M v AN =) A = M = I = = -1

123



Electric system( Mitsubishi S4S)

Item Part No Description Q’ty Remark E ;B FD20,25,30,35-S2/85

1| A30C2-20002 Battery 1 &F

2 | T2012-80200 Cable 1 LEign  To

3 | A4512-80900 Cable 1 = |

4 | T20G2-20100 Fuse box 1 _

5 | A30DA2-50200 Fuel sensor 1 G

6 | A15G2-40200 Front combination lamp 2 @_\:ﬂ

7 | A30DA2-80300 Rear lamp patchcord 1 ®]

8 | A30DA2-80200 Head guard harness 1 @ ; b

9 | A30DA2-70100 Combination 1 ' |

10 | A30DA2-60100 Integral switch 1 @; : ~

11 | DT09G-DL124ED Horn 1 il

12 | GB/T 5783 M8 X 20 Bolt 1 Fﬁﬂ E;%
13 | GB/T97.1 8 Washer 1 LH | ol
14 | GB/T 93 8 Washer,lock 1 Il

15 | T20B2-10100 Panel 1 %

16 | GB/T 823 M5X12 Screw 4 Q] L

17 | A35K2-40200 Rear combination lamp 2 @ E

18 | A30C2-60500 Back buzzer 1 © 1 7

19 | GB/T 5783 M6X 20 Bolt 1 F @] 3 |
20 | GB/T 96.1 6 Bolt 2 ®

21 | GB/T 93 6 Washer,lock 1 o ! —

22 | GB/T 6170 M6 Nut 1 oisSeielor o H s
23 | DT04G-LTD152 Caution light 1 I

24 | T20G2-60500 Brake switch 1

25 | A30DF2-80100 Vehicle harness 1

26 | 18074 Strapping 15

27 | T20A2-50500 Oil temp sending unit 1

28 | DZ03G-R1/2SY Water temp sending unit 1

29 | A30DA2-60200 Key switch 1

30 | A30C2-90100 USB charger hole 1

124



Electric system( Mitsubishi S4S)

[ o
Ttem Part No Description Q’ty Remark E ! FD20,25,30,35-82/85
31 | A30C2-40200 Head lamp ass’y 1 Rl
32 A70S2-00900 Emergency power switch 1 -5 Th
33 | A30DA2-80600 Cable 1 g !

e e et gEIR peeel
wgﬁ‘

o o
ERERBER

gce| ce| cpoEEoe E_Eu
HEENEE slelslelels i

doce o

125



Electrical schematic diagram(4TNE98)

FD30,35-Y3

N
|
|
|

4

!!
@

A Thca a1 o g

s

(IR

-

il

m)
@
<&

) S
o )l

=

Arb

101
[eiie]

010

0100
[
|O1—0| 01010
E=dEs

o7|ofHo[o)

oFF
oFf|

® L
® 5

_mmmmﬁmm EEE

Llﬂm £ ﬁmmr

0

BEEEBBE

EoW 1
Eow 1 o

3|3

3

126



I e

=
|
=

'

mEla
;

11

[

Electrical schematic diagram(4TNE94)

uzaly

FO1O|
0|
01010

0|
ro10

010[0

010]

E=i
E=dEe

7 |OT—O| O]

FD30,35-Y2

o]l

mn|OTO!
of_|O]

m_m_m_mmm_ ELLmﬁ_m_m_Eﬂm gg ol WETLE LMW@

EEEEEEEEEEEEEEEEEREE AHEEEBEBEE
5|3 ' |

127




olo
EILILT
<~

010

01O

st

B BT
|

B
d—g1g
e

Electrical schematic diagram()

OTO10

o010
o1
fo

1

[0

ofo[ofofo

Of

O1—O|Of
10|
o [OF—O[O]

5
3
2
®
8

HE
a.g
,m_m/
ie2
Gs

[¢]

-
H B
| e
e ]
j e
m
r
T
]
=
Byos @

dodd dounnnedbbhees ol o mmw_Lmﬂ%m

€| alg] | |
{ -

El o

|||||

128




Electrical schematic diagram(Mitsubishi DO4EG)

FD30/35S-S14
Sl o S
Tl e T T P
(] [ s N e e I = I M 4 Q"'I"“ ﬁ n -: i
A7)
20 — —9
i | g
- %-1 I E:%
i

129



Electrical schematic diagram

FY30/35S

wning light switch

Of

S I o5

i s

Q.
o[o[o

O]
Of

o &
. O101
Of
O
Of

power supply

[

= 5| power supply

dirction switch

—[JoHo

Of
O

r

head lamp

A%

starting swi teh o

turn light(left)

g __side maer g
ide marker. L =

head famp

%

o710, e

"

+z» 0l
C 2z 0
poZo

ofo[ 1o[o] 1o]o

®

e

(em)

ABCDEFGHIKLMNP RS

T

OO?O
o'[0[o]o

0-|0|Q|Q
9]

s B
EJ
P )

-II—OS O

—5°%

horn
brake light switch o

horn switch

fuel sensor charging hole

o lamp switch power supply
Tucl signal

2 3
e

1 abin power supply
s [ Jabin power supply
e Tom poer supply

n Teverse solenoid
Torward solenoid

accelerator

T solenoid
o) v power supply

1 [ECM__ B¢ ECM main pawer supply
112 [ECM__B? ECM main power supply
i Switch power supply

B ST key switch ST
L) ON ey switch ON
il T seat alam signal output

“

O~
fuse (60A)

] () seat_switch signa input
o) T hand brake switch sigma Tput -
[FCRT W ECM main power supply

T head Tammp Switch Signa aput

eutral

rh el £

central control box

start motor
starter signal output

] strer signal ouput

m
Temeror N or [T SE
I 3

1) T hom switch input

seat switch

. T rection swich revese T r-

12} e
et g o

JJ:

(+) direction switch forward signal

—
o

s amp o upar

Bl+ por

wer supply

FuEL powr-

— fuel pump

T

& solenaid {

lif solenoid

il solencid

oil temperature sensor

—a

newtral

wun light(left)

fuel change switch

caution light switch

5 o—

speed lins

L

neutral switch

L

witch

m light(right)

80AH/12V

wamning light

stop light

warning light

stop lght

reversing light

reversing light

1

caution light
revarsing buzzer

130



(R R

|| i

o1o

o0
o100

go—|It
€0-

=e;
30O
5O

80AH/12V

é usB

A -

asabif

ST

R

&

(60A)

FD30G-W1

—

908

e

Electrical schematic diagram()

;

O10

131

o010

O10|01010
Oo1o| |00

oo

O1—10|01010

oFf| O+—O

OFF]
OFF|

2| 01010

i

op Emnmm._.mnmnun

mmﬁnm.mw{wmﬂﬁ

5

L2 (2]

EE




Electrical schematic diagram()

FD30G-H3

olo[o
olo[o

908

Q0
of]

[9)

====7

o
[

ool [OIO] 1o]0!

B @113 181 13 (BT
1234 ABCDEF O H 4 K L MNPRS ciim

I

T
£
=
Gl
£

—,
%
O 8 Q0
O[0!
5
ofololo

O2
Q2

05[0[0[0
Os|
O+

5

Op

.||_

005
s 1USB (60A)

g _’:q

022

008 | :LT

o ~ 80AH/12V

& MR K-

J

J

132



Electrical schematic diagram()

FD30G-D2

olo
olo[O!

™
|

(o] [°)
o[l

PET WAT

L
B 06 me

' z>0)
~rz>0

)%

Q
ool [ofol [ofo!
olo] [o]o] o[d

olo
[<)

®
®
3

z
5
5
e
%

loF:

0s|0|0]O
Or|Q|OfO
os[0[0]0

03 |O!

5|
O3
=
O
02
U os[o

(4]

0g

— (60A)
vor [ r

F4EHE v3§ |

vie e = 80AHIT2V
Vo3 -

® | HR TR >

133



Electrical schematic diagram()

FD30G-KLI

Slololore
oo _[ofo
OFF OO 908
O10 SEZA-1 SEZA-2

OFF 0"0 E ccC E cC MC T
| 5o R 4 AN LE S o mmrey r .
! | 1okl SHolofoto ny LN L N . i
X -®T®—i'00 o[ [ofo i ARSI T R ofo i-®-r®- X!
L 1 1 b#[O] = oo 20061 36120102 04 88 89 510 B1B12S 5 W € |

580 36060600 588?“

T

R —TE
5 e —
i — 1

o HiI—— .

ER i
il e— e
I 3
5 -
[ —
o m—
== +
‘ —

_______ (60A) =

Joll ez
¥ Tl
prff sl L
b 3 3‘3—_'
w— 1
i
bt
W
i
[ —
243 LEGUNSEZACH
244 LOED
g -2 I_
[ — =
o
i n G
wm - N -
?;; ,_Eh N
i — L&~ 17 GND! L
] S— bl 2 APS =
i 1 3 VCC
[ — 1= i VEC 1
m— - 5 APS § 120AH/12V
i 6 GND
i I S

@ L@ -

J

134



Electrical schematic diagram()

FD30G-DS1

Q
o[o]o

908

o Kz Ko Kio ReGKeT
GR VVSVIAILFGR]

2
GR 1A G

+az>0
~z>0

Q
ol [ofol [0l
O[o] 10[o] [0]0

olo

PN

o ST

[ele}

KoY K03 K0S K80 K81 K27 K2SK24K81K30 K31 K2GKO7 K88 K75 KB4KOZKD4KOB AS3 K55 KT2

L

o[ololo
> [B[BIS

Oz
Os
Os

B

. [
—o o

GND1
APS1
Acct
Acc2
APS2
GND2!

2|

=<
1-10| (6on) .

(80A)

=17 s
5. __ e

5GND 13 canz L—
a :E 6CANT_H 14 CANY
o
0

80AH/12V

O TR -

J

135



e~

]| I )

RN e

'

1

e fan

1.
Il

[

Electrical schematic diagram(Nissan K25)

01010
01O
O]

K25
O10[ 01010
010|010
0O10|0|

OT—O| 01O

= [OF0[O|

FY20,25,30,35-R2

4

|
o
57
0.
o

urr_|OFO+—O|
scc_ |OFOO)
1=l
i
L
]
o,
i
<
"E

s |OTO|
or__|O]

ol

EEE BE

E_N_L_Lmﬁm_m_mmﬁ_ m_m_m @m EWW

JEEEEBEEEEEERE

136




YO T e

|
—

'

l% |

1]

Electrical schematic diagram(Mitsubishi S4S)

FO1O|

10|

01010

010|010

010!
010

O
O1—10 OO0
E=tlEe

7 |OT—O O]

FD20,25,30,35-S2/S5

rn |OFO!
o _|O

;

LM_LE Lim_m_ﬂmm_ﬁm‘mlﬁunwﬁmﬁ gg ol WET_LE LMWB

EERBHBEEEEEEEEEENEE s]s] s[5 e[ e[ e[ ¢
- . N

=
8

v

ON

=
3
2

137




FD30,35-Y3

fio o Tovoervasn ]
] ooy ]

[ T |
I

Vehicle harness(4TNE98)

] fee

s e

Towrozzesar

Josesreo | frszszon

psezs e

e eveTT—
Joszoes |

| R |

550
.
20

250

[ Twsiesar |
62186

||

ere—

[eesn

Tooan

| fe o

Tosrezrvroz

Vlszosozs | Jowaonas [

| Troatosovt

Tre-tosors

Tosszrxro

174
716621

100

100

200

Ve,

500

1 Fioreo

R

E)
B
E)
E
5

E)
E)
E)

10217821
Je21KT8

i

ourieivaz2 ve |2
puezi-r2z

we [z [irag61.2 1o [
716621

138




FD30,35-Y2

Vehicle harness(4TNE94)

frla — Tosro4iv-23-11
[ Toske1z23

[ Tizasso2
[ Ti7tee11

=

100

50 \NK1 2
_
-

[se22-06.3 |

J7D|36 321
@ Ush

lve[z — Ti74354-2 |
11

o Tizazes2
I TR

18| [DJ7013-63-21
[ Tose22pes J[ | Dpusstjioo

400

[ ]
[ buasf-1o0

s ]
[ Tose2i-B63

[ ] i46 M6-M8 123-2237 [DJ7021Y-7.8-21 174352:2
[_fosasiso ] [DJ621-K7.8 [171662-1

@

200

G2

[DJ7041¥-2.3-11
[ Ipskiz23

200

T Tri2s-2008 |

ey I

80,8/3°129rq]

2 Josrozi-221
[ [pse21G2oe

@

76164 1
[770520-1 ]

m|e|a|7|a|

E
22 [ 21 DXJ 1o 1817 16 [15] 14 [ 1 @

35] 34[33 [ 32[ 31 50 [20 [ 28 X 26 [ 25 [ 24 ®

frel2  [os7021-221 |

[ Ipssiea [ | Tose21-c206 |

frielz  Toszozt-2.11 ]
LT oss1222'06

139




Vehicle harness()

B DJ7013-6.3-21
[ 1DJ622-D6.3 [ [osast-1op |

IDJ7013-6.3-21
[DJ622-D6.3 |

G
500 e

250

]

| |DJ621-K7.8

[THE6  [DJ7061-6.3-21
[ [pJ621-863 |

ffHE2 _ [DJ7021-2-21]
! [ IpJ621-G2°0p

}

HB [DJ7013-7.8-21 HB 12 DJ7021Y-7.8-21
LI owess7eos || [psweerkrs ] }

bweplss  Trzetean |
wle [o] /[ [o]s [+ X
2o Lo DX o[ [is] v | =

35| 34 [59 [ 32 ] 51] 30 [ 20 [ 26 X 26 [ 25 [ 24

® ©
® 060

140




Vehicle harness(Nissan K25)

FY20,25,30,35-R2
fiela  [ojroatv231 |
[ lostz2s ]
@V ) -
\NK1 n
e[ Tosrotzeaar [ | ]
II- [Dub22-D6.5 DJ431-10D
T Troarros ] I_I_I—I@ [ Tossiion]
frie | @
[ Ipse22-063 ]
USB =|
B 8
g h &
150 50 50
s
g
e[z Ti7asso2 |
[Chustse] (5 R -
8
G2 > A
% 2@ [z ®
HB|3 IDJ7031-6.3-21 IDJ3011-4-21
1 @& fan} (1 Towersos | [ Joszoras ]
2 m
T ez | | m el ouozinssar | [
{5 Qp [ 1 L lmeer]
4 [ o125 S
5 friel2  Tosroziav2221 |
o 3 [ I
g
ETD XYY
ETI)
lwie[s — Ti7ags22 |
LI Tiriee1 |
: u
i b
g
450 600 50 150
A
8
-
C [ foswetzas | 100 50
@D
@D o friels  Toswrost-63-21 |
©
200
e[z [osroz1221 |
I Ipse21-ceo6 ]
[ [oseetceroe | .
=l gl gl gl 2l gl gl s
8l 8| 8| 8| 8| 8| 8] 8
g:l B:I g] I;I g] BZIHBZIE] HB DJ7013-7.8-21 HB|2 DJ7021Y-7.8-21
(I Ioswees7e0s J[— [ osweetkrs |
A -5 _75164-1
IDJ3011-4-21 IDJ3011-4-11 @ 10' 9 I 8 I 7 I 4 I 3 N 1 @
[_[ps22148 [_low2iias ] @ @
22 [ 21 XJ19 [ 18] 1716 [15] 14 [ 13
™ .
m z ﬁ ® 35] 34] 33 [ 32] 31[ 30 [ 20 [28 DX 26 [ 25 [ 24 ®

141



Vehicle harness(Mitsubishi DO4EG)

FD30/35S-S14

750

21
[ IpJe21-G2'0§

ffHEZ _]DJ3031-256-11
] DJ2T1-25 ]

o Ti74084-3
el 3 I AT (a

170226321
bJ623-E6 9

freig [DJ7161Y-2.2-7 (82 [DJ7021v-7.8-2
([ IbJ2i-F22 ([ IDJe21K7:8
sl7]e]s
2 [11]10] 9
16 [15]14 13
=

[YAZAKIT 1077 [6189:0135 ]

RMPItycd 60__[2-1355123-3)
[ TECU Connector]

[YAZAKIT12 T7123-7923

:

KI 123-1424




frco To  Torooston ]
T 1

i

1174352-2
[171662-1

fuse [21 [r72501-1
[i727731
B 1

fels  Towosvosn ]

1523

100

200

Ush
e | Tosorsssar ]

[ousz2-063

Vehicle harness( )

==

[776164-1
[7705201 ]

-
T 5"

1]
0143148
’

fuee |
L1 Tmess |

]
- _928-403-736

oeen f fotooszs |
[ T Twomes |

0

50

50

5
Q"'Q."Q""'Q
K660 EI]

@1

@
@M=

o R —
I é

@_‘M‘E} 50

@_‘MB 50
O

150

350

@2

pusorian
jpoerias

|

2 louroarz21
[puez1-c2os

PR PR
H|G|F[E Dfc|B|A H|G|F|E DfC|B|A

oo
@ @ H_|m221 )
il w z

=]

el T
C 1 Towerczos |

el Tosooizon |
]

143




Vehicle harness(Mitsubishi S4S)

FD20,25,30,35-S2/S5

[ seoaor ]
| oo |

foel T |

firicors

asn
Wl 2
8

[ buioneay ]
| Pbusis23

s ] DJ70212:21
I Fieecos |

Y - T
Ll losi22206

IDJ7021Y-7.8-21

IDJ621-K7.8
AMP 35 [776164-1
E [r_]:] | e
7 N

®060

144




C240  Vehicle harness

FD30G-W1

. DJ7011-6.3-21 frHEZ DJ7022-6.3-21
([ [DJ621-B6.3 [7323-2024] |DJ623-ES.

EI T 46 M6-M
[ [DJ431-6D

[DJ7013-6.3-21
[0J622-06.3

150

hvd2  [174352-2
1 1171662-1

250

R
[171661-° B g
[__|DJ431-5D

(0D (s Ti7azea
[ li71661-1

[fHE2___[pJ7021v-78-21
([ [DJe21K7.8

600

@3
&

[DJ7041Y-23-1]
J613-2.3

200

[E]

© @ gofalalalslsls

[ TpJ7013-63-21) i
[ 10J622-063 ] |
@z* i
i

RETIEER

50

2 [DJ70212-11

D.
| IDJ612-22°06

DJ7013-7 821 F:_qzmmzw-m-ﬂ [ (ao)
F DJ625-7.8°0.8 DJ621K7.8
AMP[35  [776164-1]
® @
tofsfef7]e[5]4]3X]1
® 22[ 21 X 19]18]17]16]15] 14 [ 13 ®
@ || (e8] 34]ss e[ s1]30]29]28 P<T26] 2524 @

145



icle harness()

I
[_IpJ43i-100
50 PINK1 UsB
G >
150 [THB[_[DJ7013-6 3-21
50 [_[[DJ622-06.3
G

Amiz 174352
L[ [171662-1

500 150

ol L1 [282110-1)
150 PEFLL@

2\
4
B il E
400 F- - Toweisg
EG—

3

vz T174354-2

L[ Ti7i661-1 3
(2 —
50D [ve 1742642 — ffHE__[DJ7013:6.3-21)
= ] [ IpJ622-063

vy [ fi7i661-1)

150
550

B 9 ¢
| %
0.5W 120

[]oJ3011-4-21
frHE4 _ [DJ7041Y-2.3-11] [[DJ221-48
1 J613-2.3 2

FD30G-H3

150

50

DJ7021Y-7.8-21]
1 pJe2TK7e |

500

150

50

10

B2 TDJ7021-2.21
[ DbJiGrog

THE  [DJ70219Y-7.8-1

ad

HE DJ7091Y-2.3-21] THE

=

o

DJ7161Y-2.3-21

146




Vehicle harness()

418984-1

FD30G-D2

200

(6666

MOLEX:643201319

600

i [DJ7013-6.3-21
[_[_|DJ622-D6.3 |

7

Jo

lamess — [776164-1
L[ 17705201

r2] n]10p<] e[ 7 e 514 PX2 1

23 [22]21]20

®

15[ 14 [13

35]34[33]32] 31]30]29]28]

[26]25]24

®

147




Vehicle harness(4TNE98)

FD30G-KL1

[ossoti-a2t

frieJDJ7013-6.3-21
[DJ622-06.3

2 [282080-1

[ [282110-1)
50 [ EGELE — oeles |
@ BEZ.AJSCR 850840700
8 FFeL%ED

N1.2& CB
400 FEG—ID @
FEG—®@ @ @

e T174982-3 hweo  T174655-
[ [i7ieeaq) [ T171662-1

[DJ7013-63-21) I~ u g2 DJ7021-2-21
(_[]DJ622-063 H H ([ IpJe21-G2'0g
2% &

@)
&

Bl

DJ7021-2-11
[DJ612-2.2°086.

e

B -, @@

12[110]9[8]7]6[5]4]3]2]1
® 23[22] 21]20]19]18]17]16]15] 14 [ 13 @
® 35]34]33 <] 31[30[29]28] 27] 26 25] 24 @

148



FD30G-DS1

L[ 1716611

[[HH4__[DJ7041Y-2.3-]
([ o235 |

200

Vehicle harness(D24)

DOC|

(]
ngg;?nee%m I CRZEREE

%ﬁ :
= <l
|

<D

600
150

HE2 DJ3031-2.5-11
[ [pJ211-25

5
g
[el=]

6 [i74264-2
[171661-1

[174352-
[171662-

[T 46 , ZMdMms
]
-KE - _MGG 10949 [DJ7021v-7.8-21]
= [ IDJ621-K7.8
i —_—
5
3
8
2
2
50 % 150
g

3|
FYES
500 b
0060
fiHg __ 1DJ70137.8-21]

J7021-2-21]
[ ]0J621-G206]

e
2 [DJ7021-2-21]

| [DJ621-G2*0.§ fHE2 _ [DJ7021-2-11
- Al ([ DJ612:2.270 8]

S|

149




Head guard

[THB

DJ7041Y-2.3-21

DJ621-2.3

S
I

N AN AN A

THB

DJ7041Y-2.3-21

DJ621-2.3

09

=)

00060

S
I¥

NN AN AN

08

0eE

o
©

50 1

(IS

50 ! [~

1050 Ll
50 | [~ ]

0[]

IS

50 1

IS

50 ! [~ ]

1050 L‘
50 | [~

50 [~ ]

IS

00060

DJ3011-4-21

DJ221-4B

DJ3011-4-11

DJ211-4B

DJ3011-4-21

DJ221-4B

DJ3011-4-11

DJ211-4B

150




Item

W AW D =

10

11
12
13

Part No

TG000-120XX
TG000-120XX
GIT-01-00
TG000-12110
GIT-02-00-2
GIT-243-00-2
GJIT-02-00-3
GIT-243-00-3
GIT-02-00-4
GIT-411-00
TOAH-18-01
GIT-03-00C
GJIT-390-00
GIT-80-00
GJIT-388-00
TGIBII-13040%J
TGICII-13040%*]
GIT-04-00
GIT-391-00
GIT-77-00
GIT-491-00
TGIBII-13056GS*J
TGICII-13056GS*J
M30A3-70001
TQ000-05035
Tk000-10016

Description

d12XL1 Tube vinyl

d12XL2 Tube vinyl
Joint

d12X1100 Tube vinyl
Flow regulator

Flow regulator

Flow regulator

Flow regulator

Flow regulator

Flow regulator

Binding
Three way connector ass’y
Three way connector ass’y
Three way connector ass’y
Three way connector ass’y
1311’X400 Hose H.P.
1311 X400 Hose H.P.
Valve,check
Valve,check
Valve,check
Valve,check
1311X560 Hose H.P.
1311X560 Hose H.P.
Band

5X350 Binding
10X16 Clip

Hydraulic system mast(Normal mast KM)

2
<

L= N S S e R e T e S e e O O S S e e S e e e O S =

Remark

2-2.5t EX-B
2-2.5t EX-A
3t EX-B
3tEX-A
3.5t EX-B
3.5t EX-A

2-3t EX-B
2-3t EX-A
3.5tEX-B
3.5t EX-A
EX-B
EX-A
2-3t EX-B
2-3t EX-A
3.5tEX-B
3.5t EX-A
EX-B
EX-A

®

_ 7~
I
[N 4

U

151




Hydraulic system mast(Normal mast KM)

(Mast Piping Optional Parts)
Lifting Height Hose(mm) Hose(mm) Remark
2000 1000 900
2500 1200 1100
2700 1300 1200
3000 1400 1350
3300 1600 1500
3500 1700 1600
3700 1800 1700
4000 2000 1900
4250 2100 2000
4500 2300 2150
4750 2400 2300
5000 2500 2400
5500 2800 2700
6000 3100 2950

152



Item

W N =

Part No

GB/T5783
GB/T93
SIM30A-0100R
GJT-435-00R
SIM30A-0005
SIM30A-0004
GB/T5783
GB/T93
GB/T5785
GB/T93
GB/T97.1
SIM30A-0002
M30K3-90002
TGIBI-08XXX-J
TGICI-08XXX-J
M30K3-90001
SIM30A-0004
SIM30A-0005
GB/T5783
GB/T93

Description
M8X25 Bolt
8 Washer,lock
Nipple
Nipple
Band
Pallet
M6X35 Bolt

6 Washer,lock
M16X1.5X75 Bolt
16 Washer,lock

16 Washer

Pulley

Bushing

81X XXX Hose H.P
8IXXXX Hose H.P
Support

Pallet

Band
M6X35 Bolt
6 Washer,lock

Hydraulic system attachments(Normal mast KM)

2
<

N DN = = NN =N === NN =N == NN

Remark

EX-B
EX-A

EX-B
EX-A

VWV WV AV WY
ENOE N N

N

 —

%ﬂ]

(I p—

=
o

I 14,15,16,17,18
|

] ]

13

L

1,2.3

153




Hydraulic system attachments(Normal mast KM)

(Mast Piping Optional Parts)
Lifting Height Hose(mm) Remark
2000 2350
2500 2800
2700 3050
3000 3450
3300 3700
3500 3900
3700 4200
4000 4500
4500 5000
5000 5500
5500 6000
6000 6500

154



Item

W N =

Part No

GB/T5783
GB/T93
SIM30A-0100R
GJT-435-00R
SIM30A-0100L
GJT-435-00L
SIM30A-0005
SIM30A-0004
GB/T5783
GB/T93
GB/T5785
GB/T93
GB/T97.1
SIM30A-0002
M30K3-90002
TGIBI-08XXX-J
TGICI-08XXX-J
TGIBI-08XXX-J
TGICI-08XXX-J
M30K3-90001
SIM30A-0004
SIM30A-0005
GB/T5783
GB/T93

Description

M8X25 Bolt

8 Washer,lock
Nipple

Nipple

Nipple

Nipple

Band

Pallet

M6X35 Bolt

6 Washer,lock
M16X1.5X75 Bolt
16 Washer,lock

16 Washer

Pulley

Bushing

8IXXXX Hose H.P
8IXXXX Hose H.P
81X XXX Hose H.P
81X XXX Hose H.P
Support

Pallet

Band

M6X35 Bolt

6 Washer,lock

Hydraulic system attachments(Normal mast KM)

2
<

FENE SO L SRR NS TR (S Tl (SRR (SN (SR NS SRR SN NS T NS T N R S S NS R S SN N

Remark

EX-B
EX-A
EX-B
EX-A

EX-B
EX-A
EX-B
EX-A

\
ENOIEN

NARVARVAN
ESNIN

o

16,17,18,19,20

9,10,11,12,13

1,2,3,4

155




Hydraulic system attachments(Normal mast KM)

(Mast Piping Optional Parts)
Lifting Height Hose(mm) Hose(mm) Remark
2000 2350 2500
2500 2800 3000
2700 3050 3250
3000 3450 3550
3300 3700 3800
3500 3900 4000
3700 4200 4400
4000 4500 4600
4500 5000 5100
5000 5500 5600
5500 6000 6100
6000 6500 6500

156



Hydraulic system mast(Full Free 2-Stage Mast KZM)

Item Part No Description Qty Remark
1 | GJT-26-00 Elbow 1
2 | Z30K3-70100-XXX Steel Pipe ass’y 1 1
3 | Z30K3-70001 Clamp 1 {3{{
4 | GB/TS783 M8§X20 Bolt 1 wi:-a ol
5 | GB/T93 1 " b-j
6 | TGLBII-13050-H45*) 131X 500 Hose H.P. 1 2-3t "
- | TGLBII-13056-H45*] 131X 560 Hose H.P. 1 3.5t |2
7 | A20B4-10300-01 Explosion-proof valve 1 ]2-2.5t Front
- | A30B4-10300-01 Explosion-proof valve 1 3t &
- | A35B4-10300-01 Explosion-proof valve 1 | 3.5t
8 | GJT-04-00 Valve,check 1 EX-B
- | GJT-391-00 Valve,check 1 EX-A
10 | TGIBII-13040*J 131X 400 Hose H.P. 1 EX-B
- | TGICII-13040*J 131X 400 Hose H.P. 1 EX-A
9 | GJT-03-00C Three way connector ass’y 1 EX-B 3.4,5
- | GJT-390-00 Three way connector ass’y 1 EX-A <
11 | GJT-02-00-2 Flow regulator 1 2-2.5t EX-B
- | GJT-02-00-3 Flow regulator 1 3tEX-B
- | GJT-02-00-4 Flow regulator 1 3.5t EX-B
- | GJT-243-00-2 Flow regulator 1 2-2.5t EX-A
- | GJT-243-00-3 Flow regulator 1 3t EX-A
- | GJT-411-00 Flow regulator 1 3.5tEX-A
12 | TGIBII-13056-GS*J 131X 560 Hose H.P. 1 EX-B
- | TGICII-13056-GS*J 131X 560 Hose H.P. 1 EX-A

157



Hydraulic system mast(Full Free 2-Stage Mast KZM)

(Mast Piping Optional Parts)

Lifting Height Hose(mm) Remark
2500 975
2700 1075
3000 1225
3300 1375
3500 1475
3700 1575
4000 1775
4500 2025
5000 2275
5500 2575
6000 2825

158



Part No

GJT-225-00
GJT-401-00
GB/T5783
GB/T93
SIM30A-0005
SIM30A-0004
GB/T5783
GB/T93
730K3-90200R
Z30K3-90500R
GB/T5783
TGIBII-08XXX
TGICII-08XXX
S30K3-90200
TGIBII-08XXX
TGICII-08XXX
Z30K3-90400R
Z30K3-90600R
Z30K3-90100R
TGIBII-08XXX
TGICIH-08XXX
Z30K3-90300R

Description

Nipple

Nipple

M8 X35 Bolt

8 Washer,lock

Band

Pallet

M6X35 Bolt

6 Washer,lock

Steel Pipe ass’y

Steel Pipe ass’y

M8X16 Bolt

8IIX XXX Hose H.P

8IIX XXX Hose H.P
Pulley block ass'y

8IIX XXX Hose H.P

8IIX XXX Hose H.P

Steel Pipe ass’y

Steel Pipe ass’y

Guide

8II X XXX Hose H.P

SIIX XXX Hose H.P

Guide

Hydraulic system attachments(Full Free 2-Stage Mast KZM)

[} — —

—
[e]

— NN = = = NN =D NN == NN =N

Remark

EX-B
EX-A

EX-B
EX-A

EX-B
EX-A

EX-B
EX-A
EX-B
EX-A

EX-B
EX-A

=l
CER
[t
i o
:1F'-’*.’ ‘ ’
i
1
i
| 14
i =l
i} 1
. : 15
} i il
; T
4 ) -l L_i_ﬁ
_..E_‘E:"ﬂ“ﬁ o i ;cﬁ;é,m/lé
R ST P -
Lo L
TN o T
N
H J
IR i
I —
il FE=
L [ z e
e et e e e i N
| —

=
|

TR

5
|

T

i

e ———

159




Hydraulic system attachments(Full Free 2-Stage Mast KZM)

(Mast Piping Optional Parts)
Lifting Height Hose(mm) Hose(mm) Hose(mm) Remark
2000 1300 1350 1100
2500 1550 1480 1200
3000 1800 1600 1350
3300 1950 1670 1400
3500 2050 1730 1450
3700 2150 1770 1500
4000 2350 1850 1600
4500 2600 2000 1700
5000 2850 2100 1850
5500 3150 2220 1950
6000 3400 2350 2100

160



Hydraulic system attachments(Full Free 2-Stage Mast KZM)

Item Part No Description Q’ty Remark
1 | GIT-106-00 Nipple 1 EX-B
- | GIT-450-00 Nipple 1 EX-A
2 | GB/T5783 M8X35 Bolt 2
3 | GB/T93 14 o 7
4 | SIM30A-0005 Band 4 '@' i) @ ’M 0 . r o
5 | SIM30A-0004 Pallet 2 ?Piﬁ Lw % j
6 | GB/T5783 M6X35  Bolt 4 167 xg@ 8,9
7 | GB/T93 4 = N
8 | Z30K3-90200R Steel Pipe ass’y 1 EX-B
- | Z30K3-90500R Steel Pipe ass’y 1 EX-A
9 | GB/T5783 M8X16 Bolt 8
19 H 13 Py i
10 | TGIBII-08XXX 8IIX XXX Hose H.P 2 EX-B Cs = " o e
- | TGICI-08XXX 811X XXX Hose H.P 2 EX-A e L i
¥ N Pibe o
11 | TGIBII-08XXX 811X XXX Hose H.P 4 EX-B Hﬁ L B T hE B
- | TGICI-08XXX 81X XXX Hose H.P 4 EX-A R | S———| 2N S b i
12 | Z30K3-90400R Steel Pipe ass’y 1 EX-B S -~ L4 P '1/ r 3“ %
. s Lo e A
- | Z30K3-90600R Steel Pipe ass’y 1 EX-A - o P S, ; L
13 | Z30K3-90100R Guide 1 ! R v [ 21 b
- NS ok ! :
14 | TGIBII-08XXX 8IIX XXX Hose H.P 4 EX-B CIAN il THE
- | TGICI-08XXX 811X XXX Hose H.P 4 EX-A . LE ol RiE
Wbl prostoomeemelR )] P
15 | Z30K3-90300R Guide 1 d! e sy b A \b ED -
e i G U e s - e
16 | Z30K3-90200L Steel Pipe ass’y 1 EX-B — — T
- | Z30K3-90500L Steel Pipe ass’y 1 EX-A
17 | Z30K3-90100L Guide 1 1,2,3
18 | S30K3-90500 Pulley block ass'y 1
19 | TGIBI-08XXX 8IIX XXX Hose H.P 2 EX-B
- | TGICH-08XXX 8IIX XXX Hose H.P 2 EX-A
20 | Z30K3-90400L Steel Pipe ass’y 1 EX-B
- | Z30K3-90600L Steel Pipe ass’y 1 EX-A
21 | Z30K3-90300L Guide 1

161



Hydraulic system attachments(Full Free 2-Stage Mast KZM)

(Mast Piping Optional Parts)

Lifting Height Hose(mm) Hose(mm) Hose(mm) Hose(mm) Remark
2000 1300 1350 1100 1400
2500 1550 1500 1200 1650
3000 1800 1600 1350 1900
3300 1950 1700 1400 2050
3500 2050 1750 1450 2150
3700 2150 1800 1500 2250
4000 2350 1850 1600 2450
4500 2600 2000 1700 2700
5000 2850 2100 1850 2950
5500 3150 2220 1950 3250
6000 3400 2350 2100 3500

162




Item

10
11

12

13
14

16

Part No

GJT-04-00
GJT-391-00
TGIBII-13035*]
TGICII-13035*]
GJT-26-00
GJT-242-00
GJT-03-00C
GJT-390-00
TGIBII-13054NL*J
TGICII-13054NL*J
TGLBII-13075-H45GS*]
TGLCII-13075-H45GS*]
GJT-02-00-2
GJT-02-00-3
GJT-02-00-4
GJT-243-00-2
GJT-243-00-3
GJT-411-00
GJT-61-00
GJT-241-00
GB/T5783

GB/T93
TGIBII-13063-H40*)
TGICII-13039-H40*]
GB/T6173
S30J3-70004
GB/T5783
GJT-179-00
GJT-237-00
TGIBII-13XXX

Hydlauhc system mast(Full Free 3-Stage Mast KZM)

Description

Valve,check
Valve,check
311X350 Hose H.P.
1311X350 Hose H.P.
Nipple
Nipple
Three way connector ass’y
Three way connector ass’y
1311X540 Hose H.P.
1311X540 Hose H.P.
1311X750 Hose H.P.
1311X750 Hose H.P.
Flow regulator
Flow regulator
Flow regulator
Flow regulator
Flow regulator
Flow regulator
Four way connector ass’y
Four way connector ass’y
M8X50 Bolt
8 Washer,lock
1311X630 Hose H.P.
1311X630 Hose H.P.
M22X1.5 Nut
Adapter bracket
M8X20 Bolt
Nipple
Nipple
131X XXX Hose H.P.

Q’ty

— = = = e

U O VN > NG 0 U S VYR NG 10 VG G I G UV UG GG O VG O Sy Sy

Remark

EX-B
EX-A
EX-B
EX-A
EX-B
EX-A
EX-B
EX-A
EX-B
EX-A
EX-B
EX-A
2-2.5t EX-B
3tEX-B
3.5t EX-B
2-2.5tEX-A
3tEX-A
3.5t EX-A
EX-B
EX-A
EX-B
EX-B
EX-B
EX-A

EX-B
EX-A
EX-B

300mm

I

g

9[%
Ay

25,24,23,22,21,20,19,18

=2

e

)

,ilij, Front Z?
—

163




Hydraulic system mast(Full Free 3-Stage Mast KZM)

Item

17
18
19
20
21
22
23
24
25
26

27
28

Part No

TGICIH-13XXX
S30J3-70003
$30J3-70002
GB/T276
S30J3-70001
GB/T893.1
GB/T89%4.1
GB/T5785

GB/T93

GB/T97.1
S30J3-70100
S30J3-70100A
GB/T97.1
TGLBII-13040-H40NL*J
TGLCII-13040-H40NL*J

Description

1311xXXX Hose H.P.
Clip

Axle

6003 Bushing

Pulley

52 Ring

25 Ring
MI16X1.5X55 Bolt
16 Washer,lock

16 Washer

Steel Pipe ass’y

Steel Pipe ass’y

8 Washer
1311X400 Hose H.P.
1311x400 Hose H.P.

2
<

— = N = = = e e e e e e e W e

Remark

EX-A

EX-B
EX-A

EX-B
EX-A

14,13

\ 25,24,23,22,21,20,19,18

%

famgedn  FIODE

164




Hydraulic system mast(Full Free 3-Stage Mast KZM)

(Mast Piping Optional Parts)
Lifting Height Hose(mm) Remark
3700 2100
4000 2300
4350 2500
4500 2600
4800 2800
5000 2900
5500 3300
6000 3600
6500 4100
7000 4400
7500 4900

165



Hydraulic system attachments(Full Free 3-Stage Mast KZM)

Item Part No Description Q’ty Remark

1 | $30J3-90001 Pulley 1

2 | GB/T5785 M16X1.5X50 Bolt 1

3 | GB/T93 16 Washer,lock 1

4 | GB/T97.1 16 Washer 1

5 | GB/T276 6205 Bearing 1

6 | GB/T893.1 52 Ring 1

7 | GB/T89%4.1 25 Ring 1 AA
8 | $3013-90002 Axle 1 - A
9 | $30J3-90003 Clip 2 ki
10 | GB/T70. 1 MS X 50 Screw 2 il i
11 | GB/T93 16 Washer,lock 14 gﬁ gl
12 | GIT-180-00 Nipple 2 EX-B 4 i
- | GIT-236-00 Nipple 2 EX-A | NG

13 | GB/T6171 MI14X 1.5 Nut 4 H
14 | S30J3-90006 Adapter bracket 1 o g ~

15 | GB/T5783 M8X20 Bolt 6 T

16 | TGIBI-08095*] 81X 950 Hose H.P. 2 EX-B {Eﬁ

- | TGICI-08095%] 81X 950 Hose H.P. 2 EX-A i |

17 | TGIBI-08XXX 8IX XXX Hose H.P. 2 EX-B s n_f

- | TGICI-08XXX 8IX XXX Hose H.P. 2 EX-A | —y

18 | S30J3-90100 Steel Pipe ass’y 1 EX-B %

- | S3073-90100A Steel Pipe ass’y 1 EX-A

19 | GIT-225-00 Four way connector ass’y 1 EX-B i

- | GJT-401-00 Four way connector ass’y 1 EX-A L R ; — =
20 | GB/T5783 M8 X35 Bolt 2

21 | TGIBI-08XXX 81X XXX Hose H.P. 2 EX-B

- | TGICI-08XXX 81X XXX Hose H.P. 2 EX-A
22 | TGIBI-08045*] 81X 450 Hose H.P. 2 EX-B

- | TGICI-08045+] 81X 450 Hose H.P. 2 EX-A
23 | S30J3-90300 Steel Pipe ass’y 1 EX-B




Hydraulic system attachments(Full Free 3-Stage Mast KZM)

<L

9,10,11

?

il

R ==

Remark
EX-A

Q’ty

Description

Steel Pipe ass’y
Pulley frame
M8X16 Bolt

Part No
S30J3-90300A

24 | S30K3-90200
25 | GB/T5783
26 | GB/T93

Item

167




Hydraulic system attachments(Full Free 3-Stage Mast KZM)

(Mast Piping Optional Parts)
Lifting Height Hose(mm) Hose(mm) Remark
3700 2100 1300
4000 2300 1400
4350 2500 1550
4500 2600 1600
4800 2800 1700
5000 2900 1900
5500 3300 2070
6000 3600 2230
6500 4100 2400
7000 4400 2550
7500 4900 2700

168



Item

O 0 3 O U B W N =

—
N = O

13

14

15

16

17

18

19

20

21

22

Part No

S30J3-90001
GB/T5785
GB/T93
GB/T97.1
GB/T276
GB/T893.1
GB/T894.1
S30J3-90002
S30J3-90003
GB/T70. 1
GB/T93
GJT-180-00
GJT-236-00
GB/T6171
S30J3-90006
GB/T5783
TGIBI-08095*]
TGICI-08095*]
TGIBI-08XXX
TGICI-08XXX
TGIBI-08XXX
TGICI-08XXX
TGIBI-08040
TGICI-08040
TGIBI-08045
TGICI-08045
S30J3-90300
S30J3-90300A
S30J3-90100
S30J3-90100A

Description

Pulley
M16X1.5X50 Bolt
16 Washer,lock
16 Washer
6205 Bearing

52 Ring

25 Ring

Axle

Clip

M8 X 50 Screw

16 Washer,lock
Nipple

Nipple

M14X1.5 Nut
Adapter bracket
M8X20 Bolt
81X950 Hose H.P.
81x950 Hose H.P.
8IxXXX Hose H.P.
8IxXXX Hose H.P.
8IX XXX Hose H.P.
8IxXXX Hose H.P.
81x400 Hose H.P.
81x400 Hose H.P.
81x450 Hose H.P.
81x450 Hose H.P.

Connectors
Connectors
Steel Pipe ass’y
Steel Pipe ass’y

2
<

NN = = = = = = = e

N
[\S}

[l S NS TR (O TR (SR (S T (O I SRR S STl (ST (O R SR NI NS IR ]

Hydraulic system attachments(Full Free 3-Stage Mast KZM)

Remark

EX-B
EX-A

EX-B
EX-A
EX-B
EX-A
EX-B
EX-A
EX-B
EX-A
EX-B
EX-A
EX-B
EX-A
EX-B
EX-A

et il

;
—Esng- Jegess .

eiieliele/ateiets il P |

30
31,32,33,34,35,36,37,38

39,40,41,42




Hydraulic system attachments(Full Free 3-Stage Mast KZM),

Item

23
24
25

26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42

Part No

GJT-106-00
GJT-450-00
GB/T5783
TGIBI-08XXX
TGICI-08XXX
S30K3-90300
S30K3-90300A
S30K3-90500
GB/T5783
GB/T93
S30J3-90400
S30K3-90001
GB/T5785
GB/T93
GB/T97.1
S30J3-90005
GB/T276
GB/T893.1
GB/T894.1
SIM30A-0004
SIM30A-0005
GB/T5783
GB/T93

Description
Established joint
Established joint
M8 X35 Bolt

8I X XXX Hose H.P.
8IxXXX Hose H.P.

Steel Pipe ass’y
Steel Pipe ass’y
Pulley frame
M8 X 16 Bolt
8  Washer,lock
Pulley bracket
Pulley
MI10X20 Bolt
10  Washer,lock
10 Washer
Axle
6003 Bearing
17 Ring
35 Ring
Pallet
Band
M6X35 Bolt

2
<

N N N — = = = = N NN~ =R R = NN N RN =

Remark
EX-B
EX-A

EX-B
EX-A
EX-B
EX-A

170




Hydraulic system attachments(Full Free 3-Stage Mast KZM),

(Mast Piping Optional Parts)
Lifting Height Hose(mm) Hose(mm) Hose(mm) Remark

3700 2100 3000 1300
4000 2300 3200 1400
4350 2500 3400 1550
4500 2600 3500 1600
4800 2800 3700 1700
5000 2900 3800 1900
5500 3400 4250 2100
6000 3600 4500 2200
6500 4100 5000 2400
7000 4400 5300 2550
7500 4900 5800 2700

171




Item

Part No

A30A3-90000
A20A3-90000
A35A3-90000
A30A3-90001
A20A3-90001
A35A3-90001
A30A3-90002
A20A3-90002
A35A3-90002
A30A3-90003
A20A3-90003
A35A3-90003

Description

Fork ass’y
Fork ass’y
Fork ass’y
Spring
Spring
Spring

Pin

Pin

Pin

Pin, stopper
Pin, stopper
Pin, stopper

2
<

(NS SO RN SRR (S IREN SR (S TR (SRR 'S IR (TR S RN (S TR )

Remark

3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t

=/

172




Item

Part No

M30K3-50000
M20K3-50000
M35J3-50000
M30K3-60000
M20K3-60000
M30A3-40301
M30A3-40202-1
M30A3-30005-1
M30A3-40203-1
M30A3-40302-1
GB/T894.1
M30A3-40205-1
GB/T5783
GB/T93
M30K3-40200
GB/T894.1
M30K3-40001
GB/T5786
GB/T93
M30K3-40006
M30K3-40007
GB/T70.1
M30K3-40100
GB/T5786
GB/T93
M30K3-40004
M30K3-40005
M30K3-40002

Description

Lifting fork ass’y
Lifting fork ass’y
Lifting fork ass’y
Backrest ass’y
Backrest ass’y
End Roller
Side roller
Shaft roller
Loose slice
Screw
55 Snap,ring
Dust-Proof ring
M14X25 Bolt
14 Washer, lock
Side roller
25 Snap,ring
Shaft roller
M16X1.25X45 Bolt
16  Washer, lock
Shim
Spacer
M12X25 Screw
Side roller
M12X1.25X40 Bolt
12 Washer, lock
Shim
Shim

Spacer

Lift Bracket Normal Mast

2
<

A 00 0 B B~ D = B 0 B BN DN PR B DD DD DD ===

Remark

3t
2-2.5t
3.5t
3-3.5t
2-2.5t

3-3.5t
3-3.5t
3-3.5t
3-3.5t
3-3.5t
3-3.5t

3.5t% B

173




Item

Part No

Z30K3-50000
Z20K3-50000
Z35J3-50000
M30K3-60000
M20K3-60000
M30A3-40301
M30A3-40202-1
M30A3-30005-1
M30A3-40203-1
M30A3-40302-1
GB/T894.1
M30A3-40205-1
GB/T5783
GB/T93
M30K3-40200
GB/T894.1
M30K3-40001
GB/T5786
GB/T93
M30K3-40006
M30K3-40007
GB/T70.1
M30K3-40100
GB/T5786
GB/T93
M30K3-40004
M30K3-40005
M30K3-40002

Description

Lifting fork ass’y
Lifting fork ass’y
Lifting fork ass’y
Backrest ass’y
Backrest ass’y
End Roller
Side roller
Shaft roller
Loose slice
Screw
55 Snap,ring
Dust-Proof ring
M14X25 Bolt
14 Washer, lock
Side roller
25 Snap,ring
Shaft roller
M16X1.25X45 Bolt
16 Washer, lock
Shim
Spacer
M12X25 Screw
Side roller
M12X1.25X40 Bolt
12 Washer, lock
Shim
Shim

Spacer

Lift Bracket Full Free 2-Stage Mast

2
<

A 00 0 B B~ D = B 0 B BN DN PR B DD DD DD ===

Remark

3t
2-2.5t
3.5t
3-3.5t
2-2.5t

3-3.5t
3-3.5t
3-3.5t
3-3.5t
3-3.5t
3-3.5t

174




Item

Part No

$30J3-50000
$520J3-50000
$35J3-50000
M30K3-60000
M20K3-60000
M30A3-40301
M30A3-40202-1
M30A3-30005-1
M30A3-40203-1
M30A3-40302-1
GB/T894.1
M30A3-40205-1
GB/T5783
GB/T93
M30K3-40200
GB/T894.1
M30K3-40001
GB/T5786
GB/T93
M30K3-40006
M30K3-40007
GB/T70.1
M30K3-40100
GB/T5786
GB/T93
M30K3-40004
M30K3-40005
M30K3-40002

Description

Lifting fork ass’y
Lifting fork ass’y
Lifting fork ass’y
Backrest ass’y
Backrest ass’y
End Roller
Side roller
Shaft roller
Loose slice
Screw
55 Snap,ring
Dust-Proof ring
M14X25 Bolt
14 Washer, lock
Side roller
25 Snap,ring
Shaft roller
M16X1.25X45 Bolt
16 Washer, lock
Shim
Spacer
M12X25 Screw
Side roller
M12X1.25X40 Bolt
12 Washer, lock
Shim
Shim

Spacer

Lift Bracket Full Free 3-Stage Mast

2
<

A 00 0 B B~ D = B 0 B BN DN PR B DD DD DD ===

Remark

3t
2-2.5t
3.5t
3-3.5t
2-2.5t

3-3.5t
3-3.5t
3-3.5t
3-3.5t
3-3.5t
3-3.5t

y

175




Mast (Normal mast KM)2-3t

75 -
Item Part No Description Q’ty Remark
1 | M30P3-10000 Mast,outer 1 3t
- | M20P3-10000 Mast,outer 1 2-2.5t
2 | M30A3-00002 Bushing 2
3 | M30A3-00001 Cap 2
4 | GB/T5785 M16X1.5X70 Bolt 4
5 | GB/T93 16  Washer,lock 4
6 | JB/T7940.1 Oil cup 4
7 | M30P3-80100 Pin axle 2
8 | GB/T5786 M10X1.25X20 Bolt 2
9 | GB/T93 10 Washer,lock 2
10 | M30A3-40001 Slipper 2
11 | M30A3-40002/3 Shim 2
12 | M30A3-40201 End Roller 2
13 | GB/T89%4.1 55 Snap,ring 4
14 | M30K3-40300 Side roller 2
15 | GB/T5786 M12X1.25X40 Bolt 4
16 | GB/T93 12 Washer,lock 4
17 | M30K3-40004 Shim 12
18 | M30K3-40005 Shim 8
19 | M30K3-40002 Spacer 4
20 | M30K3-30000 Mast,inner 1 3t
- | M20K3-30000 Mast,inner 1 2-2.5t
21 | M30A3-30005-1 Shaft roller 2
22 | M30A3-40301 End Roller 2
23 | M30A3-40202-1 Side roller 2
24 | M30A3-40203-1 Loose slice 2
25 | M30A3-40302-1 Screw 2
26 | M30A3-40205-1 Dust-Proof ring 2

176



Mast (Normal mast KM) 3.5t

Item

O 9 AN L bW N =

I\Jl\)l\)’—"—"—"—"—"—"—"—"—"—‘\o
N —m © O 0 9 O L AW NN = O

Part No

M35P3-10000
M30A3-00002
M30A3-00001
GB/T5785
GB/T93
JB/T7940.1
M30P3-80100
GB/T5786
GB/T93
M30A3-40001
M30A3-40002/3
M30A3-40201
GB/T894.1
M30K3-40300
GB/T5786
GB/T93
M30K3-40004
M30K3-40005
M30K3-40002
M35J3-30000
M30K3-40100
M30A3-40301

Description

Mast,outer

Bushing

Cap

M16X1.5X70 Bolt

Oil cup
Pin axle
M10X1.25X20 Bolt

Slipper

Shim

End Roller

55 Snap,ring

Side roller
M12X1.25X40 Bolt

Shim

Shim
Spacer
Mast,inner
Side roller
End Roller

2
<

NN NN AR RN D —

Remark

177




Item

O 0 9 O W»n B W DN

N — = = = e = e = e
S O X 9 A L B W N = O

21
22
23
24
25
26

Part No

Z30P3-10000
Z20P3-10000
M30A3-00002
M30A3-00001
GB/T5785
GB/T93
JB/T7940.1
M30P3-80100
GB/T5786
GB/T93
M30A3-40001
M30A3-40002/3
M30A3-40201
GB/T894.1
M30K3-40300
GB/T5786
GB/T93
M30K3-40004
M30K3-40005
M30K3-40002
Z30K3-30000
Z20K3-30000
M30A3-30005-1
M30A3-40301
M30A3-40202-1
M30A3-40203-1
M30A3-40302-1
M30A3-40205-1

Description

Mast,outer
Mast,outer
Bushing

Cap

M16X1.5X70 Bolt
16  Washer,lock

Oil cup

Pin axle
M10X1.25X20 Bolt
10 Washer,lock

Slipper

Shim

End Roller

55  Snap,ring

Side roller
M12X1.25X40 Bolt
12 Washer,lock
Shim
Shim
Spacer

Mast,inner
Mast,inner

Shaft roller
End Roller
Side roller
Loose slice
Screw

Dust-Proof ring

Mast (Full free 2-stage mast KZM)2-3t

) /@)
IR SN ) S I S R S N N R S e
<

—_
[\

NN NN DN = =

Remark

3t
2-2.5t

3t
2-2.5t

ﬂ‘\\\ 4 19181791

‘\\//5/1615
ld-H/4/))]
/)

22 43

AN

!

L
i
2

178




Item

O 9 AN L bW N =

l\)l\)l\)’—"—"—"—"—"—""—"—"—‘\o
N —m © O 0 9 O L AW NN = O

Part No

Z35P3-10000
M30A3-00002
M30A3-00001
GB/T5785
GB/T93
JB/T7940.1
M30P3-80100
GB/T5786
GB/T93
M30A3-40001
M30A3-40002/3
M30A3-40201
GB/T894.1
M30K3-40300
GB/T5786
GB/T93
M30K3-40004
M30K3-40005
M30K3-40002
735J3-30000
M30K3-40100
M30A3-40301

Mast (Full free 2-stage mast KZM) 3.5t

Description

Mast,outer

Bushing

Cap

M16X1.5X70 Bolt

Oil cup
Pin axle
M10X1.25X20 Bolt

Slipper

Shim

End Roller

55 Snap,ring

Side roller
M12X1.25X40 Bolt

Shim

Shim
Spacer
Mast,inner
Side roller

End Roller

2
<

NN NN AR RN N —

Remark

\
\%u[ @\\\/191/81;1/1615
& % e/

f

22 43

179




Mast (Full free 3-stage mast KZM)2-3t

Item Part No Description Q’ty Remark
1 | S30P3-10000 Mast,outer 1 3t o M
~ | S20P3-10000 Mast,outer 1 2-2.5¢ \ D/\Ej 1
2 | M30A3-00002 Bushing 2 15
3 | M30A3-00001 Cap 2 § 018,14
4 | GB/T5785 MI16X1.5X70 Bolt 4 28/ | j \// é}ew
5 | GB/T93 4 20 P \Z
6 | JB/T7940.1 0il cup 4 ﬁ =1 I 3]
7 | M30P3-80100 Pin axle 2 29 -« @f
8 | GB/T5786 M10X1.25X20 Bolt 2 2(?3\/9‘)@\ o |'| i 12 15
9 | GB/T93 2 2 450 .
10 | M30A3-40001 Slipper 4 ﬁ
11 | M30A3-40002/3 Shim 4 . G? io ? ?
12 | M30A3-40201 End Roller 4 éﬂ‘%. . ‘\6 -
13 | GB/T89%4.1 55 Snap,ring 8 T ¢
14 | M30K3-40300 Side roller 2 T: W{ZT
15 | GB/T5786 M12X 1.25X40 Bolt 4 JIES S
16 | GB/T93 4 i P2 Z\,
17 | M30K3-40004 Shim 12 !
18 | M30K3-40005 Shim 8 P~
19 | M30K3-40002 Spacer 4 2L ‘% \ 0 ¢
20 | $30J3-20000 Medium Master 1 3t L[g 21 24 23 2‘2 1L |
- | $20J3-20000 Medium Master 1 2-2.5t 2
21 | M30A3-30005-1 Shaft roller 4
22 | M30A3-40301 End Roller 4
23 | M30A3-40202-1 Side roller 6 ﬁ% \
24 | M30A3-40203-1 Loose slice 6 % | ‘f’ 0 ¢
25 | M30A3-40302-1 Screw 6 212603 || ]
26 | M30A3-40205-1 Dust-Proof ring 6 12
27 | S30J3-30000 Mast,inner 1 3t
- | $20J3-30000 Mast inner 1 2-2.5t

180




Mast (Full free 3-stage mast KZM)2-3t

Item

28
29

Part No

M30K3-10003
M30A3-10002-1

Description

Shaft roller
Shaft roller

Q’ty

Remark

29
5 )5

N
~
i |
V

il

10
\ n/\ﬂj 1
B ///
g
A

. i
35?’
4
Ny
b
A
]
26
(l?@
22 132|6

181




Mast (Full free 3-stage mast KZM)3.5t

Item

O 9 AN L bW N =

N N NN N /= = = s = e = e
D N = SO O 0 a O A WD = o O

Part No

S35P3-10000
M30A3-00002
M30A3-00001
GB/T5785
GB/T93
JB/T7940.1
M30P3-80100
GB/T5786
GB/T93
M30A3-40001
M30A3-40002/3
M30A3-40201
GB/T894.1
M30K3-40300
GB/T5786
GB/T93
M30K3-40004
M30K3-40005
M30K3-40002
S35J3-20000
M30K3-40100
M30A3-40301
S35J3-30000

Description

Mast,outer

Bushing

Cap

M16X1.5X70 Bolt

Oil cup
Pin axle

M10X1.25X20 Bolt

Slipper

Shim

End Roller

55 Snap,ring
Side roller
M12X1.25X40 Bolt

Shim

Shim

Spacer

Medium Master
Side roller

End Roller

Mast,inner

/o)
N R N S S N S S
<

o K

16
16
24
24

L S SO

Remark

23

i

22 13

\WQ

18172116
15

Q-

R

&2 \@J
o~
03/“4€0
88—

-6

191Z 721?22




Lift Cylinder(Normal Mast KM)2-3t

Item

10
11

12

13

14

15

16

Part No

A30B4-10100L/R
A20B4-10100L/R

A30A4-10101
A20A4-10101
A30A4-10102
A20A4-10102
A30A4-10103
A20A4-10103
GB/T1235
GB/T80
A30A4-10104
A30A4-10105
A20A4-10105
A30A4-10106
A20A4-10106
A30A4-10107
A20A4-10107
A30A4-10108
A30A4-10109
A20A4-10109
A30A4-10110
A20A4-10110
A30B4-10101
A20B4-10101
A30B4-10102
A20B4-10102
A30A4-10113
A20A4-10113
A30A4-10114
A20A4-10114

Description

Lift cylinder ass,y

Lift cylinder ass,y
45X57X7/10 Dust ring
40X48X5/6.5 Dust ring
45X55X6 Ring

40X 50X6 Ring

4530 Guide bushing
4030 Guide bushing

68X3.1 O-ring
M8X8  Screw
Plug

56 X20X2.5 Wearing
50X20X2.5 Wearing
56X45X3  Ring, back up
50X40X3 Ring, back up
56 X45X7 U-ring

50X40X6 Ring

Snap ring

Guide,Sleeve

Cap, lift cylinder

Sleeve

Sleeve

Cylinder

Cylinder

Piston rod

Piston rod

Piston

Piston

Spacer

Spacer

2
<

[N SO RN NS TR SO IR N (ST NS R (S TR (R (S RN ST (S I (ST (SR S I S NS I S B (S “EE N R NS Ru (S TR (SR NS I (S TR S I (ST S

Remark

3t
2-2.5t
3t
2-2.5t
3t
2-2.5t
3t
2-2.5t

3t
2-2.5t

3t
2-2.5t

3t
2-2.5t

3t
2-2.5t
3t
2-2.5t
3t
2-2.5t
3t
2-2.5t
3t
2-2.5t
3t
2-2.5t

b

-éb

183




Lift Cylinder(Normal Mast KM)2-3t

Item Part No Description Q’ty Remark
17 | GB/T5786 M16X 1.5X 45 Bolt 2
18 | GB/T93 2 —3
19 | M30A3-80100 Sheave 2 18—
20 | GB/T894.1 40 Snap ring 2
21 | LH1623 XN Chain ass’y 2
22 | GB/T119.1 D10X26 Pin 2
23 | S30F3-80004 Block rubber 2
24 | S30F3-80003 Casing 2
25 | GB/T5786 M12 X 1.25X 70 Bolt 2
26 | GB/T93 4
27 | S30F3-80005 Bolster 2 &
28 | S30A3-80001 Adjustable pad 5 &—
29 | S30F3-80002 Clip 2 g 11
30 | GB/T97.1 2 6 @\
31 | GB/T6171 MI12X1.25 Nut 2 > @_312 [\
32 | M20F3-80001 Rubber pad 2 2-2.5t T o | \\\I 31 30
33 | GB/T5786 M12X 1.25X 35 Bolt 2 : ;
i

(
T8

—_
w

bl

S

Rl

(

/

/

/
AR

D
27 2=

33

%)
S5}
el

CQ/
S

%]

~¥
[}
(=2}

[
w

184



Lift Cylinder(Normal Mast KM)3.5t

bl

P

Item Part No Description Qty Remark

A | A35B4-10100L/R Lift cylinder ass,y 2

1 | A35A4-10103 50X 62X7/10 Dust ring 2

2 | A35A4-10104 50X 60X 6 Ring 2

3 | A35A4-10105 5040 Guide bushing 2

4 | GB/T1235 75%3.1 O-ring 2

5 | GB/T80 M8 X8 Screw 4

6 | A35A4-10106 6X3 Plug 4

7 | A35A4-10107 60X20X2.5 Wearing 2

8 | A35A4-10108 63X53X3  Ring, back up 2

9 | A35A4-10109 63%X53X6 Ring 2
10 | A35A4-10110 Snap ring 2

11 | A35A4-10111 Cap, lift cylinder b

12 | A35A4-10112 Sleeve 2

13 | A35B4-10101 Cylinder )

14 | A35B4-10102 Piston rod 2 !
15 | A35A4-10113 Piston 2

16 | A35A4-10114 Spacer P
17 | GB/T5786 M20X 1.5X 50 Bolt 2
18 | GB/T93 2
19 | M35A3-80100 Sheave 2
20 | GB/T894.1 45 Snap ring 2
21 | LH1634 XN Chain ass’y 2
22 | GB/T119.1 D10X26 Pin 2 s
23 | S30A3-80001 Adjustable pad 2 ;
24 | M35K3-80100 Oil cylinder hoop D) g
25 | M30A3-80002 Spacer 2
26 | M30A3-80003 Support 2
27 | GB/T5786 MI12X1.25X50 Bolt 2
28 | GB/T6171 M12X1.25 Nut 2
29 | GB/T6170 M10 Nut 4

oD

9%}

—
[\S]

N

—_
&~

¢

185



Lift Cylinder(Normal Mast KM)3.5t

Item

30
31
32
33

Part No

GB/T93
GB/T97.1
GB/T5786
GB/T93

Description

M12X1.25X35 Bolt

Q’ty

SR SRR NN

Remark

0~

o

N

—
LSl

bt

—_
~

L

16

186




Front Lift Cylinder (Full Free 2-Stage Mast KZM)

Item

wm B W

~N O

Part No

A30B4-10300
A20B4-10300
A35B4-10300
S30K3-80100
S35K3-80100
S30K3-80200
S35K3-80200
GB/T93
GB/T5783
M30A3-80100
M35A3-80100
GB/T89%4.1
LH1623 XN
LH1634 XN
S35K3-80001
S20K3-80001
Z35K3-80001
GB/T5783
GB/T93
A30B4-10301
A20B4-10301
A35B4-10301
A30B4-10302
A20B4-10302
A35B4-10302
GB/T6190
A30B4-10303
A30B4-10304
A20B4-10303
A35B4-10303

Description

Front lift cylinder ass’y
Front lift cylinder ass’y
Front lift cylinder ass’y
Sheave Seat
Sheave Seat
Stopper chain
Stopper chain

M8 X 16 Bolt
Sheave
Sheave

40 Snap ring
Chain ass’y
Chain ass’y
Support
Support
Support
M14X35 Bolt

Piston rod ass’y
Piston rod ass’y
Piston rod ass’y
Cylinder
Cylinder
Cylinder
M6 X 5Screw
Gasket
70X80X6/8 Dust ring
60X 68 X5/6.5 Dust ring
75X 85X6/8 Dust ring

2
<

U GO RN G S GO U G U T I S I G B NC T O TR NO T NO T NO T N T NG G N U U G U

Remark

3t
2-2.5t
3.5t
2-3t
3.5t
2-3t
3.5t

2-3t
3.5t

2-3t
3.5t
3t
2-2.5t
3.5t

3t
2-2.5t
3.5t

3t
2-2.5t
3.5t

36
1 o — 37
f/% )

v

i

—_ =
h;@

)

SINYRRY

[\8)
o
(%)
WS
e}

|
!
|

0\35

34

=]

187




Front Lift Cylinder (Full Free 2-Stage Mast KZM)

Item
16
T
s
19
2_0
2
2-2
2_3
24

25

Part No

A30B4-10305
A20B4-10304
A35B4-10304
A30B4-10306
A20B4-10305
A35B4-10305
GB/T1235

GB/T1235

GB/T1235

A30B4-10307
A20B4-10306
A35B4-10306
GB/T1235

GB/T1235

GB/T1235

A30B4-10308
A20B4-10307
A35B4-10307
A30B4-10309
A20B4-10308
A35B4-10308
A30B4-10310
A20B4-10309
A35B4-10309
A30B4-10311
A20B4-10310
A35B4-10310
A30B4-10312
A20B4-10311
A35B4-10311

Description

80X70X3
70X60X3
85X 75X3  Snap ring
70X 80X 6 Ring
60X70X6 Ring
75X 85X6 Ring
90X 3.1
80X3.1
100X 3.1

Guide sleeve

Snap ring
Snap ring

O-ring
O-ring
O-ring

Guide sleeve
Guide sleeve
85X3.1
75X3.1
95X3.1
Guide bushing

O-ring
O-ring
O-ring

Guide bushing
Guide bushing
Snap ring
Snap ring
Snap ring
Piston
Piston
Piston
85X20X2.5 Backup ring
75X20X2.5 Backup ring
95X20X2.5 Backup ring
85X T75X3  Stopper
75X65X3  Stopper
95X85X3 Stopper

Remark

3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t

36
1 o — 37
f/% )

—_
w

"

—_ =
h;@

)

SINYRRY

[\8)
o
(%)
WS
e}

v

!

[

=]

35
34

188




Front Lift Cylinder (Full Free 2-Stage Mast KZM)

Item
26

27
28
29
30
31
32
33

34
35
36
37

Part No

A30B4-10313
A20B4-10312
A35B4-10312
A30B4-10313
GB/T1235
A30A4-10314
A30B4-10315
A30B4-10316
A30B4-10317
A30B4-10300-01
A20B4-10300-01
A35B4-10300-01
GB/T5786
GB/T93
GB/T5786
GB/T93

Description

85X75X6 Searring
75X65X6 Sear ring
95X80X9 Sear ring
Spool
20X2.4 O-ring
Spring
Spool
Catch
Stopper
Explosion-proof valve
Explosion-proof valve
Explosion-proof valve
MI12 X 1.25X35 Bolt

M16X55 Bolt

Remark

3t
2-2.5t
3.5t

3t
2-2.5t
3.5t

\
\

%}\

—_
w

o
=

)

T,

[\8)
o
(9%)
WS
e}

w9
=N

—_

)
|
!

g

sl

§3s
34

189




Front Lift Cylinder (Full Free 3-Stage Mast KZM)

Item

wm B W

~N O

Part No

A30B4-10500
A20B4-10500
A35B4-10500
S30K3-80100
S35K3-80100
S30K3-80200
S35K3-80200
GB/T93
GB/T5783
M30A3-80100
M35A3-80100
GB/T89%4.1
LH1623 XN
LH1634 XN
S35K3-80001
S20K3-80001
GB/T5783
GB/T93
A30B4-10501
A20B4-10501
A35B4-10501
A30B4-10502
A20B4-10502
A35B4-10502
GB/T6190
A30B4-10303
A30B4-10304
A20B4-10303
A35B4-10303
A30B4-10305

8¢ pi ¢i n
Front lift cylinder ass’y
Front lift cylinder ass’y
Front lift cylinder ass’y

Sheave Seat
Sheave Seat
Stopper chain
Stopper chain

M8 X 16 Bolt
Sheave
Sheave

40 Snap ring
Chain ass’y
Chain ass’y
Support
Support

M14X35 Bolt

Piston rod ass’y

Piston rod ass’y

Piston rod ass’y

Cylinder

Cylinder

Cylinder

M6 X 5Screw

Gasket
70X80X6/8 Dust ring
60X 68X5/6.5 Dust rin
75X85X6/8 Dust ring
80X70X3 Snapring

g

2
<

U O VI | [ S GO NS S O ST ST S N O T NO T NC T NO YN NG T NG Y G U U G U

Remark

3t
2-2.5t
3.5t
2-3t
3.5t
2-3t
3.5t

2-3t
3.5t

2-3t

3.5t
3-3.5t
2-2.5t

3t
2-2.5t
3.5t

3t
2-2.5t
3.5t
3t

0
\3 2

Bl

—_
w

o
=

i

SINRY

w2
|39

!

=t

[

35
8\34

oc—9D




Front Lift Cylinder (Full Free 3-Stage Mast KZM)

Item

.
1_8
9
2-0
)
2-2
2
2
2-5

26

Part No

A20B4-10304
A35B4-10304
A30B4-10306
A20B4-10305
A35B4-10305
GB/T1235

GB/T1235

GB/T1235

A30B4-10307
A20B4-10306
A35B4-10306
GB/T1235

GB/T1235

GB/T1235

A30B4-10308
A20B4-10307
A35B4-10307
A30B4-10309
A20B4-10308
A35B4-10308
A30B4-10310
A20B4-10309
A35B4-10309
A30B4-10311
A20B4-10310
A35B4-10310
A30B4-10312
A20B4-10311
A35B4-10311
A30B4-10313

Description

70X 60X3 Snap ring
85X75X3  Snapring

705X80X6 Ring

60X70X6 Ring

75X85X6 Ring
90X3.1 O-ring
80X3.1 O-ring
100X3.1 O-ring

Guide sleeve

Guide sleeve

Guide sleeve

85X3.1 O-ring

75X3.1 O-ring

95X3.1 O-ring

Guide bushing

Guide bushing

Guide bushing

Snap ring

Snap ring

Snap ring

Piston

Piston

Piston
85X20X2.5Backup ring
75X20X2.5Backup ring
95X20X2.5Backup ring
85XT75X3  Stopper
75X65X3  Stopper
95X85X3 Stopper
85X75X6 Searring

Remark

2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t

0
\3 2

vy

—_
w

o
=

i

SINRY

w2
|39

!

=t

- .

35
8\34

o——>»




Front Lift Cylinder (Full Free 3-Stage Mast KZM)

Item

27
28
29
30
31
32
33

34
35
36
37

Part No

A20B4-10312
A35B4-10312
A30B4-10313
GB/T1235
A30A4-10314
A30B4-10315
A30B4-10316
A30B4-10317
A30B4-10500-01
A20B4-10500-01
A35B4-10500-01
GB/T5786
GB/T93
GB/T5786
GB/T93

Description

75X65X6 Searring
95X80X9 Sear ring
Spool
20X2.4 O-ring
Spring
Spool
Catch
Stopper
Explosion-proof valve
Explosion-proof valve
Explosion-proof valve
M12X1.25X35 Bolt

M16 X 55 Bolt

Remark

2-2.5t
3.5t

3t
2-2.5t
3.5t

\
\sz:

94

—_
w

o
=

i

SHRRY

wHo
|38

!

= 1
8

o

35
3\34

o——>»

192




Rear Lift Cylinder (Full Free 2-Stage Mast KZM)

Item

10
11
12

13

Part No

A30B4-10400L/R
A20B4-10400L/R
A35B4-10400L/R
GB/T5786
GB/T93
S30A3-80001
A30B4-10401
A20B4-10401
A35B4-10401
GB/T1235
GB/T1235
A30B4-10402
A20B4-10402
A35B4-10402
A30B4-10403
A20B4-10403
A35B4-10403
A30B4-10404
A20B4-10404
A35B4-10404
A30B4-10405
A20B4-10405
A35B4-10405
GB/T80
A30B4-10406
A30B4-10407
A20B4-10406
A35B4-10406
A30B4-10408
A20B4-10407

Description
Rear lift cylinder ass’y
Rear lift cylinder ass’y
Rear lift cylinder ass’y
M16X1.5X45 Bolt

Spacer
Spacer
Spacer

Spacer

25X2.65 O-ring

26X2.4 O-ring
40X52X7/10 Dust ring
35X47X7/10 Dust ring
45X57X7/10  Dust ring

40X 50X2
35X45X2
45X55X2
40X50X6
35X45X6
45X55X6

Ring, back up
Ring, back up
Ring, back up
Ring

Ring

Rring

Cap, lift cylinder

Cap, lift cylinder

Cap, lift cylinder

M6X8 Screw
Plug

4030 Guide bushing
3530 Guide bushing
4530 Guide bushing

Bushing
Bushing

2
<

[N SO RN NS TR SO IR (SRR N L S \S IR (S R (ST (SRR (S I (O TR S R (S TREN NI (O RN (ST NS SR SO R (S TN SO R NS IR (S TR S I (ST S

Remark

3t
2-2.5t
3.5t

3-3.5t
2-2.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t

3t
2-2.5t
3.5t
3t
2-2.5t

7@ //110

i

C@O&(C;

il

iy

S\

[

[5S]
~

193




Rear Lift Cylinder (Full Free 2-Stage Mast KZM)

Item

14

15
16

.
1-8
1
2-0
.
2_2

23
24

25

Part No

A35B4-10407
GB/T1235
GB/T1235
GB/T1235
GB/T119
A30B4-10409
A20B4-10408
A35B4-10408
A30B4-10410
A20B4-10409
A35B4-10409
A30B4-10411
A20B4-10410
A35B4-10410
A30B4-10412
A20B4-10411
A35B4-10411
A30B4-10413
A20B4-10412
A35B4-10412
A30B4-10414
A20B4-10413
A35B4-10413
A30B4-10415
A20B4-10414
A35B4-10414
GB/T80
A30B4-10416
A20B4-10415
A30B4-10417

Description

Bushing
49.1X3.1 O-ring
44.7X2.4 O-ring
54.4X3.1 O-ring
D10X26 Pin
Piston rod L.H.
Piston rod L.H.
Piston rod L.H.
Cylinder L.H.
Cylinder L.H.
Cylinder L.H.
Piston rod R.H.
Piston rod R.H.
Piston rod R.H.
Cylinder R.H.
Cylinder R.H.
Cylinder R.H.
Spacer
Spacer

Spacer

45X50X 15
40X45X 15
56 X51X20
Piston
Piston
Piston
M5X6 Screw
20  Stopper
18  Stopper

Spacer

Backup ring
Backup ring
Backup ring

2
<

[T RN i NG 0 S G U NO T N T O T NG T NG 10 B NG YO U B I U G U G NI S O N SO NG )

Remark

3.5t
3t
2-2.5t
3.5t

3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t
3t
2-2.5t
3.5t

3-3.5t
2-2.5t
3-3.5t

B

i

C@O&(C;

il

iy

S\

[

[5S]
~

194




Rear Lift Cylinder (Full Free 2-Stage Mast KZM)

Item

26
27
28
29
30
31
32
33
34
35
36
37

Part No

A20B4-10415
A30B4-10418
A30B4-10419
A20B4-10416
GB/T5786
GB/T93
S30F3-80002
S30F3-80004
M20F3-80001
GB/T5786
GB/T93
S30F3-80005
S30F3-80003
GB/T6171

Description

Spacer

Spring

Bumper stud

Bumper stud
M12X1.25X35 Bolt

Clamp

Rubber block

Rubber pad
MI12X1.25X70 Bolt

Bolster
Casing
MI12X1.25 Nut

2
<

[ NSRS RN NS TR NS IR (ST (ST (SR ST (O IR SR ST S AL S )

Remark

2-2.5t

3-3.5t
2-2.5t

2-3t

b

110

ey

—_
[=}

—

e

=

153

S5}

hc

N

[

[
~

—_
(=]

—_
o~

o

ity

S\

[
N/
v

0~
~

QC(%
N

i

195




Rear Lift Cylinder (Full Free 3-Stage Mast KZM)2-3t

Item

AW O =

Part No

A30D4-10600L/R
A20D4-10600L/R

GB/T5786
GB/T93
S30A3-80001
A35B4-10402
A30B4-10402
A35B4-10404
A30B4-10404
A30B4-10601
A20B4-10602
GB/T80
A30B4-10603
A35B4-10406
A30B4-10407
GB/T1235
GB/T1235
A30B4-10604
A20B4-10603
A30D4-10601
A20D4-10601
A30D4-10602
A20D4-10602
A30D4-10603
A20D4-10603
A30D4-10604
A20D4-10604
A30B4-10609
A20B4-10608
A30B4-10610

Description

Rear lift cylinder ass’y
Rear lift cylinder ass’y
M16X1.5X45 Bolt

Spacer
45X57X7/10 Dust ring
40X52X7/10 Dust ring
45X55X6 U-ring
40X50X6 Ring
Cap, lift cylinder
Cap, lift cylinder
M8 X8 Screw
6X3 Nylon pad
4530 Guide bushing
4030 Guide bushing
68X3.1 O-ring
60X3.1 O-ring
Bushing
Bushing
Piston rod L.H.
Piston rod L.H.
Cylinder L.H.
Cylinder L.H.
Piston rod R.H.
Piston rod R.H.
Cylinder R.H.
Cylinder R.H.
Spacer
Spacer
24X2  Stopper

2
<

[l SO RN NS TR R e S S O S NS T (O RN oS B (S TN NI 'O SRR CO T (O SRR ST (O SRR NS R (S TREN SO RN (S IR (TR S IR (ST S

Remark

3t
2-2.5t

3t
2-2.5t

3t
2-2.5t

3t
2-2.5t

3t
2-2.5t
3t
2-2.5t
3t
2-2.5t
3t
2-2.5t
3t
2-2.5t
3t
2-2.5t
3t
2-2.5t
3t
2-2.5t

—

nc

AN

o
&

oo
w\;'—‘

196




Rear Lift Cylinder (Full Free 3-Stage Mast KZM)2-3t

Item

18

19

20

21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

Part No

A30B4-10611
A20B4-10609
A30B4-10612
A20B4-10610
A30B4-10613
A20B4-10611
A30B4-10614
A20B4-10612
A30B4-10615
A30B4-10616
A30B4-10617
GB/T119
GB/T5786
GB/T93
S30F3-80002
S30F3-80004
GB/T5786
GB/T93
S30F3-80005
S30F3-80003
GB/T6171
S30J3-80100
GB/T894.1
LH1623 XN

Description

56 X14.7X2.5 Backup ring
50X14.7X2.5 Backup ring
Piston
Piston
45X56X3
40X50X3
56 X45X7
50X40X6

Ring, back up

Ring, back up

Ring

Ring

1 Spacer

26 X2 Stopper

2 Spacer

D10X26 Pin
MI12X1.25X35 Bolt

Clamp
Rubber block
M12X1.25X70 Bolt

Bolster

Casing
MI2X1.25 Nut
Sheave

40 Snap ring
Chain ass’y

2
<

[SSTR SO RN SRR (S TR SO R (SRR SO R NS SRR (ST SRRl (SRR (S TN (S R (S TR (O R (S IR ST (O IR (ST (ST L S )

Remark

3t
2-2.5t
3t
2-2.5t
3t
2-2.5t
3t
2-2.5t

w

Rl

b

@N&D

ey

©

!

o
&

oo
m\;'—‘

197




Rear Lift Cylinder (Full Free 3-Stage Mast KZM)3.5t

Item

© ® 9 AN L AW N~

[N T NG T NS T N e N I N T NS T NS T NG T N R S S S
O 0 9 O L A W N =~ O O ® I3 KN B LD~ O

Part No

A35D4-10600L/R

GB/T5786
GB/T93
S30A3-80001
A35B4-10601
A35B4-10602
A35B4-10603
GB/T80
A30B4-10602
A35B4-10604
GB/T1235
A35B4-10605
A35D4-10601
A35D4-10602
A35D4-10603
A35D4-10604
A35B4-10610
A30B4-10416
A35B4-10611
A35B4-10612
A35B4-10613
A35B4-10614
A30B4-10615
A30B4-10616
A30B4-10617
GB/T119
GB/T5786
GB/T93
M35K3-80100
M30A3-80002

Description

Rear lift cylinder ass’y

M20X1.5X40 Bolt

Spacer
50X 62X7/10 Dust ring
50X60X6 Ring
Cap, lift cylinder
M8X8 Screw
6X3 Nylon pad
5027 Guide bushing
70X3.5 O-ring
Bushing
Piston rod L.H.
Cylinder L.H.
Piston rod R.H.
Cylinder R.H.
Spacer
24 X2  Stopper
60X20X2.5 Backup ring
Piston
50X 60X3 Ring, back up
60X50X6 Ring
1 Spacer
26 X2 Stopper
2 Spacer
D10X26 Pin
M12X1.25X35 Bolt

Oil cylinder hoop

Spacer

2
<

[N SO RN NS TR SO IR (SR (ST (S RN (S TR (R (S R (S IR (S TR AT O SRR ST (S SR NS R SSTREN SO R NS IR (TR S I (ST S

Remark

12

O

=

Yoy

o

)

[\l
N

)

o

)

)
N

198




Rear Lift Cylinder (Full Free 3-Stage Mast KZM)3.5t

Item

30
31
32
33
34
35
36
37
38

Part No

M30A3-80003
GB/T5786
GB/T6171
GB/T6170
GB/T93
GB/T97.1
S35J3-80100
GB/T89%4.1
LH1623 XN

Description

Support

M12X1.25X45 Bolt

M12X1.25 Nut
M10 Nut

Sheave
40 Snap ring
Chain ass’y

2
<

[\STE SR S R T “ R Sl 8

Remark

B w

il

I

w

—_— O

@N&D

RN

ﬁg\:ﬁ %

[
f=}

s

—

Cﬂ:é [

X

15

199




Tilt cylinder

Item Part No Description Qty Remark
A | A30P4-10200L/R Tilt cylinder ass’y 2
1 | A30P4-10201 Ear ring 2
2 | GE30ES 30 Bushing 2
3 | GB/T893.1 47 Ring,snap 2
4 | GB/T5785 M14X1.5X55 Bolt 2
5 | GB/T93 14 Washer,lock 2
6 | GB/T6171 MI14X1.5 Nut 2
7 | A30P4-10202 35X43X5/6.5 Seal,dust 2
8 | A30P4-10203 45X35X3 Ring,snap 2
9 | A30P4-10204 35X45X6 Ring 2
10 | A30P4-10205 Guide sleeve 2
11 | GB/T3452.1 80X2.65 O-ring 2
12 | A30P4-10206 80X752X1.5 Ring,snap 2 1
13 | GB/T1235 80X3.1 O-ring 2
14 | A30P4-10207L Piston rod L.H. 1
- | A30P4-10207R Piston rod R.H. 1
15 | A30P4-10208 I Adjusting sleeve 2
16 | A30P4-10209 80X70X6 Ring 4
17 | A30P4-10210 80X70X2.5 Ring,snap 4
18 | GB/T1235 41X3.5 O-ring 2
19 | A30P4-10211 Piston 2
20 | A30P4-10212 80X 16 X2.5Support ring 2
21 | GB/T6171 M27X2 Nut 2
22 | A30P4-10213 II Adjusting sleeve 2
23 | A30P4-10214 Ring 2
24 | A30P4-10215L Cylinder L.H. 1
- | A30P4-10215R Cylinder R.H. 1
25 | M30A3-00100 Pin 2
26 | JB/T7940.1 M10X 1 Nipple grease 2
27 | GB/T5786 MI10X125X20 Bolt 2

200



Tilt cylinder

Item Part No Description Qty Remark
28 | GB/T93
29 | A30P4-10216 Bushing

201



	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28
	页 29
	页 30
	页 31
	页 32
	页 33
	页 34
	页 35
	页 36
	页 37
	页 38
	页 39
	页 40
	页 41
	页 42
	页 43
	页 44
	页 45
	页 46
	页 47
	页 48
	页 49
	页 50
	页 51
	页 52
	页 53
	页 54
	页 55
	页 56
	页 57
	页 58
	页 59
	页 60
	页 61
	页 62
	页 63
	页 64
	页 65
	页 66
	页 67
	页 68
	页 69
	页 70
	页 71
	页 72
	页 73
	页 74
	页 75
	页 76
	页 77
	页 78
	页 79
	页 80
	页 81
	页 82
	页 83
	页 84
	页 85
	页 86
	页 87
	页 88
	页 89
	页 90
	页 91
	页 92
	页 93
	页 94
	页 95
	页 96
	页 97
	页 98
	页 99
	页 100
	页 101
	页 102
	页 103
	页 104
	页 105
	页 106
	页 107
	页 108
	页 109
	页 110
	页 111
	页 112
	页 113
	页 114
	页 115
	页 116
	页 117
	页 118
	页 119
	页 120
	页 121
	页 122
	页 123
	页 124
	页 125
	页 126
	页 127
	页 128
	页 129
	页 130
	页 131
	页 132
	页 133
	页 134
	页 135
	页 136
	页 137
	页 138
	页 139
	页 140
	页 141
	页 142
	页 143
	页 144
	页 145
	页 146
	页 147
	页 148
	页 149
	页 150
	页 151
	页 152
	页 153
	页 154
	页 155
	页 156
	页 157
	页 158
	页 159
	页 160
	页 161
	页 162
	页 163
	页 164
	页 165
	页 166
	页 167
	页 168
	页 169
	页 170
	页 171
	页 172
	页 173
	页 174
	页 175
	页 176
	页 177
	页 178
	页 179
	页 180
	页 181
	页 182
	页 183
	页 184
	页 185
	页 186
	页 187
	页 188
	页 189
	页 190
	页 191
	页 192
	页 193
	页 194
	页 195
	页 196
	页 197
	页 198
	页 199
	页 200
	页 201
	页 202
	页 203
	页 204
	页 205
	页 206
	页 207



